620388

A Textron Compa

ny

SERVICE PARTS MANUAL

GASOLINE POWERED PERSONNEL
CARRIERS AND GOLF CAR

ISSUED APRIL 2008 REVISED MAY 2012






SERVICE PARTS MANUAL

GASOLINE POWERED PERSONNEL
CARRIERS AND GOLF CARS

SHUTTLE/BELLHOP 2
SHUTTLE/BELLHOP 4
SHUTTLE/BELLHOP 6

STARTING MODEL YEAR 2008

The E-Z-GO Division of Textron Inc. reserves the right to incorporate engineering and design changes to products in this Manual, without obligation to include
these changes on units leased/sold previously.

The information contained in this Manual may be revised periodically by the E-Z-GO Division, and therefore is subject to change without notice.

The E-Z-GO Division DISCLAIMS LIABLITY FOR ERRORS IN THIS MANUAL, and the E-Z-GO Division SPECIFICALLY DISCLAIMS LIABILITY FOR INCIDEN-
TAL AND CONSEQUENTIAL DAMAGES resulting from the use of the information and materials in this Manual.

TO CONTACT US

NORTH AMERICA:

TECHNICAL ASSISTANCE & WARRANTY PHONE: 1-800-774-3946, FAX: 1-800-448-8124

SERVICE PARTS PHONE: 1-888-GET-EZGO (1-888-438-3946), FAX: 1-800-752-6175

INTERNATIONAL: PHONE: 001-706-798-4311, FAX: 001-706-771-4609

E-Z-GO DIVISION OF TEXTRON, INC., 1451 MARVIN GRIFFIN ROAD, AUGUSTA, GEORGIA USA 30906-3852

Owner’s Manual and Service Guide Page i



GENERAL INFORMATION

This vehicle has been designed and manufactured in the United States of America (USA) as
a ‘World Vehicle’. The Standards and Specifications listed in the following text originate in
the USA unless otherwise indicated.

The use of non Original Equipment Manufacturer (OEM) approved parts may void the
warranty.

Overfilling battery may void the warranty.

Tampering with or adjusting the governor to permit vehicle to operate at above factory
specifications will void the vehicle warranty.

When servicing engines, all adjustments and replacement components must be per original

vehicle specifications in order to maintain the United States of America Federal and State
emission certification applicable at the time of manufacture.

BATTERY PROLONGED STORAGE

All batteries will self discharge over time. The rate of self discharge varies depending on the
ambient temperature and the age and condition of the batteries.

A fully charged battery will not freeze in winter temperatures unless the temperature falls
below -75° F (-60° C).

Page ii Owner’s Manual and Service Guide



TABLE OF CONTENTS

SECTION Page No.
HOW TO USE THE SERVICE PARTS MANUAL . . . ..ottt et e e e e e e i e eaneennns \'
ACCELERATOR ...ttt et et ettt ettt et e e e e et A1

* Pedal Cover
» Pedal Box Assembly
* Accelerator Pedal Assembly

N 2 1 =1 B-1
« Air Cleaner Element
* Air Filter Housing
« Air Cleaner Hose

* Front Bumper

* Front Splash Shield
* Cowl

* Instrument Panel

* Rocker Panels

* Rear Body

» Seat Support

BRAKES -FRONT DISC. . ... i i i e ettt et e i saae et s aaaaneeesssannnnnnenss D-1
* Brake Pedal Pad
* Brake Pedal
» Brake Compensator Assembly
« Spindle Calliper Disc Hub Assembly

BRAKES - MECHANI C AL. . ..ottt it it ettt ettt ettt eana s sasasenanseaannnsennnns E-1
» Brake Pedal Pad
* Brake Pedal
* Brake Cable
* Brake Drum Assembly

CARBURET O R ..ttt ittt ittt ettt ettt ea st easa s eana s eaan e eann e F-1
 Carburetor
* Main Jet
» Choke Cable

0 0 1 10 G-1

* Drive Clutch
* Driven Clutch

DIRECTION SELECTOR. . ...ttt ittt ittt sttt e e aaa s aaass e nnannnnnnnnnnns H-1
» Push/Pull Shifter Cable
» Compression Spring
* Neutral Lock Bracket

ELECTRICAL SYSTEM . ... .t ettt e et a et ae s aneesaareaaneeannenenns J-1
* Main Harness
* Battery
* Hour Meter
» Ground Cable
* Turn Signal
» Headlight
» Key Switch
* Tail Lights

Service Parts Manual Page iii



TABLE OF CONTENTS

SECTION Page No.
ENGINE AND MUFFLER . . . ... ittt e e e et e et a et a e aeaens K-1

* Engine

* Muffler

« Oil Dip Stick
« Oil Filter

ENGINE MOUNTING. . . ... i ettt et e e e et aaaaa e saananeeens L-1
* Engine Pan Mount
* Front Engine Mount

FRONT SUSPENSION AND STEERING . . ... .. ittt ittt ii e ie e it e aannnennenns M-1
* Strut
* Spindle
« Steering Box
« Steering Column
« Steering Wheel

FUEL SYSTEM ... ..ttt ittt ettt sannsenanssssansenannssnssnsenannasennnsennnns N-1
¢ Fuel Tank
* Pulse Line

REAR AXLE .. it ettt ettt it e et ettt ettt et e P-1
* Axle Shaft
* Axle Tube
* Oil Check Plug

REAR SUSPENSION . ... ittt ittt ittt te ittt sansssanassaansesanneennnnnnnnnns Q-1
* Shocks
* Leaf Spring
« Shackles

SEATING - . . i e e et a e e e e et R-1
» Seat Bottom
» Seat Back
* Hip Restraints
» Seat Back Support
» Seat Bottom, Rear Facing Seat

STARTER / GENERAT OR ...ttt ittt ittt it e ettt nnnaannnnnnnnnns S-1
- Starter
« Starter Belt
« Starter Tensioner

WEATHER PROTECTION .. .ottt ittt ettt tan st s esa s sanasenansennnnnenns T-1
* Sun Top
* Windshield

WHEELS AND TIRES . . . ..o ittt ettt et et e et aaa s aaa e aaeesaaeenanenaneennn u-1
* Tire & Wheel Assembly
* Lug Nuts

Page iv Service Parts Manual



HOW TO USE THE SERVICE PARTS MANUAL

This manual is divided into several sections:

GENERAL INFORMATION
* TABLE OF CONTENTS
* HOW TO USE THE SERVICE PARTS MANUAL

ILLUSTRATED PARTS BREAKDOWN
* Contains illustrations and parts lists for all systems of the vehicle.
USE OF THE MANUAL
To use this manual, consult the TABLE OF CONTENTS (page iii) to locate the information or illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation. Locate the serial number. It is important that the serial number of your vehicle and its model number be sup-
plied to Service Parts when ordering any replacement components.

SERIAL NUMBER LOCATION

Three serial number and manufacture date code labels are on the vehicle. One is placed on the steering column, the
second is located on the frame member under the front splash shield on the driver side and the third is located on the
passenger side frame rail at the rear of the vehicle.

In order to obtain correct components for the vehicle, the manufacture date code, serial number and vehicle model must
be provided when ordering service parts.

Service Parts Manual Page v



HOW TO USE THE SERVICE PARTS MANUAL

Left hand illustration page _ '
(continued on right hand page Parts list (continued on
if required) rear of page if required)

1. WHEN THE PART NUMBER IS NOT KNOWN
* Determine the function and application of the part required. Turn to the TABLE OF CONTENTS and select the
most appropriate component description.

* Turn to the page number indicated and locate the part description in the parts list. Read the full accompanying
description for specific information regarding the part that was not shown in the index.

* From the parts list, obtain the item number assigned to it and confirm that the part selected is correct by verifying
it with the pictorial representation on the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold by Service Parts. The asterisk (*) indicates that the part depicted is
not available for purchase.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Technician’s Repair and Service Manual is
available from the Service Parts Department.

Page vi Service Parts Manual



ILLUSTRATED PARTS BREAKDOWN

ILLUSTRATED PARTS BREAKDOWN

Service Parts Manual Page vii



ACCELERATOR

1 - Includes Items 3 - 39

Page A-1 Service Parts Manual



ACCELERATOR

P R |
=

—_— = ﬁ
o H == | X 5
. I if';'@\‘\’)
-”"

)y
= | ; )é
\ ) g M
@ﬁ \W\ @\ . )
1 Ban S

Service Parts Manual Page A-2



ACCELERATOR

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. (1 2 3 4 5 DESCRIPTION QTy.
1 PEDAL BOX ASSEMBLY (INCLUDES ITEMS 2 - 39, ......oovvunieirieiiinieinnne 1
2 70116G02 ACCELERATOR PEDAL BRACKET ......covuieiiieiiesieieeeesieie e 1
3 D1051G01 SCREW, #8 - 16 X 1/2" LG ..o 4
4 PEDAL BOX AND COVER ......coovuiiiiiiiiniieiieieiseiseisse s 1
5 SCREW, #8 - 32 X 3/4" LG (STAINLESS STEEL)......coovieieirieiriinnne. 2
6 MICRO SWITCH ...ttt 1
7 SCREW, #4 - 20 X 5/8" LG ...evvreeercereeieesinesenesinessieeses s 2
8 MICRO SWITCH CAM .....oooiiiiiiieiieieieieeeee e 1
9 LOCK NUT, 5/16 = 24 ...ovoeieiieieeeee e 1
10 SETSCREW, 1/4 = 20 X 3/8" LG ....oovvueererireiiieie e 1
1 NUT, 5/16 = 24 ..ot 2
12 SPRING RETAINER ......oouiiiiimiieiiiieie et 1
13 ACCELERATOR ROD BUSHING ........ccoeiiecieiieeie e 1
14 COMPRESSION SPRING ......oooiuiiiiiieininiecieiseeie e 1
15 SPRING RETAINER ......ooouiiiiiiiiiiiieeieiee et 1
16 72072G01 ACCELERATOR ROD ..ottt 1
17 10385G4 CLEVIS YOKE (ADJUSTABLE) ......oouiiiiiiiieieieiseieie et 1
18 CLEVIS PIN, 5/18" X 13/16" LG.....oooveveeeeieeieieieeeeseisisessse e 1
19 NYLON BUSHING ..ottt 3
20 TEFLON WASHER, 5/16" ......oieiieiiieieieieeeie e 1
21 COTTER PIN, 3/32" X 3/4" LG...veveeeeeeeeeeeeeeeeeee e, 1
22 PEDAL PIVOT PIN....oiiiiiiiiiieieieeeie ettt 1
23 PUSH NUT, 9/32" ...ttt 1
24 12730G1 WHEEL BEARING GREASE (NOT ILLUSTRATED) .......ccceoiuriieiainnne. AR
25 WIRE HARNESS (PEDAL BOX)......ocvvuiueiiceceeicseeiesessse s 1
26
27
28 ACCELERATOR CABLE ........oiuiiiiieieeieieeeie et 1
29
30 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 31- 33).......... 1
31 ACCELERATOR PEDAL PAD KIT (INCLUDES ITEMS 32- 33)............ 1

Page A-3 Service Parts Manual


.?sku=606992
.?sku=01051G01
.?sku=25853G03
.?sku=00684G6
.?sku=25861G01
.?sku=01050G01
.?sku=72716G01
.?sku=15126G1
.?sku=00487G3
.?sku=00532G4
.?sku=17677G1
.?sku=17979G1
.?sku=73046G01
.?sku=17677G2
.?sku=10386G3
.?sku=17838G1
.?sku=17255G1
.?sku=10387G3
.?sku=74432G01
.?sku=12064G6
.?sku=72201G04
.?sku=608618
.?sku=25799G03
.?sku=27844G01

ACCELERATOR

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
32 OVAL RIVET, 3/16" X 7/16" LG ...vvveeeieiieeieieieeeieieieeeee s 6
33 ACCELERATOR PEDAL PAD .......oovuiieiiiieieieieeieies e 1
34 * ACCELERATOR PEDAL
35 BOLT, 5/16 =18 X 4/5" LG....evuveirieeerieeeseeeiseieeseiseesss s ssssse e 4
36 CHOKE CABLE ASSY ..ottt 1
37 LOCK WASHER, 9/16" ... 1
38 JAM NUT, 9716 = 18..cceieeiiieieieiceee e 1
39 CHOKE CABLE ADAPTER......cccutiiiitiacireeenesineeesesese e sssessesssseneseens 1
40 RETAINER (SHUTTLE -2) ...iuiiiiiiieieieie e 1
41 1
42 RETAINER (SHUTTLE 4 “8) ...viiiieieieicieieinee et 1
43 UPPER GOVERNOR BRACKET ......uitiiimiieiiiieinisieisiseeeiseseseisessseiesseeneees 1
44 LOWER GOVERNOR BRACKET ....c...oitiuiiieieineieeeieise s 1
45 B06265 BOLT, MB = 1 X 12ttt 1
46 BOLT, MB = 1 X B0 1.uuiuteietcieieies ettt 1
47 NUT, MB = 1.0 ..ttt 1
48 GOVERNOR LEVER BUSHING ........ovuiiiiiiieiieieieieeeie s 1
49 GOVERNOR ROD .......ooiiiiiieieieieie et 1
50 GOVERNOR ROD GUARD ........couuiiimieriieieesecs s 1
51 BOLT, MB = 1 X 20 ...ttt 1
52 B06262 BOLT, M8 = 1.25 X 16 ..ottt 1
53 GOVERNOR CABLE / DIRECTION SELECTOR BRACKET .........ccccovvunenee. 1
54 : : BOLT, M10 = 1.25 X 16t 2
55 RIVET ottt 1
56 GOVERNOR WARNING DECAL ..ot 1
57 WASHER ..ottt 1
58 06199 GOVERNOR COVER .....c.ooiiiiieiiieieeie s 1
59 7618G1 NYLON CLAMP ..ottt 2

Service Parts Manual Page A-4


.?sku=16409G1
.?sku=27512G01
.?sku=00715G2
.?sku=605795
.?sku=00568G4
.?sku=00545G4
.?sku=72154G01
.?sku=72155G02
.?sku=72155G01
.?sku=606083
.?sku=606005
.?sku=606265
.?sku=606421
.?sku=450452
.?sku=606283
.?sku=606284
.?sku=603890
.?sku=606264
.?sku=606262
.?sku=606074
.?sku=606256
.?sku=14601G11
.?sku=608527
.?sku=00915G1
.?sku=606199
.?sku=17618G1

AIRFILTER

217 - e
77 ......44
.....l
I A
7 ....... 2
7 .......
-h s &
LA s

-
v (o
\‘=\-\—

Wy
=

Page B-1

I
nua
C

Sel"vl




AIRFILTER

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 06952 AIR CLEANER (INCLUDES ITEMS 2 - B) ....coovuiiiiiiirieeeiseieiseieeseesss e, 1
2 607269 BODY & BRACKET ASSEMBLY .....oovuiuiiiiiieieireineieeeieessiseisseeseeneees 1
3 AIR CLEANER COVER ..ottt 1
4 AIR CLEANER CLIP ...ttt 2
5 P8463G01 AIR FILTER ..ottt 1
6 P8462G01 VALVE DUST EJECTOR ....oouiiiiiiieieie et 1
7 HOSE CLAMP.......oouiiiiicteieiee ettt 1
8 HOSE ...ttt 1
9 HOSE CLAMP ...ttt 1
10 BOLT AND WASHER, M8 X 1.25 X 18 MM ......c.covvuririiiirieieiseiece e, 2

Service Parts Manual Page B-2


.?sku=606952
.?sku=72599G01
.?sku=72604G01
.?sku=28463G01
.?sku=28462G01
.?sku=11391G7
.?sku=607950
.?sku=11391G1
.?sku=25532G1

Page C-1 Service Parts Manual



BODY

Page C-2

Service Parts Manual



Page C-3 Service Parts Manual



BODY

Service Parts Manual Page C-4



Page C-5 Service Parts Manual



BODY

151 - Includes ltems 152 - 155

Service Parts Manual

Page C-6



SHUTTLE 2

Front of Vehicle

Page C-7

Service Parts Manual




SHUTTLE 2

Service Parts Manual

Page C-8



BODY

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTy.
1 INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 2 - 5)......ccovuiunnn. 1
2 BALL DEFLECTOR (PASSENGER SIDE)........occoosviiiiiieienieieiseieeeeieens 1
3 BALL DEFLECTOR (DRIVER SIDE) .....c.couoiueieiiiecieieieiseieieies s 1
4 SCREW, #8 - 18 X 5/8" LG .....uviieieeiieeeeieieeee e 6
5 INSTRUMENT PANEL INSERT (4 CUP HOLDER)........ccccevovierieiicnnene. 1
6
7 LABEL (SAFETY) ..ottt et 1
8 LABEL (SAFETY) (EC)..vitieeetee ettt 1
9 LABEL (ANTI-ROLLBACK) .....ouiiiieiieicisiieie et 1
10
1 SPLASH PANEL ....cotviiiieietsi ittt 1
12 RATCHET FASTENER, 1/4" X 3/4" LG ....ooiiiieeieieeeiseeee e 5
13
14 VINYL TRIM oot 2
15
16 RIVET, 3/16" X 1" LG (ALUMINUM) .......coiiiiinineieinieeeieieiesee e 10
17
18 BOLT, 1/4 - 20 X 11/16" LG ...veiieceireceeeeieecee et 4
19 WASHER, 1/4" ...ttt 2
20 RIVET, KTR, 1/4" X 3/4" LG ..o 2
21 FRONT SHIELD ...t 1
22 FRONT SHIELD BRACE ..ottt 2
23 70662G01 UPPER FLOORPAN .......coocumiiieiaeiesieieesessissesssssesse s 1
24 601976 BLCK 3/16 THICK MATTING ....covuiiiiieicieiceeieee et 1
25 LOWER FLOORPAN ........cocvimitieiieeieieesieie et 1
26 ACCESS COVER ..ottt 1
27 RIVET, 3/16" X 9/16" LG (ALUMINUM) .......c.coovmimiiiiiiininiineieisneeeeese s 16
28 REAR FLOORPAN .......coouiiiiteiititieie et 1
29 RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) ....oouveieieiiieieieeseieeeeae 5
30
31 71051G** COWL ..t 1

Page C-9 Service Parts Manual


.?sku=71151G01
.?sku=71153G01
.?sku=71154G01
.?sku=00614G5
.?sku=71158G01
.?sku=35962G01
.?sku=35964G01
.?sku=74443G01
.?sku=71413G01
.?sku=16816G2
.?sku=71115G01
.?sku=71055G01
.?sku=01038G01
.?sku=16469G1
.?sku=01057G01
.?sku=27166G04
.?sku=70725G02
.?sku=70451G01
.?sku=70452G01
.?sku=14601G11
.?sku=70823G01
.?sku=10570G10

BODY

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION Qry.
32 RIVET, 3/16" X 1" LG (ALUMINUM)........coouiiimimiiiieieieieeeieesie e 9
33 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL).....ooeueiieeieieeeeeieieeeie s 2
34 BOLT, 5/16 = 18 X 5/8" LG .....eiuueiieceeiricieeeiee et 4
35 WASHER, 5/16 ..ecvueienciieciseeiee it 4
36 REAR FLOORPAN (HAND PARK BRAKE) ........coiuiuiiniirineieineineinsseseeeenes 1
37 FLOORMAT (HAND PARK BRAKE) ........ceuiiieeieieiiieieiessseies s 1
38 FLOORMAT ..ottt ettt ses et s 1
39 E-Z-GO NAMEPLATE (GOLD) ...eeuieerieeeeeeeseereseesesseneseesessensssessseessseenssneens 1
40 NUT, SELF THREADING .......coitiiiiieiiiiicieieiee e 2
41
42 70440G03 SEAT FRAME ..ottt 1
43 BOLT, 5/16 = 18 X 4/5" LG.....ooveeeereeieeeeeeee et 2
44 BATTERY TRAY ..ottt 1
45 SPLASH PAN ......ooimiiiiteieie et 1
46 BOLT, 5/16 = 18 X 4/5" LG ...t 8
47 71912G6** | REAR BODY ASSEMBLY (W/OUT TAILLIGHTS) (INCLUDES ITEMS 49, 50) | 1
48 71332G3** | REAR BODY ASSEMBLY (W/ TAILLIGHTS) (INCLUDES ITEMS 49, 50)..... 1
49 71318G01 BAGWELL LINER ..ot 1
50 RATCHET FASTENER, 1/4" X 9/16" LG .....coovrvirieeeeieieeieie e 12
51 PLUG ..o 1
52 FENDER LINER (PASSENGER SIDE) (SHUTTLE) .....ccooriiiieieineireieieieinns 1
53 FENDER LINER (DRIVER SIDE) (SHUTTLE)......ooviiieieeeeeeeeee e 1
54
55
56
57 ACCESS PANEL ...ttt 1
58 SCREW, #8 X 3/8" LG (STAINLESS STEEL) .....couvurveiieieieieeeeieeiee e, 5
59 7 CLIP ottt 1
60 10570G12 RIVET, 1/4" X 9/16" LG (ALUMINUM).........ooovimiririieieieieieseseesiesiesieean. 4
61 RIVET, 5/32" X 9/16" LG (STAINLESS STEEL)......cceviuiireieieireieieeeieieines 6
62 PLASTIC DRIVE RIVET, 1/4" X 3/4" LG w...oovvveerririeeieieeeesesese e, 2

Service Parts Manual

Page C-10


.?sku=71055G01
.?sku=10570G11
.?sku=71056G01
.?sku=00570G2
.?sku=70823G01
.?sku=70668G02
.?sku=70663G04
.?sku=71037G03
.?sku=71597G01
.?sku=00715G2
.?sku=00715G2
.?sku=600496
.?sku=70244G03
.?sku=00715G2
.?sku=00715G2
.?sku=16816G1
.?sku=71316G01
.?sku=71812G01
.?sku=71812G02
.?sku=71320G01
.?sku=01107G01
.?sku=71364G02
.?sku=10570G10
.?sku=18436G1

BODY

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION Qry.
63 HINGE PLATE ..ottt 2
64 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) ....cvuvvriiiieeieieieiece e 4
65
66 SEATWRAP NOISE SUPPRESSOR (LARGE).......c.ccooiiieiiiirieisieieeeiseeenn. 1
67 SEATWRAP NOISE SUPPRESSOR (SMALL) .....c.cvvviieieiieieieieieeieieieenene. 1
68 SEATWRAP NOISE SUPPRESSOR (DRIVER SIDE, SIDE).........cc.cccceuun.... 1
69
70
71 P2744G1 BAGWELL NOISE SUPPRESSOR .......oooviiiiiiiinieieieeieis e 1
72
73
74
75
76
77
78 BUMPER (SHUTTLE 4) ..ot 1
79 71456G01 BUMPER (SHUTTLE B) ....vuivieiiiciieeiieieietese et 1
80 STAY oot 4
81 71398G01 BOLT, 1/4 - 20 X 1 1/4" LG (SHUTTLE 4 - QTY 4) (SHUTTLE 6 - QTY 2) ..... AR
82 WASHER, 5/16" (SHUTTLE 4 - QTY 4) (SHUTTLE 6 - QTY 2)..cccoviiirrinnn AR
83 BUMPER PLUG ..ot 4
84 BOLT, 1/4 = 20 X 11/16" LG ..eiueiieieieieeceeieeeeie e 2
85 ‘I’ TYPE NUT RETAINER, 1/4 = 20 ...ocuiiiiiiiiiieieecceeeie e 2
86
87 ROCKER PANEL (FRONT, PASSENGER SIDE).........cccoceveiiieieieieieieceieis 1
88 ROCKER PANEL (FRONT, DRIVER SIDE) ......ccouiiiiiiiirinieieieinesceeseeeeeeee s 1
89 ROCKER PANEL (REAR, PASSENGER SIDE)......c.cccciuiimieeiriiieinecieieenenes 1
90 ROCKER PANEL (REAR, DRIVER SIDE) .......coccueiieeieieiieieieieseie e 1
91 SILL PLATE (PASSENGER SIDE) .......coviueveiiecieieeeeeeieseeeie e, 1
92 SILL PLATE (DRIVER SIDE) ..ottt seseee e 1
93 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) .....oovvrieiierereieiereiseeeinene. 6

Page C-11

Service Parts Manual



.?sku=71609G01
.?sku=10570G11
.?sku=72112G01
.?sku=72549G01
.?sku=72552G01
.?sku=22744G1
.?sku=71451G02
.?sku=71457G01
.?sku=00571G2
.?sku=71455G01
.?sku=71102G03
.?sku=71554G01
.?sku=71642G02
.?sku=71642G01
.?sku=71643G02
.?sku=71643G01
.?sku=71641G01
.?sku=71641G02
.?sku=16705G1

BODY

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION Qry.
94 SPACER, 5/16" ..ottt 6
95 00891G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL)......eoiiriirrieniieireeeieiseieeieeeieines 6
96 RIVET, 3/16" X 15/16" LG (ALUMINUM).........coovmrirmieinnininieiieie e 4
97
98 VALANCE PANEL ....cc.ooitiiieitiseieis ettt 1
99 RATCHET FASTENER, 1/4" X 3/4" LG...coovueieiieieiieeieieieeesee e 4
100 VERTICAL FRAME SUPPORT (PASSENGER SIDE)..........coccvviuriinireieinnne. 1
101 VERTICAL FRAME SUPPORT (DRIVER SIDE) ......ccoovuevriineneeneenineseeneneeenn. 1
102 BOLT, 3/8-16 X 1 1/2" LG (SHUTTLE 4) ..o, 2
103 BOLT, 3/8 - 16 X 1 3/4" LG (SHUTTLE B6) ..o 2
104 WASHER, 3/8" ......oiieciiereieieieeseae ettt e st ss et es et es s es e snseees 4
105 LOCK NUT, 3/8 = 16 ...ttt 2
106
107 SEAT BACK SUPPORT ..ottt et 2
108 SELF TAPPING SCREW, 3/8 - 16 X 1 1/2" LG ....ovvvveieeeceeie e, 4
109 SPACER ...ttt 2
110 | [ g BOLT, 3/8 = 18 X 1" LG..euiuieiieiieieieieeeieieiees et 2
11 WASHER, 3/8" ......oooieieieeeeee ettt 4
112 LOCK NUT, 3/8 = 16 ...t 2
113
114
15 LABEL (SHUTTLE) ....oeviicecteicee ettt 2
116 LABEL (B)-.-vveetseutreseseesesescesteseas et eseses s ssseesss et e s s sesss s ens et esenseaesesnseens 2
117 LABEL (4)..voveveeveceeteeeses et 2
118
119 | 12109G01 LABEL (F-R).....cvuiuiteieieieisiie ettt 1
120 LABEL (F-R) (EC) c.uvoveieieeiieeie et 1
121 HOLD DOWN BRACKET .....couiuimiriiinieeiseeeiseeessesseesesssse e ssssss s s 1
122 ADJUSTABLE BUMPER ......cocooiiiiiiiiieieiisie ettt 2
123 LOCK NUT, 5/16 = 18 oottt 4
124

Service Parts Manual Page C-12


.?sku=23726G4
.?sku=15058G6
.?sku=74149G01
.?sku=16816G2
.?sku=74126G01
.?sku=74126G02
.?sku=00427G4
.?sku=00427G6
.?sku=00560G1
.?sku=00560G1
.?sku=11098G5
.?sku=11098G5
.?sku=74111G01
.?sku=01006G02
.?sku=70364G01
.?sku=00426G8
.?sku=00560G1
.?sku=00560G1
.?sku=11098G5
.?sku=11098G5
.?sku=35434G01
.?sku=35430G13
.?sku=35430G14
.?sku=73317G01
.?sku=72914G01
.?sku=70113G01
.?sku=11027G1

BODY

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION Qry.
125 CARGO DECK ...ttt 1
126 | 23052GH1 NOISE SUPPRESSOR .....c.ouiuiaiaiiiieieieieisesese s 1
127 STEEL DECK ...ttt sttt 1
128 CARGO BED MAT ...ttt 1
129 | 16705G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) .....ovvvirieieieieeiseenne. 8
130 LOCK NUT, 1/4 = 20.....cuceiiceeeeieieee e 8
131 | 72913G01 LATCH oot 1
132 RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) .....cooviieiiiriieieereseieeieenene 3
133
134
135 FRONT/REAR CARGO RACK ..ottt 2
136 SIDE CARGO RACK ...ttt 2
137 TAILGATE RETAINER BRACKET ...coocuviiecieieieeeieie e 2
138 | 00666G6 SCREW, #10 - 12 X 3/4" LG (STAINLESS STEEL) ...ooovvvevieireieeieieceeen. 10
139
140 BUSHING ..ottt 4
141 BOLT, 5/16 = 18 X 2 1/2" LG ..ot 2
142 | 00559G8 WASHER, 5/16" ... 2
143 | 11098G6 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) .....covvevereieiceeieieeiece e, 2
144
145 WARNING LABEL ...ttt 1
146
147
148
149
150 FOOT REST ASSEMBLY (INCLUDES ITEMS 152 - 155) ....c..coovveererrceeen. 1
151
152 WARNING LABEL.......ovuiuiiiiiieieieeeie ettt 1
153 FLOOR MAT ..ottt 1
154 FOOT REST ..ottt 1
155 END PLUG ..ottt 2

Page C-13 Service Parts Manual


.?sku=74080G01
.?sku=74082G01
.?sku=74097G01
.?sku=14390G4
.?sku=00100G6
.?sku=34280G02
.?sku=34280G01
.?sku=74079G02
.?sku=17838G1
.?sku=00440G4
.?sku=74099G01
.?sku=70361G02
.?sku=74132G01
.?sku=70362G01
.?sku=70633G01
.?sku=19853G1

BODY

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
156
157 CARRIAGE BOLT, 3/8 - 16 X 1 1/4" LG ...ouovieieieiceeie e 2
158 WASHER, 3/8" ......oiieceieieteieiees ettt es e ss et es e s snseees 2
159 LOCK NUT, 3/8 = 16 ...eeeeerceercieeeieeeiseeiee sttt nenens 2
160
161 | [ 3 BOLT, 3/8 - 16 X 1 3/4" LG 2
162 | [D0560GT WASHER, 3/8" ...ttt 4
163 LOCK NUT, 3/8 = 16 ...eueeerceercieeeieeeieeeiee sttt seens 2
164
165
166
167 ADJUSTABLE BUMPER .........oooviiiiieeieieeieeee et 2
168 LOCK NUT, 5/16 = 18 oottt 2
169 ADJUSTABLE BUMPER .....c.cooiiiiteiiieceeieesieie e esse e 2
170 LOCK NUT, 5/16 = 18 ...ttt 4
171
172 LABEL, WARNING (EC) ....coovuiiiiiieiieieeieieisses et 1
173
174
175
176
177 SPACER, DRIVER SIDE-.........ciiiiuiieiiecieieieseeeiesee e 1
178 SPACER, PASSENGER SIDE ......coooiuiuiiieirinieicieisieieise e 1
179 SILL PLATE TREAD ..ottt 2
180 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) ......coiunirrireieieereireieeeeieeene 4
181 SPACER, 1/4" ...ttt 4
182 WASHER, /4" ..ot 4
183 LOCK NUT, 1/4 = 20 ..ottt 4
184 ROCKER PANEL, DRIVER SIDE .......cccooiuiiiiiieieieieeeieiseeeisie e 1
185 ROCKER PANEL, PASSENGER SIDE-.........cootuiuiiiririnieieeneniieieeneeieeeeeeneees 1
186 SCREW, #10 = 24 X 1 1/4 LG..oieiiiiecieieeeieeeeee e 4

Service Parts Manual Page C-14


.?sku=00769G2
.?sku=00560G1
.?sku=00560G1
.?sku=11098G5
.?sku=11098G5
.?sku=00427G6
.?sku=00560G1
.?sku=00560G1
.?sku=11098G5
.?sku=11098G5
.?sku=70113G01
.?sku=70113G01
.?sku=11027G1
.?sku=11027G1
.?sku=70113G01
.?sku=70113G01
.?sku=11027G1
.?sku=11027G1
.?sku=74074G01
.?sku=71424G01
.?sku=71424G02
.?sku=71764G01
.?sku=16705G5
.?sku=23726G2
.?sku=00559G7
.?sku=14390G4
.?sku=600035G01
.?sku=600035G02
.?sku=00789G2

BODY

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. (1 2 3 4 5 DESCRIPTION QTy.
187 SPACER, 1/4" ...t 4
188 WASHER, #10 ..ottt 4
189 | 11098G7 LOCK NUT, #10-24" ...t 4
190 PEDAL PIVOT COVER ..ottt 1
191
192
193 CARGO DECK ..ottt ss s sns s 2
194 | B3121G01 HINGE ..ot 2
195 | 16705G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) ....oovviiiieieieeiseienae. 16
196 SCREW, 1/4 -20 X 1 1/4" LG (STAINLESS STEEL) ....covvieeieieieieieeeenan. 4
197 WASHER, T/4" ...ttt 4
198 WASHER, 1/4" ..ottt 4
199 LOCK NUT, 1/4 = 200ttt 4
200
201
202 BED FRAME ..ottt 1
203 | Pp1075G01 SCREW, 3/8 - 16 X 2 3/4" LG....ovivieieieieeieieieieee e 2
204 WASHER, 3/8 ......couiuiiiicieieies ettt s e es s 2
205 | [ 5 SCREW, 5/16 - 18 X 1 3/4" LG.....ocvovreeeereeeeeeeseeeeee e 4
206 | 00559G8 WASHER, 5/16 ...ttt 8
207 | 11098G6 LOCK NUT, 5/16 = 18ttt 4
208 BRACKET ...ttt 2
209 | 00438G6 BOLT, 5/16 - 18 X 3/4" LG ..o 2
210 | 00559G8 WASHER, 5/16 ..ottt 4
211 | 11098G6 LOCK NUT, 5/16 = 18ttt 2
212
213
214 BED MOUNT BRACKET ....c.ouiviiieiiiiisieieisesese et 2
215 | 16705G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) ...ovuvviiiieieeieieene. 4
216 WASHER, T/4" ...ttt 4
217 LOCK NUT, 1/4 = 20......cuiueieiiieieisieie et 4

Page C-15 Service Parts Manual


.?sku=23726G2
.?sku=00660G5
.?sku=70135G01
.?sku=72966G01
.?sku=33121G01
.?sku=16705G9
.?sku=00559G7
.?sku=00559G7
.?sku=00559G7
.?sku=00559G7
.?sku=00559G7
.?sku=00559G7
.?sku=00654G2
.?sku=00654G2
.?sku=72956G01
.?sku=01075G01
.?sku=00571G3
.?sku=00439G6
.?sku=72982G01
.?sku=72983G01
.?sku=00559G7
.?sku=00559G7
.?sku=00559G7
.?sku=00654G2
.?sku=00654G2

BODY

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
218 BULKHEAD. ...ttt sttt 1
219 | 16705G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL).....c.oevivrieirieieircieieinne. 4
220 WASHER, T/4" ..ottt sneeees 4
221 LOCK NUT, 1/4 = 20 ..ot 4
222 FLOORMAT ..ottt 1
223
224
225 | 71572G01 FENDER (DRIVER SIDE)........coiiriiiieeieeieieieise s iesssese e 1
226 | 71572G02 FENDER (PASSENGER SIDE) .....ccouiiuiiiiiieeieieiseiesee e 1
227 FENDER WITH TAILLIGHT (DRIVER SIDE).......ccccceviiieieiieeeeeieieeceeeeseienas 1
228 FENDER WITH TAILLIGHT (PASSENGER SIDE) .......c.cooveieieieicieieieians 1
229 REAR PANEL ...ttt 1
230 RIVET, 3/16" X 1" LG oottt 4
231 LOCK NUT, 1/4 =20 oo 12
232 WASHER, T/4" ..ottt ses e 12
233 BOLT, 1/4 = 20 X 7/8" LG...eooeoveeeeceeeee et 12
234
235
236 | 602037 SIDE PANEL, DRIVER SIDE .......ooiuiiiiiiieisiieie s 1
237 | 602029 SIDE PANEL, PASSENGER SIDE...........ooiuiieeieiciceseeieeeieses s, 1
238 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL).....covuiiurireieieireeeeieeseeeeieene 4
239 SEAT HINGE ..ot 2
240 | 600034GXX |  SEAT WRAP PANEL........coiiuriiiieeieeiieieiessessisissssse s 1
241 RIVET, 5/32" X 9/16" LG (STAINLESS STEEL)....coctvuiviiiieireiicirineeieeeceeeas 5
242 RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) ....ccoovueirieieieieceireeie s 2
243 RIVET, 5/32" X 9/16" LG (STAINLESS STEEL)......coouviueieieieieireieeeceieians 4
244 | 10570G12 RIVET, 174" X 916" LG .....ovoivieieeieieieeiei e 2
245 WASHER, /4" ..ottt 4
246 SEAT FRAME WELDMENT ..ottt 1
247 | D0438G8 BOLT, 5/16 = 18 X 1"LG .ottt 2
248 | 00559G8 WASHER, 5/16 ....oovoieieeieeiciieeee et 2

Service Parts Manual Page C-16


.?sku=72967G01
.?sku=00559G7
.?sku=00559G7
.?sku=00654G2
.?sku=70663G03
.?sku=71572G03
.?sku=71572G04
.?sku=71587G02
.?sku=71055G01
.?sku=11027G2
.?sku=00559G7
.?sku=00559G7
.?sku=00414G7
.?sku=10570G11
.?sku=71609G01
.?sku=10570G10
.?sku=10570G10
.?sku=10570G10
.?sku=10570G10
.?sku=10570G10
.?sku=10570G10
.?sku=10570G10
.?sku=10570G10
.?sku=10570G10
.?sku=23726G2
.?sku=600038G01
.?sku=00438G8

BODY

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. (1 2 3 4 5 DESCRIPTION QTy.
249 | 11098G6 LOCK NUT, 5/16 = 18...ceuieireeiei ettt 2
250 BOLT, 5/16 = 18 X 13/16" LG ..o 4
251 BOLT, 3/8 = 16 X 3/4" LG ... 2
252 SEAT BACK BRACKET ...ttt 2
253 BOLT, 3/8 = 18 X 1" LG ..ot 4
254 WASHER, 3/8"......eeiieteeieieecieesise e eeseses e ses e es e en e es s e 4
255 LOCK NUT, 3/8 = 16.....eerceirceeeereeieeeiee et 4
256 SEAT FRAME ...ttt 1
257
258
259 FE&R BRACKET ...ttt 1
260 SCREW, 1/4 = 20 X 1.ttt 2
261 LOCK NUT, 1/4 = 20......cuiiiceeiieeeeie et 2
262
263 BOLT, 5/16 - 18 X 13/16" LG ... 2
264 | 11098G6 LOCK NUT, 5/16 = 18ttt 2

Page C-17 Service Parts Manual


.?sku=00715G2
.?sku=00715G2
.?sku=70200G01
.?sku=75900G02
.?sku=00427G2
.?sku=00560G1
.?sku=11098G4
.?sku=605694
.?sku=600264G01
.?sku=28272G01
.?sku=11027G2
.?sku=00715G2
.?sku=00715G2

BODY

Notes:

Service Parts Manual Page C-18



BRAKES - FRONT DISC

129 - Includes Items 130 - 138
20 - Includes Items 21 - 24

Page D-1 Service Parts Manual



BRAKES - FRONT DISC

44 - Includes Iltems 45 - 70
47 - Includes ltems 48 - 49

BRAKE PEDAL
@ (VEHICLE WITH BRAKE LIGHTS)

Service Parts Manual Page D-2



BRAKES - FRONT DISC

78 - Includes Items 79 - 91
92 - Includes Iltems 81 - 91, 93, 94
95 - Includes Items 82 - 85, 91

Page D-3 Service Parts Manual



BRAKES - FRONT DISC

FRONT DISC BRAKE
ACTUATOR ASSEMBLY

Front of Vehicle

105 - Includes 102 -118

Service Parts Manual Page D-4



BRAKES - FRONT DISC

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.

1 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS)

(INCLUDES ITEMS 2 = 1) ..ottt 1
2 TORSION SPRING .....ovviiiiiiececieseee et 2
3 PIVOT PIN ottt 1
4 PUSHNUT, 5/16" ..ottt 2
5 * BRAKE PEDAL ....oooitiiiieieicisie ettt 1
6 74724G01 PARK BRAKE PEDAL.......oiuiiiiiirieieieiees s 1
7 70274G01 BRAKE/PARK BRAKE PEDAL PAD KIT

(INCLUDES ITEMS 8 - 10) v.cuiviiiiiieieieiseieieiei et 1

8 * SERVICE BRAKE PAD........cocuituiiiiiiiinieesensesseisssessseessseensssensssessssnsens 1
9 * PARK BRAKE PEDAL PAD ..ottt eeeseeiesseeesseeseseeees 1
10 OVAL RIVET, 3/16" X 15/32" LG ..evveveieeiercieenireseieinieeeis s 9
11
12 SHOULDER BOLT, 3/8 - 16 X 4" LG ...c.cveveiiieeeiieeieieieieieiseeeie s 1
13 FLANGED BUSHING ...ttt 2
14 TORSION SPRING ...ccuiutiiiieiine ettt 1
15 WASHER, 3/8"......eitietieietieieist sttt 1
16 LOCK NUT, 3/8 = 16....vviiieieiieeie ittt 1
17
18 NYLON WEDGE LOCK CLAMP( NOT ILLUSTRATED) .......cccoeviuririnicninns 6
19
20 EQUALIZER AND BRAKE CABLE ASSEMBLY (INCLUDES ITEMS 21 - 24) 1
21 EQUALIZER BRACKET ....coviviieiiiieieieeeie s 1
22 BRAKE COMPENSATOR BUMPER........ccoiiiiiiriiiieieineeieieeseeeee e 2
23 524695 BRAKE CABLE (DRIVER SIDE)........oiiiiuiiiieiiieiiieiseieseisiseie s 1
24 5 5 BRAKE CABLE (PASSENGER SIDE) ......coovuiiuiiiiiiiniineesieeieenseseenes 1
25 RETAINING RING, S.S...oiiiiiiiiieieieieeie et 4
26 CLEVIS PIN, 5/16" X 1" LG weeiiiieeiieieieiseseie e 5
27 COTTER PIN, 3/32" X 3/4" LG .ot 3
28
29 KICK-OFF LINK ..ottt 1
30 NYLON BUSHING ......ccuitiiimimiiiiiieteieniesisesisieiesee st 2

Page D-5 Service Parts Manual


.?sku=74723G01
.?sku=70681G01
.?sku=70682G01
.?sku=01071G01
.?sku=16409G1
.?sku=70582G01
.?sku=70581G01
.?sku=70676G01
.?sku=00643G1
.?sku=11098G5
.?sku=12416G2
.?sku=624713
.?sku=28082G01
.?sku=28083G01
.?sku=624695
.?sku=624696
.?sku=01111G01
.?sku=10386G3
.?sku=10387G3
.?sku=70601G01
.?sku=17838G1

BRAKES - FRONT DISC

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
31 NYLON WASHER, 3/8"......oeereiereireneeeneenesseneseensssessssessseesssesssssessseesssssnsssenees 2
32 00559G8 WASHER, 5/16" ...ttt ettt 2
33 WASHER = 5/16" .....cocvvieeveieseeseee ettt 2
34 KICK-OFF CAM PIVOT ..ottt sssessssesssessessenens 1
35 10097G6 FLANGED BEARING ..ottt 2
36 KICK-OFF CAM ...ttt 1
37 SETSCREW, 1/4 - 20 X 1/2" LG .ot 2
38 SPACER........cetetieeeeteee et 1
39 ADJUSTABLE BUMPER ..ottt 1
40 LOCK NUT, 5/16 = 18 ...eceuieceieciiscieeseeeieies et 1
41 CATCH BRACKET ...ttt 1
42 00414G8 BOLT, 1/4 - 20 X 3/4" LG...vvoeeeieeieieieie et 2
43 LOCK NUT, 1/4 = 20 ...ttt 2
44 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS)

(INCLUDES ITEMS 45 = 70) ... cueeeeirciieieeeeeeeieeeeeessseesseessessseeesseesssesesseeens 1
45 * BRAKE PEDAL ..ottt 1
46 74724G01 PARK BRAKE PEDAL .......ocuiiiiieeiiieisee et 1
47 70274G01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 48 - 49) ... 1
48 * SERVICE BRAKE PAD ......c.ooiuiiiiiiiiinieineie e 1
49 * PARK BRAKE PAD .......ooouiimiiiiiiiniieieeis et 1
50 OVAL RIVET, 3/168" X 15/32" LG ..uvevureireenenreneeeeeneneeeeesissenesseensnenes 9
51 BRAKE PEDAL PLATE ....cooiiiiiiiieieieiseeie et 1
52 PIVOT PIN ..ottt 1
53 TORSION SPRING . ...ttt 2
54 PUSHNUT, 5/16" ...ttt 2
55 D g SCREW, #10 = 24 X 1" LG ..ocvrieieieieieeieis e 4
56 RUBBER NUT, #10 = 24 ....oouiuiiiieeieieieiee e 2
57 BRAKE PEDAL STANDOFF.......c.ccoiiiiiininieieenineieisse s 2
58 CONICAL SPRING ..ottt 2
59 14390G1( LOCK NUT, #10 = 24 ..ot 2
60 10606G8 MICRO SWITCH ..ouiiiiiieisiei e 1

Service Parts Manual Page D-6


.?sku=20835G1
.?sku=00642G8
.?sku=70098G01
.?sku=10097G6
.?sku=70587G01
.?sku=71215G01
.?sku=14134G4
.?sku=70113G01
.?sku=11027G1
.?sku=70080G02
.?sku=14390G4
.?sku=74874G01
.?sku=16409G1
.?sku=70258G03
.?sku=70682G01
.?sku=70681G01
.?sku=01071G01
.?sku=00737G8
.?sku=00739G1
.?sku=74535G01
.?sku=27137G01
.?sku=14390G10

BRAKES - FRONT DISC

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
61 SCREW, #6 - 32 X 1 1/4" LG ..ottt 2
62 WASHER, #10 ..ottt 2
63 WASHER, #6 ...co.voceieeieceeieiseeeee e 4
64 LOCK WASHER, #6........cuiviiieiieieieieisieiseseie st 2
65 NUT, #6 = 32...cucviieiieieieeseie ettt 2
66 SCREW AND LOCK WASHER, #6........c.oouririuriniriiniininessensiennieensssessseenees 2
67 WASHER, TEFLON, 3/8" ..ottt 2
68 FASTON TAB ..ottt 2
69 WIRE HARNESS (BRAKE LIGHT) ..ot 1
70 WIRE TIE ..ottt 3
71 SPRING PLATE (PASSENGER SIDE)......ccosiiiininiiierniniieieene e, 1
72 SPRING PLATE (DRIVER SIDE) ..ottt 1
73 74730G01 FOUR LINK ROD ...ttt 2
74 LOCK NUT, ML0-L.25 ..ottt 4
75 BRAKE LINE ...ttt 1
76 SCREW, 1/4 - 20 X 4444" LG ...covruereeeriseeeseseseeisseesesessseessseassssesssesesseenes 1
77 WIRE RETAINER ...coviiiiiteiiiete ittt 2
78 SPINDLE, CALIPER AND DISC HUB ASSEMBLY (DRIVER SIDE)

(INCLUDES ITEMS 79 = 91) ...ttt 1
79 DISC BRAKE SPINDLE (DRIVER SIDE).......ccoiiuiiirieeinieininineneeeeneenen. 1
80 CALIPER (DRIVER SIDE).......coiiuiiiiiiiieieieeeieie et 1
81 12093G1 SLOTTED NUT ..ottt 1
82 DRIVE FLANGE STUD ..ottt 4
83 ROLLER BEARING......cocoiuiiiiiiiiiniitieiee it 2
84 BEARING RACE ...ttt 2
85 DISC BRAKE HUB.......cviieiiiiiecie e 1
86 FLANGED BEARING ......ctuiiiiicisisieieie ettt 1
87 WASHER, 3/8"......cuiuiiiieieieiiese ettt 2
88 D g BOLT, 3/8 = 16 X L ..cecuiiiiciieiieieieisisies et 2
89 BEARING ..ottt ettt 1
90 COTTER PIN ¢ttt 1
91 GREASE SEAL .....coiiiiiiiiieie ettt 1

Page D-7 Service Parts Manual



.?sku=00645G2
.?sku=00559G5
.?sku=00559G3
.?sku=00565G3
.?sku=00525G5
.?sku=13514G1
.?sku=20835G1
.?sku=14628G1
.?sku=24605G1
.?sku=17618G1
.?sku=74731G02
.?sku=74731G01
.?sku=01084G01
.?sku=74736G01
.?sku=01038G01
.?sku=74875G01
.?sku=602281
.?sku=602176
.?sku=74733G02
.?sku=74864G01
.?sku=11750G2
.?sku=51141G1
.?sku=74673G01
.?sku=70648G01
.?sku=00566G1
.?sku=00426G8
.?sku=70749G01
.?sku=00798G8
.?sku=25146G1

BRAKES - FRONT DISC

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.

92 SPINDLE, CALIPER AND DISC HUB ASSEMBLY (PASSENGER SIDE)

(INCLUDES ITEMS 81 - 91, 93 - 94) ....iuiiiiieieeneieeneeeeneesesis e eeneeeees 1
93 502158 DISC BRAKE SPINDLE (PASSENGER SIDE)........cccccoiriiiririnirineeeene. 1
94 CALIPER (PASSENGER SIDE) .......cocviviuiieiieeeieieeeieeses e 1
95 DISC BRAKE SERVICE HUB (INCLUDES ITEMS 82 - 85, 91) .......ccccoeunven. 1
96 KINGPIN TUBE ......ouiiiiiicieieiee ettt 2
97 THRUST WASHER ..ottt 2
98 WASHER, 1/2" ...ttt 4
99 LOCKNUT, 172 = 13 ittt ettt 2
100 | [ g CAPSCREW, 1/2 = 13 X 6" LG .oueueurieiirieiciseieseiseeise s 2
101 FRONT DISC BRAKE BRAKE ACTUATOR ASSEMBLY

(INCLUDES ITEMS 102 = 118)....cuutieirceicieieieineeeeseteeeese e
102 COTTER PIN, 3/32 X 3/8" LG w.evceeiieieieieeeiseiei e
103 NYLON BUSHING ...c..ctuiiiiiietseeieisiseseeei et
104 CLEVIS PIN, 5/16 X 1" LG w.eovvveveiieieieise et
105 UPPER ACTUATOR PIVOT ..ottt
106 ACETAL BUSHING ..ottt
107 SHOULDER BOLT ..ottt
108 WASHER, L/2" ...ttt
109 BOLT, 1/2 - 13 X 6" LG .eueiuiineinireineseeseseessseessseisss e
110 | 11098G06 LOCKNUT, 5/26 = 18.....ciuiiiiiieiieeieiieieeseissseis s

N RN DN W R R R R R R R NNP R NP R R R R

111 | B Z MASTER CYLINDER ..ottt
112 | 608661 MASTER CYLINDER MOUNT WELDMENT .......cocuiiiiriiniiinieineneesenenn.
113 LOCKNUT, 3/8 = L16....cvuiuiviiiieieieieieieieseie et
114 WASHER, 3/8" STAINLESS ..ottt
115 | p081ig LOWER ACTUATOR PIVOT ...ooiiriiiiiieieiesieissse e
116 | 10385G4 CLEVIS YOKE ...ttt
117 | 606869 ACTUATOR COVER ....ooiuiiiiiiiciniseineteissie st
118 SCREW, 1/4 -20 SWAGEFORM .....c.cctiiiiiiiiiiieiiiinisieieieeee s
119 | 00414G8 BOLT, 1/4 - 20 X 1 14" LG o.voeeeeeeireneneenceineseessseesssesessessssessssenssssssssenssesnsnnes
120 | 00891G2 LOCKNUT, /4 = 20 ..ottt
121 COTTER PIN, 3/32 X 3/4 ...
Service Parts Manual Page D-8


.?sku=602288
.?sku=602158
.?sku=74733G01
.?sku=74948G01
.?sku=70745G01
.?sku=70754G01
.?sku=00560G3
.?sku=00560G3
.?sku=14390G3
.?sku=00407G6
.?sku=608706
.?sku=10387G3
.?sku=10387G3
.?sku=17838G1
.?sku=10386G3
.?sku=608122
.?sku=70581G02
.?sku=74711G01
.?sku=00560G3
.?sku=00560G3
.?sku=00439G1
.?sku=887364
.?sku=11098G5
.?sku=00679G1
.?sku=608118
.?sku=01038G01
.?sku=10387G3
.?sku=10387G3

BRAKES - FRONT DISC

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. (1 2 3 4 5 DESCRIPTION QTY.
122 WASHER, NYLON......cutiuiimiineetseensssesessiseseesssesssssessss e ssessssessssssssessssenssnes 1
123 NYLON BUSHING ......ocuiviiiiiiieiciceie et 2
124 ACTUATOR LINKAGE ......oruiiiiiieieseesiisiseseesessisssse s ssssssse e ssssssseenssssnsses 1
125 WASHER, 3/8"......oiiiuiiiieieiet ettt 1
126 DISC BRAKE PAD AND PIN KIT (SERVICES ONE CORNER)

(INCLUDES ITEMS 127 = 128) ...uiiiiiiiseiseieiesies e 1
127 * BRAKE PADS ...ttt 2
128 * BRAKE PAD RETAINER PINS .....cooouiiiiiiiieiiieieieieeie e 2
129 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 130 - 138)......covuviunnnee. 1
130 HEX NUT Lottt 2
131 HEX NUT, 5/16 = 24....oiiiiiiiiieieieeeieie ettt 1
132 FLAT WASHER = 5/16 ...ttt 2
133 ACCELERATOR ROD BUSHING ......ccccoviiviiiiriiiinieieeieiseeie s 1
134 TUBE ..ottt ettt 1
135 COMPRESSION SPRING ...covuiiiiiiiiieieisisi e 1
136 BRAKE YOKE ...ttt 1
137 HEX LOCK NUT, 5/16 = 24 .....cocueiiiiieieiireieieieeeeieissseie s 1
138 COMPENSATOR LINK ROD .....oouiviiiiiieieiiiieiesiee e 1

Page D-9 Service Parts Manual


.?sku=20835G1
.?sku=17838G1
.?sku=74865G01
.?sku=00771G5
.?sku=74917G01
.?sku=612558
.?sku=00532G4
.?sku=629486
.?sku=15121G1
.?sku=17979G1
.?sku=23061G2
.?sku=23463G1
.?sku=27330G01
.?sku=11098G9
.?sku=612557

BRAKES - FRONT DISC

Notes:

Service Parts Manual Page D-10



BRAKES - MECHANICAL

Part of Frame

112 - Includes Items 113 - 121
22 - Includes Items 23 - 26

Page E-1 Service Parts Manual



BRAKES - MECHANICAL

53 - Includes Items 54 - 80
56 - Includes Items 57 - 59

BRAKE PEDAL
(VEHICLE WITH BRAKE LIGHTS)

Service Parts Manual Page E-2



BRAKES - MECHANICAL

82 - Includes ltems 84 - 92, 94, 95
83 - Includes ltems 84 - 91, 93 - 95
84 - Includes Items 85

86 - Includes Items 87 - 91

92 - Includes ltems 94, 95

93 - Includes ltems 94, 95

100 - Includes Items 101, 102

Page E-3 Service Parts Manual



BRAKES - MECHANICAL

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.

1 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS)

(INCLUDES ITEMS 2 - 10) euvrteereieneeeseieeseneeieeseessseesseesssesseessssesssessseenens 1
2 TORSION SPRING. ..ottt 2
3 PIVOT PIN ..ottt 1
4 PUSHNUT, 5/18" ....eveeceieseeseneiseseessseeseseessssessss s ssssse s ssesssssssssseneens 2
5 * BRAKE PEDAL ..ottt sssenss e 1
6 PARK BRAKE PEDAL ......coviuiiiiiiiieteisieie et 1
7 70274G01 BRAKE/PARK BRAKE PEDAL PAD KIT

(INCLUDES ITEMS 8 = 10) -.cvuteuieeieesieesiete et 1
8 * SERVICE BRAKE PAD ........ooiuiiiiieiiisieisiseie e 1
9 * PARK BRAKE PEDAL PAD ....coviiiriieeneeeneseensseensseessssesiesseessseens 1
10 OVAL RIVET, 3/16" X 7/16" LG ..cvvreeieeeeecieieieecieesieesceessies e 9
11
12 SHOULDER BOLT, 3/8 - 16 X 4" LG (STAINLESS STEEL) ...cceovvevrireiinn. 1
13 FLANGED BUSHING.......cocuiiiiiiiieiiicieieiieie st 2
14 TORSION SPRING .....oviiiiiiiiieieieteie ettt 1
15 WASHER, 3/8" .....oeiiitieeiictseeie ettt sttt 1
16 LOCK NUT, 3/8 = 16 ...ucviriiiiieieieieieie ettt 1
17
18 NYLON WEDGE LOCK CLAMP (NOT ILLUSTRATED).......cccecevevirererererennns 6
19
20
21
22 624714 EQUALIZER AND BRAKE CABLE ASSEMBLY (INCLUDES ITEMS 23 - 26) 1
23 EQUALIZER BRACKET ..ottt 1
24 BRAKE COMPENSATOR BUMPER .....ccvtuiiiiiiiennicieisieseieie e 2
25 BRAKE CABLE DRIVER SIDE........cccoiiiiiiieieiieiesieeeie e 1
26 6524696 BRAKE CABLE PASSENGER SIDE ......coccooiiiiiiniieineinee e, 1
27
28 RETAINING RING, 13/32" (STAINLESS STEEL).....cceoovieiriiieeirerceeseeeieieis 4
29
30 CLEVIS PIN, 5/16" X 13/16" LG......ooevvevieceeieiseieieieeeeie e 3
Service Parts Manual Page E-4


.?sku=70612G02
.?sku=70681G01
.?sku=70682G01
.?sku=01071G01
.?sku=70611G02
.?sku=15766G1
.?sku=70582G01
.?sku=70581G01
.?sku=70676G01
.?sku=00643G1
.?sku=11098G5
.?sku=12416G2
.?sku=624714
.?sku=28082G01
.?sku=28083G01
.?sku=624695
.?sku=624696
.?sku=01111G01
.?sku=10386G3

BRAKES - MECHANICAL

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
31 COTTER PIN, 3/32" X 3/8" LG c..ceeieeireieeieieeeeissesiseesises s 5
32
33
34 KICK-OFF LINK ...ttt sttt 1
35 NYLON BUSHING ......coiuiiiiiiieiiiieieiee ettt 2
36 TEFLON WASHER, 3/8" ....oiuiiiiiieireieiseieiseseisese et 2
37 00559G8 WASHER, 5/16".......oiuiiiiiie ettt 2
38
39 KICK-OFF CAM PIVOT ...ttt 1
40 FLANGED BEARING ..ottt 2
41 KICK-OFF CAM ..ottt 1
42 SETSCREW, 1/4 - 20 X 1/2" LG ...ovvviieieieieeieieie e 2
43 SPACER ..ottt 1
44
45 ADJUSTABLE BUMPER .....ccoitiiiiiiiiniietictieieesseieiss st
46 LOCK NUT, 5/16 = L18....ueuieeiieciineireeesessiseseesessesseeseseessseesssessssessssessssesessesnnes 1
47
48 CATCH BRACKET ...ttt 1
49 D 5 BOLT, 1/4 - 20 X 3/4" LG ..voovieiieieieeeieieieie e 2
50 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ....cvoviriveirieieieieeeiesee e 2
51
52
53 70690G02 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS)

(INCLUDES ITEMS 54 = 80) .....coviuiieiiiieisieesieieieie e 1
54 * BRAKE PEDAL ....coouitiiiieinieieee sttt 1
55 PARK BRAKE PEDAL.........cooviiiuiieiiiiieieieseieies s 1
56 70274G01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 57 - 59)...... 1
57 * SERVICE BRAKE PAD.........cccoiiiiiiiiaeeeneseensseensssensseesssessessssssssenens 1
58 * PARK BRAKE PAD........cooiiiiiiiiieinieenieinsssessss st ssesens 1
59 OVAL RIVET, 3/16" X 7/16" LG ....cvveeviieecieiesceeeveeeee e 9
60
61 BRAKE PEDAL PLATE .....cuiiiiiiiieiicieiesie e 1

Page E-5 Service Parts Manual


.?sku=10387G3
.?sku=70601G01
.?sku=17838G1
.?sku=20835G1
.?sku=70098G01
.?sku=10097G6
.?sku=70587G01
.?sku=71215G01
.?sku=14134G4
.?sku=70113G01
.?sku=11027G1
.?sku=70080G02
.?sku=00414G6
.?sku=14390G4
.?sku=70611G02
.?sku=16409G1
.?sku=70258G03

BRAKES - MECHANICAL

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
62 PIVOT PIN ..ottt 1
63 TORSION SPRING. ..ottt 2
64 PUSHNUT, 5/16" ....o.voviieiviseeeeeieceeeiet et 1
65 D0737GY SCREW, #10 - 24 X 7/8" LG ....vcveveiieiieisieieieteesesieieiseiee e 4
66 RUBBER NUT, #10 = 24 ..ot 2
67 BRAKE PEDAL STANDOFF.........ccoiiimiiriiiieieieeieiseesie s 2
68 CONICAL SPRING .....cooviiieiieieiieieieteeeie ettt 2
69 14390G1( LOCK NUT, #10 = 24 ..o 2
70 10606G8 MICRO SWITCH ..ottt 1
71 BOLT, #6 - 32 X 1 1/4" LG oouereeeereeneieeseieeseseee e 2
72 WASHER, #L0 ..ottt 2
73 WASHER, #6 ...ttt 4
74 LOCK WASHER, #6 .....cocvviiiieieiiiseieisiieseie s 2
75 NUT, #6 = 32 ..ottt 2
76 SCREW AND LOCK WASHER, #6 .......oceuiieririieiniieisieeissieisese e 2
77
78 FASTON TAB ..ottt ettt 2
79 WIRE HARNESS (BRAKE LIGHT)....c.coiiiiiiiiiiiieieieeieieseeeie e 1
80 WIRE TIE ..ottt 4
81
82 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 84 - 92, 94 - 95) .. 1
83 BRAKE ASSEMBLY (PASSENGER SIDE)

(INCLUDES ITEMS 84 - 91, 93 - 95) .....ouiiiiiiiiiiiieincieieeis st 1
84 70794G01 BRAKE SHOE KIT (INCLUDES ITEM 85) ..ot 2
85 * BRAKE SHOE .......ouiiiieiieiie e 2
86 BRAKE SPRING KIT (INCLUDES ITEMS 87 - 91) ....oovveiicisieieeceene 2
87 * UPPER SPRING ...ttt 1
88 * LOWER SPRING ...ttt 1
89 * PIN Lottt 2
90 * CUP AND SPRING ..ottt 2
91 * ADJUSTER SPRING .....ooiiiiiiriiieiseieiseieieie s 1

Service Parts Manual Page E-6


.?sku=70682G01
.?sku=70681G01
.?sku=01071G01
.?sku=00737G8
.?sku=00739G1
.?sku=74535G01
.?sku=27137G01
.?sku=14390G10
.?sku=00957G1
.?sku=00559G5
.?sku=00559G3
.?sku=00565G3
.?sku=00525G5
.?sku=13514G1
.?sku=14628G1
.?sku=24605G1
.?sku=17618G1
.?sku=70998G01
.?sku=70998G02
.?sku=27944G01

BRAKES - MECHANICAL

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
92 BRAKE ADJUSTER KIT (DRIVER SIDE) (INCLUDES ITEMS 94 - 95) ... 1
93 BRAKE ADJUSTER KIT (PASSENGER SIDE) (INCL. ITEMS 94 - 95).... 1
94 * ADJUSTER ..ottt 1
95 * TEFLON WASHER ......ooiuiiiiieinieeeeieesis s ssseeenns 2
96 BOLT, 5/16 = 24 X 1" LG ..oeviiieeieiiceeieiseeieie et 8
97 LOCK NUT, 5/16 = 24 .....cuiiiieiiceieeeieiee e 8
98 INNER BRAKE DRUM WASHER, 1 5/16" OD X 1" ID X 1/32" ......cecevrvrrinnne. 2
99
100 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 101 - 102).....ccooeurvrrerinennnn. 2
101 * BRAKE DRUM ..ottt 1
102 LUG BOLT, 1/2 - 20 X 1 3/16" LG ..oeveeieiieieieieenesisieieieiee e 4
103
104
105 OUTER BRAKE DRUM WASHER .....c.cotuiiiiiiiieininieieeeinseieese e 2
106 SLOTTED NUT, M22 X 1.5, 2
107 COTTER PIN, 1/8" X 1 1/2" LG w.uteireeireeieesieeseeesseese e 2
108 SPINDLE CAP ..ottt 2
109
110 BRAKE CABLE BRACKET (PASSENGER SIDE)........ccoooinirrireieiriieieieiennes 1
111 BRAKE CABLE BRACKET (DRIVER SIDE) .......cuoviuririnieinieinineieenseeeneeeeees 1
112 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 113 - 121) ....cocviiiinene. 1
113 HEX NUT Lottt 2
114 HEX NUT, 5/16 = 24ttt 1
115 FLAT WASHER = 5/16.....cocuiiiieiiiiiieieieieeie e 2
116 ACCELERATOR ROD BUSHING ........cccviiiriieiiiieieieesie s 1
117 TUBE .ttt 1
118 COMPRESSION SPRING ....ovuiiiiiiiiieieieiei e 1
119 BRAKE YOKE .....otuitiietitt sttt 1
120 HEX LOCK NUT, 5/16 = 24 .....cocueviiieieiiiieiieieieeeieiesessie e 1
121 COMPENSATOR LINK ROD ..ottt 1

Page E-7 Service Parts Manual


.?sku=72582G01
.?sku=72582G02
.?sku=17083G2
.?sku=15126G1
.?sku=21809G1
.?sku=21807G2
.?sku=19862G2
.?sku=606945
.?sku=606403
.?sku=10387G1
.?sku=74175G01
.?sku=608200
.?sku=608201
.?sku=612558
.?sku=00532G4
.?sku=629486
.?sku=15121G1
.?sku=17979G1
.?sku=23061G2
.?sku=23463G1
.?sku=27330G01
.?sku=11098G9
.?sku=612557

BRAKES - MECHANICAL

Notes:

Service Parts Manual Page E-8



CARBURETOR

Service Parts Manual

Page F-1



CARBURETOR

Page F-2

Service Parts Manual



CARBURETOR

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 CARBURETOR (INCLUDES ITEMS 3 = 21).....cuiiiniieieieiee e 1
2
3 MAIN JET (B104) c.ooceereeiceeecieesiee ettt 1
4 PILOT JET (H44) ..ottt 1
5 503585 PLUG ..ottt 1
6
7 503586 NEEDLE VALVE ....oooiiiiiiieeieicieee e 1
8 FLOAT ...ttt 1
9 FLOAT PIN ..ottt 1
10 FLOAT BOWL GASKET ....otiiiiicieiicicie st sessee s 1
11 503590 FLOAT CHAMBER.........cooiuiiiiiieiiiieeie et 1
12 503592 BOWL SCREW ..ottt sttt 1
13 BOWL GASKET ..ottt 1
14
15 B 3 BREATHER TUBE .......oovuiiiiieieeececee e 1
16 503596 CLAMP, INTAKE TUBE ..ottt 1
17 CLAMP CYLINDER HEAD TUBE ........ouiiiiiieeiieceeieieeeeieie e 1
18 INTAKE TUBE ......uiiiiiiiiieceeiseee ettt ss et 1
19 CHOKE GASKET ...ttt 2
20 B03595 NUT, MB X 1.0...ceoeieiiciceie et 2
21 THROTTLE ROD ATTACHMENT BUSHING.......c.oooiuiiiireieieieieieieienen. 1
22
23 MAIN JET (#102) (FOR ELEVATIONS OF 3000 FT - 6000 FT).......ccccevvrrmen. 1
24 MAIN JET (#100) (FOR ELEVATIONS OF 6000 FT - 10000 FT).......ccccrvunrenvn. 1
25
26 503580 CARBURETOR MOUNT GASKET ........ouiiiiiiieieiesieeee s 2
27 CARBURETOR INSULATOR .....c.ocouiiieiiicicecee s 1

Page F-3 Service Parts Manual


.?sku=607954
.?sku=607683
.?sku=608021
.?sku=603585
.?sku=603586
.?sku=603587
.?sku=603588
.?sku=603589
.?sku=603590
.?sku=603592
.?sku=603591
.?sku=603598
.?sku=603596
.?sku=603597
.?sku=603594
.?sku=603593
.?sku=603595
.?sku=608023
.?sku=607684
.?sku=607685
.?sku=603580
.?sku=603581

CARBURETOR

Notes:

Service Parts Manual Page F-4



CLUTCH

0¢ - €1 sway sepnpul HO1NTO WYL AdVANOO3S e

0l - ¢ sway sepnpul HOLNTO VAL AdVINIFd g

Service Parts Manual

Page G-1



CLUTCH

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 £23929 PRIMARY TEAM CLUTCH (Includes items 2 - 10) ..........ccooovvvrrrrrerrieninnens 1
2 BI9333 PRIMARY STARTER PULLY, 195 - SVC ....cocooovvrrereeereeeeeeseseesresreane. 1
3 BI9334 STATIONARY ASSEMBLY .......oovvirveirereeeeseeesiessesssessessseessessesessses e 1
4 BI9339 MOVEABLE PRIMARY ASSEMBLY ........ovoivieivrrssiissiessssssesssessssssoons 1
5 B24112 SHIFT ROLLER ASSEMBLY .....oovoviimiitcisesssisesssssssssssssssssessssssesssnnes 6
6 BI9337 SHIM, 9.5 X BL.75......ooreeeeeceeeseesvee e sesessesseessees s 1
7 619338 PRIMARY SPIDER ASSEMBLY ........oovimriirieneiinsiossssssesssessessesssssseone. 1
8 BI9339 PRIMARY DUST COVER ASSEMBLY ........oovuivrirneisneienssnssnssessensonns 1
9
10 | pII337 BOLT, 1/4 = 20 X.75.c.oeeoeeeeeeeeereeeeeeseeeseseees s 7
11 BI8637 DRIVE BELT .....oooiieoiiiiiicissseeseses s 1
12 | pZ39%9 SECONDARY TEAM CLUTCH (Includes items 13 - 20).........ccc.ccvvrvrnrrnnenn. 1
13 * SECONDARY STATIONARY, 9.5 ......ovurreerercioeereesessseesseesseisesesesesinnnes 1
14 * MOVEABLE SECONDARY, 9.5 ......cco.ooverrieeeeseeseeeseosseeeseeeses s, 1
15 | pI93Z3 INNER RETAINER SPRING .......oovvuirieieeiessessessssssssssess s 1
16 | pzaIg COMPRESSION SPRING, 2.70 OD ......ovooverrircieciesssssissiessessseninnes 1
17 | pI93™ OUTER SPRING RETAINER..........o.oivmemmeereeeriesseessessessseessessssesssesinenes 1
18 | BI933M RETAINER RING .......oovvoiieeeeieeseesseseees s 1
19 | BI9337 THRUST WASHER, 1.530 X 1.830 X L ..ucvouveueirniecsensessesssenssssessonnes 1
20
21 | pUBZ3Y CONICAL WASHER, M12........oooiooiecieceeeceeseeeee s 2
22 | [pU566G3 SPRING TYPE LOCK WASHER ............oovvoereeriomreeseeoeeeieseeseeesses s 2
23 | pUBZ43 HEX BOLT, M12 = 1.25 X 160........0cmvvvererirnresnseessssssesssesssssesssessssssssesssnenes 1
24 | pUBZ4A3 HEX BOLT, M12 - 1.25 X 120......cvuumvveeerriessesssesssssssssssesssssses s ssesssesisennes 1
25 | pUBZ3Q CLUTCH WASHER .....cooovaiveeeeeeeeseeeeeeeseeesees s 1

Service Parts Manual Page G-2


.?sku=623948
.?sku=619333
.?sku=619334
.?sku=619335
.?sku=624112
.?sku=619337
.?sku=619339
.?sku=619332
.?sku=618630
.?sku=623949
.?sku=619327
.?sku=624111
.?sku=619329
.?sku=619330
.?sku=619331
.?sku=606239
.?sku=00566G3
.?sku=606245
.?sku=606243
.?sku=606230

DIRECTION SELECTOR

1 -includes ltems (3, 5, 7 - 22, 24 - 33)
2 - includes Items (4, 6, 7 - 21, 23 - 33)

Page H-1 Service Parts Manual



DIRECTION SELECTOR

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 3, 5, 7-22, 24-33) ..| 1
2 505999 DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 4, 6, 7-21, 23-33)..| 1
3 608831 DIRECTION SELECTOR BRACKET WITH BUSHING (INCLUDES ITEM 9)) 1
4 608830 DIRECTION SELECTOR BRACKET WITH BUSHING (INCLUDES ITEM 9)) 1
5 DIRECTION SELECTOR SHAFT ...ttt 1
6 : 5 DIRECTION SELECTOR SHAFT ....ouiiriiiiieie e 1
7 DIRECTION SELECTOR CAM ....covimiiiiieeeneseeessenssseessissssensssessssessssensnes 1
8 LOCK NUT, 3/8 = 24 ... 1
9 * BUSHING . ..ottt 1
10 NEUTRAL LOCK PIN ...ttt 1
11 COMPRESSION SPRING, 3/8" X 5/8" LG......ccovvveereererrrirereresisiesiesisssesanan 1
12 NEUTRAL LOCK BRACKET ......ouiiiiiriiiniieiseeeinsiesses e 1
13 LOCK NUT, 1/4 = 28 ...t 1
14 P8574G01 EXTENSION SPRING .....oovuiiiiiiiiiieie e 1
15 BALL STUD, T/4" ...ttt 1
16 LOCK NUT, #10 = 32 ...t 1
17 MICRO SWITCH ......oooiiiiceeieiecceete e s 1
18 SCREW, #4 = 40 X 1" LG c..eteeeieireieieieeseieie et 2
19 WASHER, #4 ....coooieieicieeee et 2
20 D0565G1 LOCK WASHER, #4 .....ocuoiuiiieiiisiieisie st 2
21 NUT, #4 = 40 ..o 2
22 PUSH / PULL SHIFTER CABLE ........cuiiiiiiiiriiicieieiee e 1
23 PUSH / PULL SHIFTER CABLE ........ccuiiiiiiiriiieieieencieteseseeis e 1
24 CUP WASHER, 1/4" ..ot 4
25 COMPRESSION SPRING, 19/32" X 1" LG ....ooeveiieceeieeeeeeeeee e 2
26 LOCK NUT, #10 = 32 ... 1
27 SCREW, 1/4 - 20 X 7/8" LG.....ooovveeeeeeeeeeeeseieeeeisee s 2
28 LOCK NUT, 1/4 =20 ..eieiieeeieieieie et 2
29 DIRECTION SELECTOR HANDLE ........cooviiieieeieieeecieie e 1
30 SCREW, #10 - 32 X 1/2" LG (STAINLESS STEEL) ....ovvveieieeceeceee e, 1

Service Parts Manual Page H-2


.?sku=606170
.?sku=605999
.?sku=70233G01
.?sku=606266
.?sku=603700
.?sku=14390G1
.?sku=72724G01
.?sku=72733G01
.?sku=72729G01
.?sku=00734G2
.?sku=28574G01
.?sku=72732G01
.?sku=00734G5
.?sku=00734G5
.?sku=72736G01
.?sku=01062G01
.?sku=00559G1
.?sku=00565G1
.?sku=00526G2
.?sku=605808
.?sku=605809
.?sku=25727G01
.?sku=72735G01
.?sku=00734G5
.?sku=00734G5
.?sku=70227G01
.?sku=11027G2
.?sku=71205G01
.?sku=00740G4

DIRECTION SELECTOR

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM [ PARTNO. [ 1 2 3 4 5 DESCRIPTION Qry.
31 BOLT, MB = 1.00 X 30 ...cvvieeiieiiciei et 1
32 NUT, IMB = 1.00 ..iueiiieceric ettt ens e 1
33 SHIFTER ARM (INCLUDES ITEM 34 ) ..ot 1
34 * BUSHING, FLIP LOK, 0.25 ..ot 1
35 1055G01 RIVET ¢ttt 3
36 MOUNTING BRACKET ...ttt 1

Page H-3 Service Parts Manual


.?sku=606421
.?sku=450452
.?sku=608832
.?sku=71055G01
.?sku=605869

DIRECTION SELECTOR

Notes:

Service Parts Manual Page H-4



ELECTRICAL SYSTEM

v
2
<=
(]
=>
S
o
-
<
o
2
[N

See Starter Generator Section

Service Parts Manual

Page J-1



ELECTRICAL SYSTEM

RED

ToF20n
Starter/

31- Includes ltems 32 - 49

Service Parts Manual Page J-2



ELECTRICAL SYSTEM

Van FUSE BLOCK

HORN BUTTON

Floorboard -

HORN Front of Vehicle

7y Seatwrap
Support

Page J-3 Service Parts Manual



ELECTRICAL SYSTEM

Ref Ele 8-4

WHT to BLK from Harness - Both Sides
BLK to BLU/WHT from Harness - Both Sides
RED to WHT from Harness - Driver Side
RED to YEL from Harness - Passenger Side
RED TO BRN from Harness - (W/O Turn Signals)

Service Parts Manual

Page J-4



ELECTRICAL SYSTEM

TAILLIGHT

TURN SIGNAL

Rear
Fender

WHT to BLU/WHT from Harness - Both Sides
BLK to BLK from Harness - Both Sides

RED to BRN from Harness - Both Sides (without Turn Signals)

RED to WHT from Harness - Driver Side (with Turn Signals)
RED to YEL from Harness - Passenger Side (with Turn Signals)

90 - Includes Items 91 - 95

Page J-5

Service Parts Manual




ELECTRICAL SYSTEM

CONSOLE INSERT PLATE (WITH POWER OUTLET SHOWN)

Front of Vehicle

FNR MOUNTING SCREWS

/ SEAT SUPPORT

SOLENOID

Front of Vehicle

»r

HOUR METER

Service Parts Manual Page J-6



ELECTRICAL SYSTEM

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION Qry.
1 6 GA WIRE (BLACK 6", F1 = A2)....ocviieieeiieeeie e 1
2 P5682G01 TERMINAL COVER .....c.ocuiiiiieiiiieeie e 3
3
4
5 24775G* BATTERY, 12V ..ottt 1
6 * BOLT, 5/16 - 18 X 1 1/4" LG.ooieiieceeieieieeee e 2
7 * LOCK WASHER, 5/16" (SILICON BRONZE)..........cccoeevrrrrrrrreiririsnannans 2
8 * NUT, 5/16 - 18 (SILICON BRONZE) .........cvuruiuriiirireieeneeecseieeseenesesnenes 2
9
10 BATTERY HOLD DOWN .....cocuiiiiiuiiiniiieieeneeie et ssee e 1
11 00438G6 BOLT, 5/16 = 18 X 3/4" LG ...eoeoveeieeeeeeeceieeeeese s 3
12 D g LOCK WASHER, 5/16".......cuiuirieieisiieiseisissieess s 1
13 WASHER, 5/16" (STAINLESS STEEL) ......covuiuiiriiieireiseeeeiseiseieeeeieieieens 1
14
15
16 GROUND CABLE ...ttt 1
17 14 GA WIRE (BLACK B").....euvmieieireiiieeieee e 1
18 00438G6 BOLT, 5/16 = 18 X 3/4" LG ...eoeoeieieieeeeieeeee s 2
19 LOCK NUT, 5/16 = 18....eeiieciiiincieiseseieiee st 2
20 P6676G01 FLANGED BOLT ..ottt 1
21
22
23 6 GA WIRE (42" LONG) ....c.ooouevieieeicieieese s 1
24 WIRE HARNESS (CONTROL) ...ttt 1
25 WIRE TIE (NOT ILLUSTRATED ) ....otuiiiiieiciieeieieiseie e AR
26 COVER FINR ...ttt 1
27 WASHER, 1/4" ...ttt 1
28 D 3 SCREW, 1/4 = 14 X 3/4" LG....ovuiiieieieeeseieie e 1
29
30
31 ELECTRICAL PLATE ASSEMBLY (INCLUDES ITEMS 32 - 49) .......cccocon... 1

Page J-7 Service Parts Manual


.?sku=607053
.?sku=25682G01
.?sku=72101G02
.?sku=00565G8
.?sku=00571G2
.?sku=27044G03
.?sku=25976G19
.?sku=11027G1
.?sku=26676G01
.?sku=607103
.?sku=605777
.?sku=17618G1
.?sku=73049G01
.?sku=16469G1
.?sku=00114G6
.?sku=605563

ELECTRICAL SYSTEM

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
32 BRACKET ...ttt 1
33 VOLTAGE REGULATOR .....ooomiiiieieiieeie e 1
34 BOLT, 1/4 - 20 X 1 1/4" LG 1.oeeieeeiieieieieeeeeee e 1
35 LOCK NUT, 1/4 = 20t 1
36 WIRE ASSEMBLY 6 GA ..ot 1
37 03282 RELAY ..ottt 1
38 D0661G8 BOLT, 1/4 = 20 X 1" LG w.eooeieiieeieieieeiei e 1
39 SOLENOID ...ttt 1
40 * LOCK WASHER, #1000ttt 2
41 * NUT, 10 = 32ttt 2
42 * LOCK WASHER, 5/16" .......ooiieiieieieiecie e 2
43 * NUT, 5/16 = 24 ... 2
44 LOCK WASHER = SS = .255/.283 ....cuvueereeiiieeieieiseseise e 1
45 D0532G1 NUT, 174 = 20 ... 1
46 600418G01 FUSE HOLDER ASSEMBLY ......ooiuimiiicieeceeieisisiesee s 1
47 LOCK NUT, 1/4 = 20....ccuiiiieeieietcieiest et 1
48 FASTON TAB, 90° ...ttt 2
49 18 GA WIRE (BLACK 5 3/4")......cuveieeeeiieeieeeese e 1
50
51 D2674G1 FUSE BLOCK ...ttt 1
52 D1041G01 RIVET, 1/8" X 13/18" LG ...t 2
53 15 AMP FUSE ..ottt 3
54 #6 GA WIRE ASSEMBLY ....couiiiiiiiiieinieeicie et 1
55 16 GA WIRE (RED).....ccuiimiieeiiaeieiieseieesesistses et enssienes 1
56
57 HORN ...ttt 1
58 BOLT, 1/4 = 20 X 5/8" LG ..ot 1
59 WASHER, 1/4" (STAINLESS STEEL) .....coeuiiieireieeeireiseieeeieeseissee s 1
60 LOCK NUT, 1/4 = 20 .oviieieiieceee ettt 1
61
62 HORN SWITCH ..ottt 1

Service Parts Manual Page J-8


.?sku=73057G01
.?sku=27739G01
.?sku=00415G4
.?sku=11027G2
.?sku=11027G2
.?sku=25972G33
.?sku=25972G33
.?sku=603282
.?sku=00661G8
.?sku=612813
.?sku=00664G7
.?sku=00532G1
.?sku=11027G2
.?sku=11027G2
.?sku=73446G01
.?sku=25978G56
.?sku=22674G1
.?sku=01041G01
.?sku=18392G1
.?sku=25972G33
.?sku=25972G33
.?sku=20216G1
.?sku=32860G1
.?sku=00414G5
.?sku=00559G7
.?sku=14390G4
.?sku=17318G1

ELECTRICAL SYSTEM

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION Qry.
63 HORN SWITCH CAP AND NUT ..ottt e 1
64 P7068G01 HORN SWITCH BOOT .....ocuiiiiiieieieieeee et 1
65 19233G1 HORN SWITCH LABEL........oviuieieeiicieeeeieeieisisssesse s 1
66 RIVET, 3/16" X 1" LG (ALUMINUM) .....oooviimiiiiniiniieiieeceeeeee e 2
67 D : BOLT, 1/4 =20 X 3/4 " LG...ooeoeeieeieie e 2
68
69 HEADLIGHT AND TURN SIGNAL LIGHT ...ccovutiirriiirireeineseeneseeseeeseseeseeeees 1
70 HEADLIGHT MOUNT BRACKET (PASSENGER SIDE)........ccccoviuririreieinn. 1
71 HEADLIGHT MOUNT BRACKET (DRIVER SIDE) ........ccvovueieiiieieirecieieies 1
72 D1038G01 BOLT, 1/4 20 X 11/16" LG....ooovieeieeieieiceeeeieieie e 2
73 D 5 SCREW, 1/4 = 14 X 3/4" LG....ovoveeeeeeeeeeeee e 4
74 HEADLIHT BULB .....ooouiiiiicieieeiei et AR
75 MARKER LIGHT BULB .....ooviiieiiiecee et AR
76 TURN SIGNAL BULB ......ooiuiiiiiicieisiiieeeis et ss e AR
77 'S’ CLIP (SHUTTLE 4/6) (SHUTTLE 4/6).....c.ocveeeeeeeeeeeeeeeeeeeeeeeeeeee e 8
78 BEZEL (DRIVER SIDE) (SHUTTLE 4/8) .....c.coovuiieiiinienieieineeseeeeeseeseeeeeens 1
79 BEZEL (PASSENGER SIDE) (SHUTTLE 4/6) ......ooovovieieeeeeeeeee e 1
80 COUNTERSUNK SCREW, #8 (SHUTTLE 4/6).......c.cooveueeeeeeceeeeevceeeeenann. 8
81 LOCT NUT, 1/4 = 20 ...ttt 2
82 BRAKE / TAILLIGHT LAMP (SHUTTLE 4/8)......c.cveuiunieireeeireieieeeseesneeeneene 1
83 RIVET, 3/16" X 9/16" LG (ALUMINUM) ........coovimrierreieeierieeieieeeeseie e 4
84 TAILLIGHT BULB ..ottt AR
85
86
87 TAILLIGHT ASSEMBLY (SHUTTLE 2) (COMPLETE)........oviuiieieeieieiinninn. 2
88
89
90 TURN SIGNAL KIT (INCLUDES ITEMS 91 - 95) ....c.coiimiieiicieieiieieieieeene, 1
91 TURN SIGNAL (WITH MOUNTING HARDWARE) (INCLUDES ITEM 106)| 1
92 P1640G1 TURN SIGNAL FLASHER ........coouiiuiieiieicieeiesesesiesiesse s 1
93 FLEX LOOM, 3/8 X 8" LG ....oiuiriucereieinieeeiseesese et 1

Page J-9 Service Parts Manual


.?sku=17318G2
.?sku=27068G01
.?sku=71055G01
.?sku=00414G6
.?sku=74001G01
.?sku=74236G03
.?sku=74236G04
.?sku=01038G01
.?sku=00114G6
.?sku=74004G01
.?sku=74005G01
.?sku=74006G01
.?sku=71364G02
.?sku=74371G01
.?sku=74371G02
.?sku=71425G01
.?sku=11027G2
.?sku=22288G2
.?sku=14601G11
.?sku=21759G1
.?sku=32739G2
.?sku=75107G02
.?sku=17867G1
.?sku=21640G1
.?sku=32307G3

ELECTRICAL SYSTEM

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
94 WIRE TIE ..ottt 2
95 STEERING COLUMN COVER.......c.coiiieieiicieieieieie e 1
9
97 IGNITION SWITCH (FLEET KEYED) ...cvvuiiecieeeereeseeeeeseeeeseeeeeseseeneseennnns 1
98 WIRE HARNESS (ACCESSORY) ....oiviiieeeeee et 1
99 33639G03 IGNITION SWITCH (WITH LIGHTS, INDIVIDUALLY KEYED)...........cccceuvnvn.. 1
100 LOCK WASHER, 3/4" ...t 1
101 | 17137GH1 FACE NUT, 3/4 = 20.......ouiiiiieiee e 1
102 IGNITION KEY ...ttt 1
103 WIRE HARNESS (KEY SWITCH).......coouiiiiiiiieieieieiseieee e 1
104
105
106 | 73030G04 PLATE (FUEL GAUGE AND OIL LIGHT) ..ot 1
107 | 71127G01 LABEL (OIL LIGHT AND FUEL GAUGE WITH HEADLIGHTS) ........cccoeuuvcn... 1
108 | R1553G1 FUEL GAUGE ..ot 1
109 INDICATOR LIGHT ..ottt 1
110 HARNESS (OIL LIGHT/FUEL GAUGE).........coiueieiieeeieieieie e 1
111 18 GA WIRE (RED 8") ...cucuoieiiiiiceie et 1
112
113
114 | 33623G02 DRIVE RIVET, 3/16" X 3/8" LG ....cuvuieieiieieeieieeseeeieiseiseeesse e 2
115 CONSOLE INSERT ASSEMBLY (INCLUDES ITEMS 116 - 119) .....cocoov..... 1
116 CONSOLE INSERT PLATE ...ttt 1
17 LABEL (CONSOLE INSERT PLATE) ....c.cutviiiiciriricisesneseieisesieeeeseeenens 1
118 POWER OUTLET (12 VOLT) ..ottt 1
119 RIVET, 3/16" X 7/16" LG (ALUMINUM) .......c.ouimirriniriniieieieiseieeeeeeias 2
120 | 33623G02 DRIVE RIVET, 3/16" X 3/8" LG ....evuiuieeiieieeieieeesee s 3
121 WIRE HARNESS (POWER OUTLET) ..ot 1
122
123
124 | 07285 HOUR METER KIT (INCLUDES ITEMS 125 - 127)......c.ovueieeieieiereeeinienenen 1

Service Parts Manual Page J-10


.?sku=17618G1
.?sku=20965G3
.?sku=18602G1
.?sku=606045
.?sku=00568G6
.?sku=17063G1
.?sku=605866
.?sku=21553G1
.?sku=23474G1
.?sku=74311G01
.?sku=25978G122
.?sku=74693G01
.?sku=73522G03
.?sku=35962G01
.?sku=71078G01
.?sku=14601G10
.?sku=71081G01
.?sku=607285

ELECTRICAL SYSTEM

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION Qry.
125 | [B17074 HOUR METER ...ttt 1
126 HOUR METER BRACKET ......ooiuiiiiieieieieieiee e 1
127 | [p06254 WIRE HARNESS (HOUR METER).........ooiiiiiiieeieicieieseee e, 1
128 NYLON CLAMP 15.5" (NOT ILLUSTRATED) .....coovvuirieiieieieieieeeeeeeeene. AR
129 CONT TONE POTTED BUZZER (NOT SHOWN).......coovimriiieieieieeieieieeene. 1

Page J-11 Service Parts Manual


.?sku=617074
.?sku=603721
.?sku=606254
.?sku=31539G1
.?sku=73290G03

ELECTRICAL SYSTEM

Notes:

Service Parts Manual Page J-12



ENGINE AND MUFFLER

Page K-1 Service Parts Manual



ENGINE AND MUFFLER

10

14

Page K-2

Service Parts Manual



ENGINE AND MUFFLER

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 ENGINE, GAS, 13HP, NON-GOLF .........covuurrrieeerrenieinesesisesseessesessseseeenee 1
2 DIP STICK ..o 1
3 OIL FILTER oo 1
4 SPARK PLUG (BPR2ES)......veteeeeeeeeeeeeeeeeeeeeeeeeeseseeseseeseseeseseessesssessseseeeon 1
5 OIL DRAIN PLUG ...t seeissesieesesssssssssesss s 1
6 603562 0" RING, 1BMM ......cooooiirieieeioncsieeiessseecesseessssessesssses s 1
7 612266 MUFFLER ..o ssesssssssssse s 1
8 EXHAUST PIPE .....ooooiiiiiirieeiimceeeesesees s 1
9 WASHER, BMM ..o 4
10 NUT, M8 X 1.25 ... 4
11 NUT, M10 = 1.25 ..o 1
12 | [p06256 BOLT, M10 = 1.25 X 25 .....coiiivveveeeeemamisssecsesesesissessess s 3
13 | [p0233d BOLT, M8 = 1.25 X B0 ....ccvvveeuermarneeieesseeeeseeessseseesssessssesscssssissssesesssssess e 2
14 EXHAUST GASKET .....ooouuiiiieamineeieseeseeess s 2

Page K-3 Service Parts Manual


.?sku=607154
.?sku=606390
.?sku=607454
.?sku=607462
.?sku=603557
.?sku=603562
.?sku=612266
.?sku=606982
.?sku=606272
.?sku=606267
.?sku=606279
.?sku=606256
.?sku=602330
.?sku=603599

ENGINE AND MUFFLER

Notes:

Service Parts Manual Page K-4



ENGINE MOUNTING

Page L-1 Service Parts Manual



ENGINE MOUNTING

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 FRONT ENGINE MOUNT ....coooviiiiiiicie et 1
2 ENGINE PAN MOUNT ..ottt 1
3 BOLT, M10 = 1.25 X 25 ...ttt 8
4 506279 NUT, MT0 = 1.25 1o 1
5 NUT PLATE ..ottt 2
6 506259 BOLT, M10 = 1.25 X 45 ..ot 4
7 FLAT WASHER, M10 X 22 = 2.5.....ciiiiiiicieieiseee s 4
8 506279 NUT, MT0 = 1.25 1ot 4
9 BOLT, M10 = 1.25 X 34 ...ovvviiiiieieieeeeee e 4
10 FLAT HEAD SCREW, T40......cuiiiiueiriicieieineieeeeseseseee et ssseseee s snseeeennns 4
11 502146 DIFFERENTIAL PLATE ..ottt 1
12 TUBE SPACER .....oouiiiiiiieisite ettt 2
13 D0428G8 HEX HEAD 3/8 - 16, UNC X 2.75.....ouiiiieiiiiieieieiseeeeee e 2
14 PLASTIC INSERT LOCK NUT ..ottt 2
15 FLAT WASHER ...ttt 2
16 p05995 TS2 FRONT MOUNT BRACKET ..ottt 1
17 RUBBER BUMPER ......ooviieiieiicicie et 2
18 HEX = NUT Lottt 2
19 LOCK WASHER ..ottt 2
20 CROSSMEMBER BRAGCE .....couiiiiiiieeie et 1
21 SCREW, HEX HEAD 5/16 = 18 UNC ......ouuieieiniiieieieieeieiee e 2
22 01110G3 FLAT WASHER ...ttt 2
23 PLASTIC INSERT LOCK NUT ..ottt 2

Service Parts Manual

Page L-2


.?sku=606007
.?sku=603101
.?sku=606256
.?sku=606279
.?sku=606279
.?sku=606096
.?sku=606259
.?sku=603823
.?sku=606279
.?sku=606279
.?sku=608020
.?sku=606246
.?sku=602146
.?sku=72016G01
.?sku=00428G8
.?sku=11098G5
.?sku=00643G1
.?sku=605995
.?sku=605757
.?sku=00974G01
.?sku=00968G01
.?sku=70269G02
.?sku=00438G7
.?sku=01109G01

FRONT SUSPENSION / STEERING

(S

Front of Vehicle

*NOTE: Tie Rod Not
Shown for
Clarity

3 - Includes ltems 4 -10

7 - Includes ltem 8

12 - Includes Items 5 - 10, 13
14 - Includes Items 16 - 21
18 - Includes Item 19

22 - Includes Items 16 - 21

Page M-1 Service Parts Manual



FRONT SUSPENSION / STEERING

Yo

Front of Vehicle

- Includes Items 41 - 53
- Includes ltems 50 - 53
- Includes ltems 63 - 65
- Includes ltems 67 - 69
- Includes Iltems 75, 76
- Includes ltems 90 - 94

Service Parts Manual Page M-2



FRONT SUSPENSION / STEERING

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. (1 2 3 4 5 DESCRIPTION Qry.
1 FRONT AXLE ..ottt 1
2 FRONT AXLE WITH FRONT DISC BRAKES ........cocooeiriiiiieieieieiseieeeeeeens 1
3 SPINDLE AND HUB ASSEMBLY, 4 LUG (PASSENGER SIDE)

(INCLUDES ITEMS 4 = 10)....voieieeieiiiceeieieieese e 1
4 SPINDLE ASSEMBLY (PASSENGER SIDE).......ccooiiiriiieieirieieisieieieenes 1
5 GREASE SEAL ..ot 1
6 ROLLER BEARING AND RACE ASSEMBLY ........cccoorirrieirieireineeieinns 2
7 WHEEL HUB ASSEMBLY WITH RACES, 4 LUG (INCLUDES ITEM 8) .. 1
8 LUG BOLT, 1/2 =20 X 1 3/16" LG ..ovveiiiieeeieeieeeie s 4
9 12093G1 CASTELLATED NUT, 1= 14 i 1
10 D0798G8 COTTER PIN, 5/32" X 1 3/4" LG...oevieeieeiieeieieieeiecse e 1
1 SPINDLE CAP ..ottt ittt 2
12 SPINDLE AND HUB ASSEMBLY, 4 LUG (DRIVER SIDE)

(INCLUDES ITEMS 5 = 10, 13)...cuiiuiiienieieiressieieissiesseie e 1
13 SPINDLE ASSEMBLY (DRIVER SIDE) .......cceuevieeieieieieieseeeieeeeie e, 1
14 B 3 SPINDLE AND HUB ASSEMBLY WITH FRONT DISC BRAKES

(PASSENGER SIDE)(INCLUDES ITEMS 16 - 21) ..o, 1
15
16 GREASE SEAL ...ttt 1
17 ROLLER BEARING AND RACE ASSEMBLY ........cccooriurinieieieininininns 2
18 WHEEL HUB ASSEMBLY WITH RACES, (INCLUDES ITEM 19)............ 1
19 30143G1 LUG BOLT, 1/2-20 X 1 7/32" LG...oovveereeececeeeeieeeese s 5
20 12093G1 CASTELLATED NUT, 1 = 14..uiiciiiieicieeee e 1
21 COTTER PIN, 5/32" X 1 3/4" LG...oovieieiieieieieeieeee e 1
22 SPINDLE AND HUB ASSEMBLY, WITH FRONT DISC BRAKES

(DRIVER SIDE)(INCLUDES ITEMS 15 - 20) w...covoiieiciiieieieeeee e, 1
23
24 D 0 BOLT, 1/2 = 13 X 8" LG oot 2
25 WASHER, 172" ..ottt ettt s s 4
26 KING PIN TUBE ..ottt 2
27 THRUST WASHER, 1" (STAINLESS STEEL)....c.cotiueieirieieieieeeeiseeie e, 2
28 LOCK NUT, 1/2 = 131t 2
29 SHOCK ABSORBER ........coouiiiiiaiiiieieieeis e 2

Page M-3 Service Parts Manual


.?sku=602513
.?sku=602327
.?sku=70942G03
.?sku=70942G04
.?sku=25146G1
.?sku=50892G1
.?sku=50892G1
.?sku=70589G01
.?sku=19862G1
.?sku=00798G8
.?sku=00798G8
.?sku=12091G2
.?sku=70673G03
.?sku=70673G04
.?sku=602288
.?sku=12092G1
.?sku=50892G1
.?sku=50892G1
.?sku=74673G01
.?sku=00798G8
.?sku=00798G8
.?sku=602281
.?sku=00407G6
.?sku=00560G3
.?sku=70745G01
.?sku=70754G01
.?sku=14390G6
.?sku=76419G01

FRONT SUSPENSION / STEERING

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION Qry.
30 SHOCK ABSORBER BOOT ...ttt 2
31 WIRE TIE ..ottt st 4
32 SHOCK ABSORBER WASHER.........cocoiuiiiiirininiieieineciei s 8
33 RUBBER BUSHING.......ovuiiiuiinieseecseineeeseseeses s sesesssnsssenens 8
34 D0532G4 NUT, 3/8 = 24 ..ot 4
35
36 LEAF SPRING (HEAVY DUTY) (SEE PART NUMBER ON SPRING)............ 2
37 SPRING PLATE ...ttt enn e 4
38 LOCK NUT, 7/16 = 14 oot 1
39 BOLT, 7/16 = 14 X 1 3/4" LG..ovoeeeeieeeeeeeeeeeeeee e 1
40 RACK AND PINION UNIT (COMPLETE) (INCLUDES ITEMS 41 - 53).......... 1
41 STEERING RACK COVER & BEARING.........cooeviiieeieeieieieiesieseinis 1
42 * STEERING BOX INSTALLATION TAG ....ovuimiriieirnieieineieee e 1
43 RACK EXTENSION ......coviiiieieiieieieieeeie e 1
44 * JAM NUT, 172 = 20 .o 1
45 RACK BOOT ..ottt 1
46 WIRE TIE ...ttt 1
47 CLAMP, 1 13/16 = 2 3/8" ... 1
48 PINION SEAL ..ottt 1
49 RACK BALL JOINT (INCLUDES ITEMS 50 - 53)......cocvrvireierrieiennnans 1
50 RUBBER BOOT ..ottt 1
51 CASTELLATED NUT, 7/16 = 20.......ovieeeeieeeeeeieeeeeieeeeeeeie s 1
52 COTTER PIN, 3/32" X 1" LG.eeeieieeeeirieieieiseeeeeeise et 1
53 GREASE FITTING, STRAIGHT ....oooviiieiciceece e 1
54 BOLT, 7/16 = 14 X 2 3/4" LG...oveoeeeeieeeeieieeeeee e 2
55 BOLT, 7/16 = 14 X 3 1/2" LGt 1
56 SPACER ...ttt 2
57 SPACER (SHORT) ...ttt ettt 1
58 NUT, 7/16 = 14 oot 1
59 FLAT WASHER, 7/16".....cecuieieieieisieieesieeieesese e 7
60 D0734G1 LOCK NUT, 7/16 = 14 oo 3

Service Parts Manual Page M-4


.?sku=70509G01
.?sku=31539G1
.?sku=10435G1
.?sku=10194G1
.?sku=00532G6
.?sku=70664G03
.?sku=70163G03
.?sku=00734G1
.?sku=00734G1
.?sku=00463G11
.?sku=70964G01
.?sku=70965G01
.?sku=70694G01
.?sku=70961G01
.?sku=12416G2
.?sku=11391G8
.?sku=70638G01
.?sku=70695G01
.?sku=50641G1
.?sku=50209G2
.?sku=10387G2
.?sku=10389G3
.?sku=00464G6
.?sku=01068G01
.?sku=70667G02
.?sku=70667G03
.?sku=00532G7
.?sku=00560G2
.?sku=00734G1
.?sku=00734G1

FRONT SUSPENSION / STEERING

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. (1 2 3 4 5 DESCRIPTION QTy.
61 STEERING SHAFT ...ttt 1
62 STEERING COLUMN KIT (INCLUDES ITEMS 63 - 65) .......c.covvrrrerrarirenninn. 1
63 STEERING COLUMN ...ttt 1
64 P8569G01 STEERING COLUMN BUSHING.......couiiiiiiiiirieineiecie e 1
65 SCREW, #6 = 20 X 5/16" LG .....coveiviieieieieieieie e 1
66 STEERING COLUMN KIT (HORN) (INCLUDES ITEMS 67 - 69) ................... 1
67 STEERING COLUMN ...ttt 1
68 STEERING COLUMN BUSHING.......cocoimiiiiriiicieieiecieisieeie e 1
69 SCREW, #6 - 20 X 5/16" LG ...ccovrveieeieiiieceieiseieese e 1
70 D1006G01 BOLT, 3/8 = 16 X 1 1/4" LG .o 4
71 LOCK WASHER, 3/8".......oiuiueieiieieirentieiee st 4
72 COVER ...ttt ettt 1
73 RIVET, 3/16" X 1" LG (ALUMINUM) ......c.oimireiicieieieceeieeeseie s 1
74 INTERMEDIATE SHAFT (INCLUDES ITEMS 75, 76)....cceeineeieieneceeeeeenes 1
75 BOLT, M8 X 1.25 = 05....vuiuiiierieieeeieieieeieisisesiee et 2
76 D0565GH LOCK WASHER, 5/16" ...t 2
77 RETAINING RING (INTERNAL) ..ottt 1
78 RETAINING RING (EXTERNAL) ..ottt 1
79 BALL BEARING ...ttt 1
80 WAVE WASHER ......coouimiiiinitsiseieiseiese s 1
81
82
83
84
85 602979 STEERING WHEEL .....ooooiiiiiiiieieicee e 1
86 07925 CLIPBOARD .......ovuiiiieeiaeieee et 1
87 HUB COVER ..ottt 1
88 LOCK NUT, 5/8 = 18....ueiiiiieieisieie ettt 1
89 TIE ROD ASSEMBLY (INCLUDES ITEMS 90 - 94) ......c.coovviviicreieecieieene, 1
90 THREADED ROD (24" LG) ...tutuiiiiieieieieeieeeieiseseieese s 1
91 TIE ROD END (LEFT HAND THREADS) .....ooveveeueeeceeeeeeeeeee e 1

Page M-5 Service Parts Manual


.?sku=70607G01
.?sku=70758G06
.?sku=70610G03
.?sku=28569G01
.?sku=28569G01
.?sku=01022G01
.?sku=01022G01
.?sku=70758G08
.?sku=70610G04
.?sku=28569G01
.?sku=28569G01
.?sku=01022G01
.?sku=01022G01
.?sku=01006G01
.?sku=00879G1
.?sku=70997G01
.?sku=71055G01
.?sku=70580G01
.?sku=01055G01
.?sku=00565G8
.?sku=70751G01
.?sku=70888G01
.?sku=15112G1
.?sku=70887G01
.?sku=602979
.?sku=607925
.?sku=71949G01
.?sku=14390G2
.?sku=70876G02
.?sku=70897G02
.?sku=70902G01

FRONT SUSPENSION / STEERING

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION Qry.
92 JAM NUT, M12 X 1.25 - 05 (LEFT HAND THREADS) ........cccccovirruernnene. 1
93 TIE ROD END (RIGHT HAND THREADS) .....vviiieieiieieieieeeieie e 1
94 JAM NUT, M12 X 1.25 - 05 (RIGHT HAND THREADS)........cccccevevrunnnen. 1
95 LOCK NUT, 7/16 = 14 .ot 2
96 CAP, VINYL .ottt 2

Service Parts Manual Page M-6


.?sku=01069G01
.?sku=70902G02
.?sku=01069G02
.?sku=00734G1
.?sku=10044G01

FUEL SYSTEM

Front of Vehicle
(( APORTALT EISSION GONTROL NIFORMATION |
"CARE:  E6AP ENIGEIONS FAMILY. CP1] EWAP EGS:[GP ]

(5] EP Evep EMISIONS FAWILY: [ BEscoaHEaR0

|| i EQUIPHENT NEETS U.e. EPA EWAP STANDARDS
4D CONFORSSS TO 2011 CALIFORNAEVP

() _recusnois FoR suaLL OFF-ROAD ENGINES §
Do (mmipy) b

To
Carburetor

o Carb Fuel Tank Assembly (Use with sending unit)
(Includes items 4 - 14)

@ Carb Fuel Tank, fluor (w/switch) (Includes item 11)

Page N-1 Service Parts Manual



FUEL SYSTEM

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 EZ0187 CARB FUEL TANK ASSEMBLY (Use with sending unit) (Includes items 4 - 14) 1
2
3
4 [[0988GU] SIPHON TUBE GROMMET ..ottt 1
5 [8287G3 SIPHON TUBE ASSEMBLY ....ooiiiiiiiiiiiei e 1
6 ROLLOVER VALVE GROMMET ....ooiiiiiiiiiiiiiiie s en e 1
7 617886 EPA FUEL TANK LABEL ... 1
8 ROLLOVER VALVE ... .o e e e 1
9 617885 FUEL TANK CAP (RATCHET)....tetiiiiiiiiee ettt 1
10 E07479 CARB FUEL TANK, FLUOR (W/SWITCH) (Includes item 11).................. 1
11 618669 FUEL TANK, W/ SENDER UNIT ...ccooiiiiiiiiiee e 1
12 72229G01 FUEL TANK ADAPTER ... .o 1
13 [ZZ30G0] FLAT HEAD MACHINE SCREW ....cooiiiiiiiiiii e 2
14 gOUZ8G2 FUEL LEVEL SENDER .....cooovviuitiieicie e 1
15 E07549 LOW PRESSURE FUEL HOSE, 3/16 I.D. X 3/8 O.D. X 17.00 LONG (CARB) 1
16 606960 LOW PRESSURE FUEL HOSE, 3/16 I.D. X 3/8 O.D. X 34.00 LONG (CARB) 1
17
18 BZ372GH BLACK TRIM, 6.25 LONG ......oouiririiiiieieisiessesseie st 1
19 [[7618G] NYLON CLAMP ...ooooiiiiiiiai ettt 2
20
21
22 pUZ38GY HEX HEAD BOLT, 5/16 - 18 X 1 .oucuiiieeieieieieieiseie s 1
23 00559G8 FLAT WASHER, 5/16 ...ttt ee e e e e e e 4
24 11098G6 LOCK NUT, 5/16 - 18 ...ttt 3
25 [[0483G07 SPACER BOLT, 5/16 - 18.....ouvuvuivceceeieesesisieiesae s 1
26 EI5349 HOSE REDUCER-ID 1/4 X 3116 ..ccceiiii et 1
27 | SHMMRSKI FUEL SHUT-OFF VALVE ..ottt s 1
28 [8292GT HOSE CLAMP,.50 DIAMETER ....oeuiiiiii s 7
29 BI53570 FUEL SYSTEM HOSE 2.00".... ..o e 3
30 [[Z083G0] FUEL LINE FILTER ...ttt ettt 1
31 FUEL SYSTEM HOSE,.25 I.D. X.50 O.D. X 8.00 LONG .......cccvvrrrrrrrrrrennnnnn 1

Service Parts Manual Page N-2


.?sku=620181
.?sku=70988G01
.?sku=18287G3
.?sku=606068
.?sku=606067
.?sku=607479
.?sku=72230G01
.?sku=20048G2
.?sku=607546
.?sku=606966
.?sku=32372G6
.?sku=17618G1
.?sku=00438G8
.?sku=70483G01
.?sku=615346
.?sku=611181
.?sku=18292G1
.?sku=615350
.?sku=72084G01
.?sku=606969

FUEL SYSTEM

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
32
33
34 | [I39IGA HOSE CLAMP, .25 = .63 DIA ....cooeoeeeeeeeeeseeeeeeeeeeeeeeeeeseee e, 2
35 | FUZ597 CARB FUEL SYSTEM HOSE,.25 I.D. X.50 O.D. X 26.00 LONG.................. 1
36
37 FUZ0GT FUEL PUMP ...ttt 1
38 | pUIIZcH HEX WASHER HEAD SLOTTED TAPPING SCREW, 1/4 - 14 X .75.............. 2
39
40 | pUB3I™ CARBON CANISTER MOUNTING BRACKET (CARB ONLY)........cc.covvenenn.. 1
41 | [os7UGIY RIVET, 3/16 DIA X .70 (CARB ONLY) w...oeveoeeereeeeeeeeeseeeeeeeee e 2
42
43
44 | pUBLT] CARBON CANISTER (CARB ONLY) w..coeoeeeeeeeeeeeeeeeeeeeeseeeeseeeeees e, 1

Page N-3 Service Parts Manual


.?sku=11391G4
.?sku=604597
.?sku=602061
.?sku=00114G6
.?sku=606310
.?sku=10570G11
.?sku=606071

FUEL SYSTEM

Notes:

Service Parts Manual Page N-4



REAR AXLE

Page P-1 Service Parts Manual



REAR AXLE

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 605891 REAR AXLE, (INCLUDES ITEMS 2 = 15) ....ouiuiieiiiieieieiseeeie s 1
2 OIL CHECK PLUG ...ttt 1
3 GASKET, 14 MM ...ttt 1
4 OIL DRAIN PLUG ..ottt 1
5 P6771G01 GASKET, 14 MM .....ooiiiiiiiiieieieieiseieee ettt 1
6 INPUT SHAFT OIL SEAL ...ttt 1
7 AXLE SHAFT OIL SEAL ....oouiieiieciieeieseiseisisssee s 2
8 07939 AXLE TUBE (DRIVER SIDE)......coiiuiiiiiurieiiinieeeseeeseiecseisessesssesseseesssssnes 1
9 AXLE TUBE (PASSENGER SIDE) ......oeueiiiiieieiicieieieseie s 1
10 AXLE SHAFT (DRIVER SIDE) INCLUDES ITEM 12......coviriiieireieieinnns 1
11 07944 AXLE SHAFT (PASSENGER SIDE) INCLUDES ITEM 12 .....oocveveeicriennn 1
12 P6811G01 BALL BEARING ..ottt 2
13 26814G01 RETAINING RING ..ottt 2
14 FLANGED BOLT, M10 X 1.5 X 23 MM LG....covuiuririiirieinieicieecscieieeseeeeeenes 10
15 SLOTTED NUT, M22 X 1.5 ...ttt 2

Service Parts Manual Page P-2


.?sku=26770G01
.?sku=26770G01
.?sku=26771G01
.?sku=26771G01
.?sku=26770G01
.?sku=26770G01
.?sku=26771G01
.?sku=26771G01
.?sku=72259G01
.?sku=72259G01
.?sku=72259G01
.?sku=72259G01
.?sku=607939
.?sku=607940
.?sku=607945
.?sku=607946
.?sku=26811G01
.?sku=72260G01
.?sku=606403

REAR SUSPENSION

Front of the Vehicle

P

Page Q-1 Service Parts Manual



REAR SUSPENSION

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION Qry.
1 HEAVY DUTY LEAF SPRING.......coeuiiiirieiriiieieieeeie et 2
2 p05445 LEAF SPRING BUSHING, FRONT .....c.ooiiiiiiiiinieireieeee e 2
3 HEX HEAD BOLT, SS 3/8 - 16 X 3.5 LG....coiuriiiiieiiieieeeeeeeieeeeeeeeee s 2
4 FLAT WASHER, 411 1.D. X 1.00 O.D. X .06 ......cevrrmrereeeieeerienireenereesesneennens 2
5 FLANGED LOCK NUT, 3/8 = 16 ....cvuireiiiiiieeeeeseesiseeeseisseesse s 2
6
7
8
9
10 SPLIT STEEL SPACER ......ouitiiieiieieieete ettt 4
1 FLANGED URETHANE BUSHING ..ot 8
12 SHACKLE PLATE ...ttt sesesesees 4
13 D0665GY HEX HEAD BOLT, SS 3/8 - 16 X 3.5 LG ...cuvuirieiiiieieieeseieee e 4
14 LOCK NUT, 3/8 = 16 ... 4
15
16
17
18 AXLE BRACKET, DRIVER SIDE .......cooviiieieieeeeeieeeeiee e, 1
19 AXLE BRACKET, PASSTENGER SIDE..........ccocoveieieiiiniieieisisissie e, 1
20 RUBBER BUMPER ..ottt 2
21 32195G U-BOLT oottt 4
22 B 0 REAR SUSPENSION PLATE .....ooouiiiiiaeieiiieie et 2
23 FLAT WASHER, 411 1.D. X 1.00 O.D. X .06 .......ocevrerrrreririecieieieieieesennnens 8
24 LOCK NUT, 3/8 = 16 ...ttt 8
25
26
27 SHOCK ABSORBER .....coocomieiiiieieieiie e 2
28 SHOCK ABSORBER WASHER.........ccoiiiiiiiiininiseeneineisese e 8
29 RUBBER SHOCK BUSHING .......oouiviiiieieiieieie e 8
30 D 3 HEX NUT, 3/8 = 24ttt 4
31 VINYL CAP ..ottt 4

Service Parts Manual Page Q-2


.?sku=605722
.?sku=605445
.?sku=00665G9
.?sku=00665G9
.?sku=00643G1
.?sku=00643G1
.?sku=12262G1
.?sku=70289G02
.?sku=70291G01
.?sku=604961
.?sku=00665G9
.?sku=00665G9
.?sku=11098G5
.?sku=11098G5
.?sku=605938
.?sku=605958
.?sku=70492G01
.?sku=32195G3
.?sku=605956
.?sku=00643G1
.?sku=00643G1
.?sku=11098G5
.?sku=11098G5
.?sku=70248G01
.?sku=10435G1
.?sku=10194G1
.?sku=00532G6
.?sku=10044G01

SEATING

SHUTTLE
3 - Includes ltems 4 - 8

Service Parts Manual

Page R-1



SEATING

SHUTTLE

44 - Includes Items 45 - 51

See
Body Section

Service Parts Manual Page R-2



SEATING

SHUTTLE 6

63 - Includes ltems 64 - 76
66 - Includes ltems 67 - 72

Page R-3 Service Parts Manual



SEATING

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
1 71751-G** SEAT BACK ASSEMBLY ....oouiiiiiiiiieiseieeeissie s 1
2
3 71888-G** SEAT BOTTOM (INCLUDES ITEMS 4 - 8) (SHUTTLE 4 & 6).....ccoovvveennnee. 1
4 HIP RESTRAINT (PASSENGER SIDE) ......covuiviireiineeeneceeieeneseseeenene. 1
5 HIP RESTRAINT (DRIVER SIDE).......ccoiuiiuiiriiiiiiniseceneeseeeieiseinsseseenees 1
6 D1110-G01 WASHER, 1/4" (STAINLESS STEEL) ....vuiviieieieieieie et 8
7 LOCKWASHER, 1/4" (STAINLESS STEEL)........cviueieirieisiieieieeieeieens 8
8 BOLT, 1/4 = 20 X 1 1/4" LG w.oooeoeeeieeeeeeeieeeie s 8
9
10
11
12
13
14
15
16
17 REAR HAND HOLD BAR.......cccuiiiiiiiieiiiieieieeeie e 1
18 BOLT, 1/4 =20 X 2" LG 4
19 SEAT BACK BRACKET ...ttt 2
20 g : TRIM, BLACK  .....coooviieieeiiieieeisieeieeie et 1
21 70836-GO* | SEAT POD ..ottt 1
22 27731-G0T | ASHTRAY ..ottt 1
23 ACORN NUT, 3/8 = 16 ...ceeueuiiirciieisenceeisiesceeesesesees e essese st seses s ensseeenes 2
24 SPACER, B/16" ...ttt 2
25 D g BOLT, 3/8 = 16 X 2" LGttt 2
26 00439-G8 BOLT, 5/16 = 18 X 2" LG..uoieieiieieieieeeiee et 3
27 WASHER, 3/8" (STAINLESS STEEL) .....cvuvriieeieeieieeeieeiese e 5
28 RUBBER WASHER, 5/8" ......cuiuiiueiiieiseessissiesse et essesssessens 3
29 SPACER, 3/4" ..ottt 3
30 11098-G6 LOCK NUT, 5/16 - 18 (STAINLESS STEEL)......c.euiurirririeieieeieie e 3
31 SCREW, 5/16 - 18 X 3/4" LG (STAINLESS STEEL)......coeveverrrererreeeircieinnen. 2

Service Parts Manual Page R-4


.?sku=71701G01
.?sku=71702G01
.?sku=01110G01
.?sku=00664G7
.?sku=00415G2
.?sku=71632G01
.?sku=71204G02
.?sku=71868G01
.?sku=32805G6
.?sku=15717G5
.?sku=23726G4
.?sku=00427G8
.?sku=00675G1
.?sku=71883G01
.?sku=23726G9
.?sku=00976G06

SEATING

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION Qry.
32 WASHER, 1/4" (STAINLESS STEEL) ....cocveiieieiiieeieieeeeieeeeie e 2
33 11098-G6 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ....c..eviuiirieieieieeeieiee e 2
34 VENT PLUG ..ottt 4
35
36
37 71751-G** SEAT BACK ...ttt 1
38 BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL).....covviveeeerieeieireineieeneeeneeeen. 4
39 LOCK WASHER, 1/4" (STAINLESS STEEL).......cceeuriireieieeieieieeieeieeeie s 4
40
41 SEAT BACK SUPPORT (TG5)......cuiuieieeieieieiesisiseiessesssss s ssissssssons 2
42 D1006-G0J | BOLT, 3/8 - 16 X 1 1/4" LG (TG5)....cvvvrereeieeeireseeisisesssseseesesesssesesssssssssssnns 4
43
44 71611-G** SEAT BOTTOM (INCLUDES ITEMS 45 - 51) (SHUTTLE 4 & 6) .........ecn...... 1
45 SEAT HINGE ...ttt 2
46 SCREW, #12 - 14 X 1" LG (STAINLESS STEEL) .....covuivirriririeiriririreenen. 6
47 FRONT EDGE TRIM ....couiuitirieiiiniieieiseiseieee e 1
48 BACK EDGE TRIM ..ottt 1
49 HIP RESTRAINT (DRIVER SIDE) .....coouiuiiiiiiieinieieeeiseeeeieeseeeeeeeee e 1
50 HIP RESTRAINT (PASSENGER SIDE)........coooviieeeeeieeeeeeeeeeeeeeeeeeennn 1
51 71204-G01 BOLT, 1/4 = 20 X 7/8" LG. ..ot 8
52
53
54
55
56
57
58
59
60
61 LABEL (WARNING) (SHUTTLE 4) ...t 1
62

Page R-5 Service Parts Manual


.?sku=01110G01
.?sku=71599G01
.?sku=00661G8
.?sku=00664G7
.?sku=74137G01
.?sku=01006G02
.?sku=71610G01
.?sku=00720G08
.?sku=71012G01
.?sku=71608G01
.?sku=71702G01
.?sku=71701G01
.?sku=74095G01

SEATING

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
63 74131-G** SEAT ASSEMBLY (INCLUDES ITEMS 64 - 76) (SHUTTLE 6) ........cccoovuene.. 1
64 SEAT SUPPORT BRACKET .....cocvoiiiiieiiieeieieeeeieie e 2
65 71751-G** SEAT BACK ...ttt 1
66 74139-G** SEAT BOTTOM (INCLUDES ITEMS 67 = 72) ....ovueeierieiieeieieiesieseees 1
67 HIP RESTRAINT (PASSENGER SIDE)......c.coiriiieeiriiniieeeeeeneiennens 1
68 1702-G01 HIP RESTRAINT (DRIVER SIDE) ..ottt 1
69 D 3 BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL) .....oooiriiiiieieicieceieans 8
70 WASHER, 1/4" (STAINLESS STEEL)......cctuririierirrirereeeeneeeereeeeneeeenenes 8
71 SEAT TRIM (REAR) ..ottt 1
72 SEAT TRIM (FRONT) ...ouiviiicieieiceie e 1
73 604916-G** | TWO TONE VINYL SEAT BACK .....c.couimiiiiiiiieieieeiesieie s 1
74 D0661-G8 BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL).....ccoveverrreereieeeeieeiens 12
75 WASHER, 1/4" (STAINLESS STEEL) ....covuiirieieeneireeie e 12
76 D0565-G2 LOCK WASHER, 1/4" ... 12
77 604912-G** | TWO TONE VINYL SEAT BOTTOM........coovuiiriiririeieieeieiesieeieee s, 1
78 NYLON BUSHING ..ottt 4
79 BOLT, 5/16 = 18 X 2 1/2" LG...oouuiiieieieieeeceie et 2
80 00559-G8 WASHER, 5/168" ..ottt 2
81 11098-G6 LOCK NUT, 5/16 - 18 (STAINLESS STEEL)......corvivieeieieieieciee e 2

Service Parts Manual Page R-6


.?sku=72918G01
.?sku=71701G01
.?sku=71702G01
.?sku=00661G8
.?sku=00661G8
.?sku=01110G01
.?sku=01110G01
.?sku=71012G01
.?sku=74140G01
.?sku=00661G8
.?sku=00661G8
.?sku=01110G01
.?sku=01110G01
.?sku=00565G2
.?sku=17838G1
.?sku=00440G4

STARTER / GENERATOR

a STARTER / GENERATOR includes items 2 - 18

Service Parts Manual

Page S-1



STARTER / GENERATOR

Page S-2

Service Parts Manual



STARTER / GENERATOR

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
1 BI71Z] STARTER / GENERATOR (INCLUDES 2 = 18)......cvvoeveerresriecssessessssesesennnns 1
2 BIZ029 NUT oo e 1
3 BIZ03] LOCKWASHER .....ooovooeeemeeoeeeeeseeeeeeesesee e enses s 1
4 BI7172 PULLEY .o 1
5 FIZ032 FRONT COVER ......ooorvoicvieeeess s siessssssss s oo 1
6 FIZ033 BEARING ......ooooooveeeeeeeeeeeeeeees e 1
7 FIZ034 RETAINING RING.....ooooviiereoeeessisesssessssessse oo 1
8 BIZ035 KEY vt 1
9 BIZ039 ARMATURE ASSEMBLY .......ooorvooereeeeeseeeeseoeeeeesseesseeseseesesese s eneeaneens 1
10 | pIZU37 FRAME & FIELD ASSEMBLY ......o.vorveoreeeemeeeseeesseeseeeeeseseesese s 1
11 | pIZo3y BRUSH LEAD & TERMINAL PKG........cooorverrrecresesessssssessssssssessesssoons 1
12 | pIZo3g BRUSH SPRING........coouerirrrearreessesesssisssssesssssssssssssssssssssssssssesessesssses s 1
13 | pIZoag BRUSH BOX ASSEMBLY ........ovvorveecreaesseeneeeeeeeeseeessesesesesseessseesseeneen 1
14 | pIZoad BRUSH 1 COVER........rvvimveemeeesseereseeseeesesesseses s s esssseeseaneens 2
15 | pIZoAg BRUSH 2 COVER .......oorovervieacreasseesssssssssssesssessss s 2
16 | pIZo43 WAVY WASHER ......oovvrmrviaesiseesossssesssesessessssssssssesssssssssss s ssssss s 1
17 | pIZ0A4 BEARING .......ovvooveoeeeeeeeeseeeseeesseeseseese s s snesese s s 1
18 | pIZUag REAR COVER ....oooooeioneeoemeeeeseeseeeseeseseesssses s eessesss s ssneses 1
19
20
21
22 | pUBZ33 BOLT, HXFL SHLDR - M10 = 1.25 X 20.......cooerverreeereeeeereeneseeeeeereeneeseeenn. 2
23 | pUBZr3 NUT, ML0 - .25 ..o 2
24 | pUBZE] BOLT, M8 - 1.25 X 20 .....vvovveoeeeaeeosesesseseessessesss s 3
25 | pUZIAd STARTER / GENERATOR BRACKET ........oororireeoeeeeseoeneeeeeeeseoss e 1
26 | pUZIZg TENSIONER BRACKET ....oovomeveoeeeeveeseeeseeeeeee e 1
27 | pUBZB] BOLT, M8 - 1.25 X 20 .....ovevveoveeaeeeossssesseseessesssess s s 1
28 | pUBZEH BOLT, M10 = 1.25 X 25 ...ooorveomeereeeseseessieesssesssessseseses s 9
29 | pUBZEH NUT, ML0 = 1.25 ..o 1
30 | pUBZ/a NUT, ML0 = 1.25 ..o 1

Page S-3 Service Parts Manual


.?sku=617120
.?sku=612029
.?sku=612030
.?sku=617172
.?sku=612032
.?sku=612033
.?sku=612034
.?sku=612035
.?sku=612036
.?sku=612037
.?sku=612038
.?sku=612039
.?sku=612040
.?sku=612041
.?sku=612042
.?sku=612043
.?sku=612044
.?sku=612045
.?sku=606235
.?sku=606279
.?sku=606261
.?sku=606261
.?sku=602141
.?sku=602145
.?sku=606261
.?sku=606261
.?sku=606256
.?sku=606255
.?sku=606274

STARTER / GENERATOR

Where applicable, THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31 | [B548GY STARTER / GENERATOR BELT ........corvvormveeneessssessesesesssessessessseesessenesens 1
32 | [ZuBach PUSH NUT, 5/16" ...ooovoooeeeeeeeeeeeeeeeeeeeeeeeeeeee oo seee e 1
33 | pZ5rog TENSIONER BOLT ....oooeoeeeeeeeeeeeeee oo eeeeseee oo 1
34 | PpU3BEZ CABLE GUIDE BRACKET .....ooovvooceeeoeveoeeeeeseeesseesesesseseseeessse s 1

Service Parts Manual Page S-4


.?sku=16548G1
.?sku=12064G6
.?sku=625705
.?sku=603884

WEATHER PROTECTION

Windshield

Retainer Front of Vehicle

1 -Includes ltems 2 -7

REAR WINDSHIELD

\\ \ 2, .
11 - Includes ltems 12 - 17 N4 @

FULL WINDSHIELD

19 - Includes Items 20 - 25
50- Includes ltems 51 - 58

Front of Vehicle

o

Page T-1 Service Parts Manual



WEATHER PROTECTION

SUN TOP (SHUTTLES)

27 - Includes Items 28 - 49

Service Parts Manual Page T-2



WEATHER PROTECTION

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTy.
1 WINDSHIELD KIT, FOLD DOWN (INCLUDES ITEMS 2 - 9) ......coovvuiiiiinnn. 1
2 E950WSB3 FOLD DOWN WINDSHIELD.........cuivuimiiieeeeieeseieiseesesssesssessesee e 1
3 EGWHC24 SASH, 3/4" X 14" LG...oovriieieieeieieie e 2
4 EGWHS12 SCREW, 1/4 -20 X 1 3/4" LG (STAINLESS STEEL).....cevvnrurrrerrerrarinene. 2
5 EGWHW12 WASHER, 1/4" (STAINLESS STEEL) ......ovuiuiiriirirecineineeeeneeeessseseneneens 4
6 EGWHG13 RUBBER GROMMET ......oouuiimiimiainitneieieese st 2
7 EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL)......ouiuiirieineeneireieieeeeeeene. 2
8
9
10
1 WINDSHIELD KIT, REAR (INCLUDES ITEMS 12 = 17) ..ot 1
12 EIRWFB3 REAR WINDSHIELD......couvriririeieneeeeneeseiseessesessessssesessee s 1
13 EGWHC14 SASH, 1" X 15 9/168" LG....vuieieieeieieieie e 2
14 EGWHS14 SCREW, 1/4 - 20 X 2" LG (STAINLESS STEEL)......coooviurieiiriieirieieeene. 2
15 EGWHW13 WASHER, 1/4" (STAINLESS STEEL)......coooiuiiiieieieceeiseeseie e 6
16 EGWHG13 RUBBER GROMMET .....ccituiimiriminiieisieieesees s 2
17 EGWHN13 LOCK NUT, 1/4 - 20 (STAINLESS STEEL)......ooiuiiririenieneerceeeeeieeneeene. 2
18
19 WINDSHIELD KIT, FULL (INCLUDES ITEMS 20 - 25) ....coevvviuiieeiiecieeneenne. 1
20 EISWFB3 FULL, WINDSHIELD ..ottt 1
21 EGWHC13 SASH, 3/4" X 22 T/168" LG....eoioieeeeecireeei e 2
22 EGWHS13 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL)......coovvurierriririrnne. 2
23 EGWHW13 WASHER, 1/4" (STAINLESS STEEL)......oviitiieieieieiieeieeeeieieieieenees 4
24 EGWHG13 RUBBER GROMMET .....oiuuiimiimiainiseisieieeees s 2
25 EGWHN13 LOCK NUT, 1/4 - 20 (STAINLESS STEEL)......ouruiiiirirreeneeneineeeeeeseeene. 2
26
27 75282G0* SUN TOP KIT (SHUTTLE) (INCLUDES ITEMS 28 - 49) .......coooviuriirrireieennes 1
28 75271G0* SUN TOP ..ottt 1
29 FRONT STRUT ...ttt 1
30 REAR STRUT (DRIVER SIDE)......oiiiiiiieieiriiieienieieisse e 1
31 REAR STRUT (PASSENGER SIDE) ..ot 1

Page T-3

Service Parts Manual



.?sku=75534G01
.?sku=75535G01
.?sku=75536G01
.?sku=75045G03
.?sku=75274G01
.?sku=75274G02

WEATHER PROTECTION

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. |1 2 3 4 5 DESCRIPTION QTY.
32 END CAP, 1" oottt 2
33 BOLT, 3/8 - 16 X 1 3/4" LG (STAINLESS STEEL).....coceoiurirrieieiriieieenns 4
34 WASHER, 3/8" (STAINLESS STEEL) ....coovuirieieieeieie e 8
35 NYLON WASHER, 3/8" ....covuuiueiereireneineseeseseensseissseesessenessesssesssssessssenenns 4
36 LOCK NUT, 3/8 = 16....ueuieieircereeiieieieieissie et 4
37 BOLT, 5/16 = 18 X 2 1/2" LG ...evoieeeieieeeeee e 4
38 BOLT, 5/16 = 18 X 3 1/4" LG ..o 2
39 WASHER, 3/8"......ouiiiaieeiaeieieieeeeeesiee et 4
40 SPACER, 1/2" ..ottt 2
41 D g LOCK WASHER, 5/16" ......ooovoeiuiiireieiiesieise s 4
42 BOLT, 5/16 = 18 X 2 1/4" LG ...evieieceeieieeeieeeieecieesee e 4
43 HANDLE ...ttt 5
44 00163G2 SCREW, 1/4 =20 X 1 1/4" LG ..eivieicieeeieeseieee e 10
45 D g WASHER, 5/16"........oovoieiieiieeeesseeeesiesissis e 12
46 11098G6 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) .....ovvviieieieieereieieieeieeieiens 6
47 SPACER, 1" ottt 2
48 D g LOCK WASHER, 5/16" ......oovoeieieieeiiiieieeieis e 10
49 TEE NUT, 1/4 =20 .ot 10
50 611099 WINDSHIELD KIT FULL (INCLUDES ITEMS 51 = 58) .....coooveieieieceeieieieeienns 1
51 * WINDSHIELD (SHUTTLE 4/6) .....oovvveeieeiceeeeseeieeieceese s 1
52 110-044 SASH, 1" X 26" LG ..ottt 2
53 110-074 HARDWARE SET (INCLUDES ITEMS 54 -57) ......ccoviiririirieninireineiseesenens 1
54 SCREW, 1/4-20 X 2 LG (STAINLESS STEEL) ...oovveiiiiiirieieieieenns 1
55 WASHER, 1/4" (STAINLESS STEEL) .....corvieireieieieieieee e, 4
56 110-072C RUBBER GROMMET .....c..ooiiiiiieiciciecee s 2
57 LOCK NUT, 1/4-20 (STAINLESS STEEL)......cocerrurirrireieirienireieireesneens 2
58 110-066 LABEL (SAFETY) .ottt 1

Service Parts Manual

Page T-4


.?sku=19853G1
.?sku=00665G5
.?sku=00679G1
.?sku=00771G5
.?sku=00891G5
.?sku=00440G4
.?sku=00441G2
.?sku=00879G1
.?sku=75048G01
.?sku=00905G8
.?sku=00440G2
.?sku=75240G01
.?sku=00642G8
.?sku=18716G2
.?sku=00567G8
.?sku=01010G01
.?sku=611099

WHEELS AND TIRES

1 - Includes ltems 2, 3, 4
6 - Includes ltems 3, 4, 7

Page U-1 Service Parts Manual



WHEELS AND TIRES

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
*** Indicates consult Customer Service Department for additional information.

ITEM PARTNO. |1 2 3 4 5 DESCRIPTION QTy.

1 TIRE AND WHEEL ASSEMBLY

(INCLUDES ITEMS 2, 3, 4)...ciumiiriieieeieieeieeieteiesie s AR
2 TIRE, 18 X 8.50 - 8 LINKS® ......o.oomiceeeeeeeeeeeee e 1
3 P8759G01 WHEEL RIM ...cooiiiiie e 1
4 VALVE STEM.....coitiiimiiiinieiiteesineieieises et snees 1
5 LUG NUT, 1/2 = 20, AR
6 TIRE AND WHEEL ASSEMBLY (INCLUDES ITEMS 3,4 AND 7)................... 1
7 P8764G06 TRAIL TIRE, ..o 1
8 8"CHROME E-Z-GO WHEEL COVER.......coceiiiieieiiieieieietceeeceise e, 4
9 6"CHROME E-Z-GO WHEEL COVER.......cocoitiieieiiieieieieiceeieceise e, 4
10 GOLD SPOKE WHEEL COVER.......coooiuiiiiiieiriniieinsieiee s 4
11 SILVER SPOKE WHEEL COVER........cocoouiiieieieieeeeeeeie e 4

Service Parts Manual Page U-2


.?sku=28757G01
.?sku=28764G01
.?sku=28759G01
.?sku=11657G2
.?sku=14723G1
.?sku=28842G01
.?sku=28764G06
.?sku=14913G1
.?sku=16042G1
.?sku=19241G2
.?sku=19241G1

WHEELS AND TIRES

Notes:

Page U-3 Service Parts Manual



SPECIALTY PRODUCTS

SPECIALTY PRODUCTS

Service Parts Manual Appendix A-1



SPECIALTY PRODUCTS

SPECIAL TOOLS PART NO.
HIGH RESISTANCE SPARK PLUG WIRE SET ..ottt 26733G02
CLUTCH PULLER (DRIVE) ...ttt st s ee e s e n e s seeeea 19779G2
FLYWHEEL PULLER ...ttt et e e s e et e s s e e st e e s s n e e e s e e e s saneeeenneas 27111G01
CURRENT INDICATOR ...ttt ettt ettt et e st e e s m e e e et e e sr e e e st e e e es e sar e e e s neeesaneeeenans 16489G2
DIGITAL MULTI-METER ... e et e e e e s s s e e e s e e e s emeee e 27481G01
TUBELESS TIRE REPAIR KIT ...t e s me e e e e eneeas 606009
TIRE PLUGGER REFILL PACK (50/BOX) ...ttt e s 606831
TOUCH UP PAINT PART NO.
PEN 3 OUNCE (89 ML) - HUNTER GREEN ... e e 28432G02
PEN 3 OUNCE (89 ML) - CHAMPAGNE BEIGE .........coiiii e 28432G01
PEN 3 OUNCE (89 ML) - WHITE ...t seeeeeree e 28432G05
PEN 3 OUNCE (89 ML) - INDUSTRIAL YELLOW ... ..oiiiiiieii e e 28432G03
PEN 3 OUNCE (89 ML) - ORANGE ... .ooiiiiii ittt e e e e s e e e nre e e e eene e 28432G04
PEN 3 OUNCE (89 ML) - STEEL BLUE PEARL .......oi e 28432G24
PEN 3 OUNCE (89 ML) - CAMOUFLAGE PAINT (THREE PENS) ... 75831G01
AEROSOL 12 OUNCE (360 ML) - HUNTER GREEN ..o, 28140G09
AEROSOL 12 OUNCE (360 ML) - CHAMPAGNE BEIGE ..........cccciiiiiii e 28140G15
AEROSOL 12 OUNCE (360 ML) - INDUSTRIAL YELLOW......ooiiiiii e 28140G14
MAINTENANCE PRODUCTS PART NO.
PLEXUS® CLEANER, 13 OUNCE (380 ML) (FOR WINDSHIELDS) .........couoveveeeeeeeeieeeeeeeeeeees s 28433G02
BATTERY PROTECTOR, 14 OUNCE (410 ML) SPRAY ...t 27619G02
E-Z-GO ALL SURFACE CLEANER ... .ottt ettt e s e et e e e e e e s nne e 606311
E-Z-GO FIBREGLASS/PLASTIC RESTORER ... . 606313
WINDSHIELD AND PLASTIC PROTECTOR ... e e 606314
64 0Z HAND CLEANER . ... e s s s s 607636
4 OZ HAND CLEANER ...ttt e st e s e e e e e e e se e e e e s e e e see e e e e sreeeneesanas 607637

Appendix A-2 Service Parts Manual



OPTIONS/ACCESSORIES

OPTIONS/ACCESSORIES

Service Parts Manual Appendix B-1



OPTIONS/ACCESSORIES

ITEM KIT NO. SECTION
ASHTRAY KIT . ... 75109G02 .......... Body - Accessories Continued
CLUTCHBELT SHEILD. ... .................... 605950............. Clutch
DROPSIDEKIT. .. ..o 34538G03 .......... Body
PINSTRIPING INSTALLATION (GOLD) ........... 75111G01. . ......... Body
PINSTRIPING INSTALLATION (DARK GREEN). . . .. 75111GO1. . ....... .. Body
PINSTRIPING INSTALLATION (WHITE). . ......... 75111G01. . ....... .. Body
PINSTRIPING INSTALLATION (BLACK). . ......... 75111G01. . ....... .. Body
PINSTRIPING INSTALLATION (RED). ............ 75111G01. . ... ... Body
PINSTRIPING INSTALLATION (BURGUNDY) . ..... 75111GO01. . ......... Body
PINSTRIPING INSTALLATION (NON STANDARD COLOR)75111G01 ... ... Body

REAR VIEW MIRRORKIT. . ... ... ..ot 19528G2 ........... Body

SUN TOPKIT, SHUTTLE ...................... 606057............. Weather Protection
SUN TOP ASSEMBLY, ........ ... ... 75282G02 .......... Weather Protection
TURN SIGNALKIT ... 75107G02 . ......... Electrical System
WINDSHIELD KIT, SHUTTLE 2+2. .. ... .......... 606058............. Weather Protection
WINDSHIELD KIT, FLAT .. .. ..o 75524G04 . ......... Weather Protection
4 CADDY CARRIER CONV RETROFITKIT........ 75278G03 .......... Weather Protection

Appendix B-2 Service Parts Manual






Certified 1ISO 9001 /ISO 14001 by
o

A Textron Company

E-Z-GO Division Of Textron, Inc.,
1451 Marvin Griffin Road, Augusta, Georgia USA 30906-3852

TO CONTACT US

North America:
Technical Assistance & Warranty Phone: 1-800-774-3946, FAX: 1-800-448-8124
Service Parts Phone: 1-888-GET-EZGO (1-888-438-3946), FAX: 1-800-752-6175

International:
Phone: 001-706-798-4311, FAX: 001-706-771-4609

Copyrighted Material

This manual may not be reproduced in whole or
in part without the express permission of
E-Z-GO Division of Textron, Inc.

Technical Communications Department



	1 606992 PEDAL BOX ASSEMBLY (INCLUDES ITEMS 2 - 39, 1
	2 70116G02 ACCELERATOR PEDAL BRACKET 1
	3 01051G01 SCREW, #8 - 16 X 1/2" LG 4
	4 25853G03 PEDAL BOX AND COVER 1
	5 00684G6 SCREW, #8 - 32 X 3/4" LG (STAINLESS STEEL) 2
	6 25861G01 MICRO SWITCH 1
	7 01050G01 SCREW, #4 - 20 X 5/8" LG 2
	8 72716G01 MICRO SWITCH CAM 1
	9 15126G1 LOCK NUT, 5/16 - 24 1
	10 00487G3 SETSCREW, 1/4 - 20 X 3/8" LG 1
	11 00532G4 NUT, 5/16 - 24 2
	12 17677G1 SPRING RETAINER 1
	13 17979G1 ACCELERATOR ROD BUSHING 1
	14 73046G01 COMPRESSION SPRING 1
	15 17677G2 SPRING RETAINER 1
	16 72072G01 ACCELERATOR ROD 1
	17 10385G4 CLEVIS YOKE (ADJUSTABLE) 1
	18 10386G3 CLEVIS PIN, 5/16" X 13/16" LG 1
	19 17838G1 NYLON BUSHING 3
	20 17255G1 TEFLON WASHER, 5/16" 1
	21 10387G3 COTTER PIN, 3/32" X 3/4" LG 1
	22 74432G01 PEDAL PIVOT PIN 1
	23 12064G6 PUSH NUT, 9/32" 1
	24 12730G1 WHEEL BEARING GREASE (NOT ILLUSTRATED) A/R
	25 72201G04 WIRE HARNESS (PEDAL BOX) 1
	26
	27
	28 608618 ACCELERATOR CABLE 1
	29
	30 25799G03 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 31- 33) 1
	31 27844G01 ACCELERATOR PEDAL PAD KIT (INCLUDES ITEMS 32- 33) 1
	32 16409G1 OVAL RIVET, 3/16" X 7/16" LG 6
	33 27512G01 ACCELERATOR PEDAL PAD 1
	34 * ACCELERATOR PEDAL
	35 00715G2 BOLT, 5/16 -18 X 4/5" LG 4
	36 605795 CHOKE CABLE ASSY 1
	37 00568G4 LOCK WASHER, 9/16" 1
	38 00545G4 JAM NUT, 9/16 - 18 1
	39 72154G01 CHOKE CABLE ADAPTER 1
	40 72155G02 RETAINER (SHUTTLE -2) 1
	41 1
	42 72155G01 RETAINER (SHUTTLE 4 -6) 1
	43 606083 UPPER GOVERNOR BRACKET 1
	44 606005 LOWER GOVERNOR BRACKET 1
	45 606265 BOLT, M6 - 1 X 12 1
	46 606421 BOLT, M6 - 1 X 30 1
	47 450452 NUT, M6 - 1.0 1
	48 606283 GOVERNOR LEVER BUSHING 1
	49 606284 GOVERNOR ROD 1
	50 603890 GOVERNOR ROD GUARD 1
	51 606264 BOLT, M6 - 1 X 20 1
	52 606262 BOLT, M8 - 1.25 X 16 1
	53 606074 GOVERNOR CABLE / DIRECTION SELECTOR BRACKET 1
	54 606256 BOLT, M10 - 1.25 X 16 2
	55 14601G11 RIVET 1
	56 608527 GOVERNOR WARNING DECAL 1
	57 00915G1 WASHER 1
	58 606199 GOVERNOR COVER 1
	59 17618G1 NYLON CLAMP 2
	AIR FILTER.pdf
	1 606952 AIR CLEANER (INCLUDES ITEMS 2 - 6) 1
	2 607269 BODY & BRACKET ASSEMBLY 1
	3 72599G01 AIR CLEANER COVER 1
	4 72604G01 AIR CLEANER CLIP 2
	5 28463G01 AIR FILTER 1
	6 28462G01 VALVE DUST EJECTOR 1
	7 11391G7 HOSE CLAMP 1
	8 607950 HOSE 1
	9 11391G1 HOSE CLAMP 1
	10 25532G1 BOLT AND WASHER, M8 X 1.25 X 18 MM 2

	BOD.pdf
	1 71151G01 INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 2 - 5) 1
	2 71153G01 BALL DEFLECTOR (PASSENGER SIDE) 1
	3 71154G01 BALL DEFLECTOR (DRIVER SIDE) 1
	4 00614G5 SCREW, #8 - 18 X 5/8" LG 6
	5 71158G01 INSTRUMENT PANEL INSERT (4 CUP HOLDER) 1
	6
	7 35962G01 LABEL (SAFETY) 1
	8 35964G01 LABEL (SAFETY) (EC) 1
	9 74443G01 LABEL (ANTI-ROLLBACK) 1
	10
	11 71413G01 SPLASH PANEL 1
	12 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG 5
	13
	14 71115G01 VINYL TRIM 2
	15
	16 71055G01 RIVET, 3/16" X 1" LG (ALUMINUM) 10
	17
	18 01038G01 BOLT, 1/4 - 20 X 11/16" LG 4
	19 16469G1 WASHER, 1/4" 2
	20 01057G01 RIVET, KTR, 1/4" X 3/4" LG 2
	21 27166G04 FRONT SHIELD 1
	22 70725G02 FRONT SHIELD BRACE 2
	23 70662G01 UPPER FLOORPAN 1
	24 601976 BLCK 3/16 THICK MATTING 1
	25 70451G01 LOWER FLOORPAN 1
	26 70452G01 ACCESS COVER 1
	27 14601G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) 16
	28 70823G01 REAR FLOORPAN 1
	29 10570G10 RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) 5
	30
	31 71051G** COWL 1
	32 71055G01 RIVET, 3/16" X 1" LG (ALUMINUM) 9
	33 10570G11 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) 2
	34 71056G01 BOLT, 5/16 - 18 X 5/8" LG 4
	35 00570G2 WASHER, 5/16 4
	36 70823G01 REAR FLOORPAN (HAND PARK BRAKE) 1
	37 70668G02 FLOORMAT (HAND PARK BRAKE) 1
	38 70663G04 FLOORMAT 1
	39 71037G03 E-Z-GO NAMEPLATE (GOLD) 1
	40 71597G01 NUT, SELF THREADING 2
	41
	42 70440G03 SEAT FRAME 1
	43 00715G2 BOLT, 5/16 - 18 X 4/5" LG 2
	44 600496 BATTERY TRAY 1
	45 70244G03 SPLASH PAN 1
	46 00715G2 BOLT, 5/16 - 18 X 4/5" LG 8
	47 71912G6** REAR BODY ASSEMBLY (W/OUT TAILLIGHTS) (INCLUDES ITEMS 49, 50) 1
	48 71332G3** REAR BODY ASSEMBLY (W/ TAILLIGHTS) (INCLUDES ITEMS 49, 50) 1
	49 71318G01 BAGWELL LINER 1
	50 16816G1 RATCHET FASTENER, 1/4" X 9/16" LG 12
	51 71316G01 PLUG 1
	52 71812G01 FENDER LINER (PASSENGER SIDE) (SHUTTLE) 1
	53 71812G02 FENDER LINER (DRIVER SIDE) (SHUTTLE) 1
	54
	55
	56
	57 71320G01 ACCESS PANEL 1
	58 01107G01 SCREW, #8 X 3/8" LG (STAINLESS STEEL) 5
	59 71364G02 ‘J’ CLIP 1
	60 10570G12 RIVET, 1/4" X 9/16" LG (ALUMINUM) 4
	61 10570G10 RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) 6
	62 18436G1 PLASTIC DRIVE RIVET, 1/4" X 3/4" LG 2
	63 71609G01 HINGE PLATE 2
	64 10570G11 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) 4
	65
	66 72112G01 SEATWRAP NOISE SUPPRESSOR (LARGE) 1
	67 72549G01 SEATWRAP NOISE SUPPRESSOR (SMALL) 1
	68 72552G01 SEATWRAP NOISE SUPPRESSOR (DRIVER SIDE, SIDE) 1
	69
	70
	71 22744G1 BAGWELL NOISE SUPPRESSOR 1
	72
	73
	74
	75
	76
	77
	78 71451G02 BUMPER (SHUTTLE 4) 1
	79 71456G01 BUMPER (SHUTTLE 6) 1
	80 71457G01 STAY 4
	81 71398G01 BOLT, 1/4 - 20 X 1 1/4" LG (SHUTTLE 4 - QTY 4) (SHUTTLE 6 - QTY 2) AR
	82 00571G2 WASHER, 5/16" (SHUTTLE 4 - QTY 4) (SHUTTLE 6 - QTY 2) AR
	83 71455G01 BUMPER PLUG 4
	84 71102G03 BOLT, 1/4 - 20 x 11/16" LG 2
	85 71554G01 ‘J’ TYPE NUT RETAINER, 1/4 - 20 2
	86
	87 71642G02 ROCKER PANEL (FRONT, PASSENGER SIDE) 1
	88 71642G01 ROCKER PANEL (FRONT, DRIVER SIDE) 1
	89 71643G02 ROCKER PANEL (REAR, PASSENGER SIDE) 1
	90 71643G01 ROCKER PANEL (REAR, DRIVER SIDE) 1
	91 71641G01 SILL PLATE (PASSENGER SIDE) 1
	92 71641G02 SILL PLATE (DRIVER SIDE) 1
	93 16705G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) 6
	94 23726G4 SPACER, 5/16" 6
	95 00891G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) 6
	96 15058G6 RIVET, 3/16" X 15/16" LG (ALUMINUM) 4
	97
	98 74149G01 VALANCE PANEL 1
	99 16816G2 RATCHET FASTENER, 1/4" X 3/4" LG 4
	100 74126G01 VERTICAL FRAME SUPPORT (PASSENGER SIDE) 1
	101 74126G02 VERTICAL FRAME SUPPORT (DRIVER SIDE) 1
	102 00427G4 BOLT, 3/8 - 16 X 1 1/2" LG (SHUTTLE 4) 2
	103 00427G6 BOLT, 3/8 - 16 X 1 3/4" LG (SHUTTLE 6) 2
	104 00560G1 WASHER, 3/8" 4
	105 11098G5 LOCK NUT, 3/8 - 16 2
	106
	107 74111G01 SEAT BACK SUPPORT 2
	108 01006G02 SELF TAPPING SCREW, 3/8 - 16 X 1 1/2" LG 4
	109 70364G01 SPACER 2
	110 00426G8 BOLT, 3/8 - 16 X 1" LG 2
	111 00560G1 WASHER, 3/8" 4
	112 11098G5 LOCK NUT, 3/8 - 16 2
	113
	114
	115 35434G01 LABEL (SHUTTLE) 2
	116 35430G13 LABEL (6) 2
	117 35430G14 LABEL (4) 2
	118
	119 12109G01 LABEL (F-R) 1
	120 73317G01 LABEL (F-R) (EC) 1
	121 72914G01 HOLD DOWN BRACKET 1
	122 70113G01 ADJUSTABLE BUMPER 2
	123 11027G1 LOCK NUT, 5/16 - 18 4
	124
	125 74080G01 CARGO DECK 1
	126 23052G1 NOISE SUPPRESSOR 1
	127 74082G01 STEEL DECK 1
	128 74097G01 CARGO BED MAT 1
	129 16705G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) 8
	130 14390G4 LOCK NUT, 1/4 - 20 8
	131 72913G01 LATCH 1
	132 00100G6 RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) 3
	133
	134
	135 34280G02 FRONT/REAR CARGO RACK 2
	136 34280G01 SIDE CARGO RACK 2
	137 74079G02 TAILGATE RETAINER BRACKET 2
	138 00666G6 SCREW, #10 - 12 X 3/4" LG (STAINLESS STEEL) 10
	139
	140 17838G1 BUSHING 4
	141 00440G4 BOLT, 5/16 - 18 X 2 1/2" LG 2
	142 00559G8 WASHER, 5/16" 2
	143 11098G6 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 2
	144
	145 74099G01 WARNING LABEL 1
	146
	147
	148
	149
	150 70361G02 FOOT REST ASSEMBLY (INCLUDES ITEMS 152 - 155) 1
	151
	152 74132G01 WARNING LABEL 1
	153 70362G01 FLOOR MAT 1
	154 70633G01 FOOT REST 1
	155 19853G1 END PLUG 2
	156
	157 00769G2 CARRIAGE BOLT, 3/8 - 16 X 1 1/4" LG 2
	158 00560G1 WASHER, 3/8" 2
	159 11098G5 LOCK NUT, 3/8 - 16 2
	160
	161 00427G6 BOLT, 3/8 - 16 X 1 3/4" LG 2
	162 00560G1 WASHER, 3/8" 4
	163 11098G5 LOCK NUT, 3/8 - 16 2
	164
	165
	166
	167 70113G01 ADJUSTABLE BUMPER 2
	168 11027G1 LOCK NUT, 5/16 - 18 2
	169 70113G01 ADJUSTABLE BUMPER 2
	170 11027G1 LOCK NUT, 5/16 - 18 4
	171
	172 74074G01 LABEL, WARNING (EC) 1
	173
	174
	175
	176
	177 71424G01 SPACER, DRIVER SIDE 1
	178 71424G02 SPACER, PASSENGER SIDE 1
	179 71764G01 SILL PLATE TREAD 2
	180 16705G5 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) 4
	181 23726G2 SPACER, 1/4" 4
	182 00559G7 WASHER, 1/4" 4
	183 14390G4 LOCK NUT, 1/4 - 20 4
	184 600035G01 ROCKER PANEL, DRIVER SIDE 1
	185 600035G02 ROCKER PANEL, PASSENGER SIDE 1
	186 00789G2 SCREW, #10 - 24 X 1 1/4 LG 4
	187 23726G2 SPACER, 1/4" 4
	188 00660G5 WASHER, #10 4
	189 11098G7 LOCK NUT, #10-24‘‘ 4
	190 70135G01 PEDAL PIVOT COVER 1
	191
	192
	193 72966G01 CARGO DECK 2
	194 33121G01 HINGE 2
	195 16705G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) 16
	196 16705G9 SCREW, 1/4 - 20 X 1 1/4" LG (STAINLESS STEEL) 4
	197 00559G7 WASHER, 1/4" 4
	198 00559G7 WASHER, 1/4" 4
	199 00654G2 LOCK NUT, 1/4 - 20 4
	200
	201
	202 72956G01 BED FRAME 1
	203 01075G01 SCREW, 3/8 - 16 X 2 3/4" LG 2
	204 00571G3 WASHER, 3/8 2
	205 00439G6 SCREW, 5/16 - 18 X 1 3/4" LG 4
	206 00559G8 WASHER, 5/16 8
	207 11098G6 LOCK NUT, 5/16 - 18 4
	208 72982G01 BRACKET 2
	209 00438G6 BOLT, 5/16 - 18 X 3/4" LG 2
	210 00559G8 WASHER, 5/16 4
	211 11098G6 LOCK NUT, 5/16 - 18 2
	212
	213
	214 72983G01 BED MOUNT BRACKET 2
	215 16705G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) 4
	216 00559G7 WASHER, 1/4" 4
	217 00654G2 LOCK NUT, 1/4 - 20 4
	218 72967G01 BULKHEAD 1
	219 16705G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) 4
	220 00559G7 WASHER, 1/4" 4
	221 00654G2 LOCK NUT, 1/4 - 20 4
	222 70663G03 FLOORMAT 1
	223
	224
	225 71572G01 FENDER (DRIVER SIDE) 1
	226 71572G02 FENDER (PASSENGER SIDE) 1
	227 71572G03 FENDER WITH TAILLIGHT (DRIVER SIDE) 1
	228 71572G04 FENDER WITH TAILLIGHT (PASSENGER SIDE) 1
	229 71587G02 REAR PANEL 1
	230 71055G01 RIVET, 3/16" X 1" LG 4
	231 11027G2 LOCK NUT, 1/4 - 20 12
	232 00559G7 WASHER, 1/4" 12
	233 00414G7 BOLT, 1/4 - 20 X 7/8" LG 12
	234
	235
	236 602037 SIDE PANEL, DRIVER SIDE 1
	237 602029 SIDE PANEL, PASSENGER SIDE 1
	238 10570G11 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) 4
	239 71609G01 SEAT HINGE 2
	240 600034GXX SEAT WRAP PANEL 1
	241 10570G10 RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) 5
	242 10570G10 RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) 2
	243 10570G10 RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) 4
	244 10570G12 RIVET, 1/4" X 9/16" LG 2
	245 23726G2 WASHER, 1/4" 4
	246 600038G01 SEAT FRAME WELDMENT 1
	247 00438G8 BOLT, 5/16 - 18 x 1"LG 2
	248 00559G8 WASHER, 5/16 2
	249 11098G6 LOCK NUT, 5/16 - 18 2
	250 00715G2 BOLT, 5/16 - 18 X 13/16" LG 4
	251 70200G01 BOLT, 3/8 - 16 X 3/4" LG 2
	252 75900G02 SEAT BACK BRACKET 2
	253 00427G2 BOLT, 3/8 - 16 X 1" LG 4
	254 00560G1 WASHER, 3/8" 4
	255 11098G4 LOCK NUT, 3/8 - 16 4
	256 605694 SEAT FRAME 1
	257
	258
	259 600264G01 F&R BRACKET 1
	260 28272G01 SCREW, 1/4 - 20 X 1 2
	261 11027G2 LOCK NUT, 1/4 - 20 2
	262
	263 00715G2 BOLT, 5/16 - 18 X 13/16" LG 2
	264 11098G6 LOCK NUT, 5/16 - 18 2

	Carb and Choke.pdf
	CARBURETOR
	CARBURETOR
	1 607954 CARBURETOR (INCLUDES ITEMS 3 - 21) 1
	2
	3 607683 MAIN JET (#104) 1
	4 608021 PILOT JET (#44) 1
	5 603585 PLUG 1
	6
	7 603586 NEEDLE VALVE 1
	8 603587 FLOAT 1
	9 603588 FLOAT PIN 1
	10 603589 FLOAT BOWL GASKET 1
	11 603590 FLOAT CHAMBER 1
	12 603592 BOWL SCREW 1
	13 603591 BOWL GASKET 1
	14
	15 603598 BREATHER TUBE 1
	16 603596 CLAMP, INTAKE TUBE 1
	17 603597 CLAMP CYLINDER HEAD TUBE 1
	18 603594 INTAKE TUBE 1
	19 603593 CHOKE GASKET 2
	20 603595 NUT, M6 X 1.0 2
	21 608023 THROTTLE ROD ATTACHMENT BUSHING 1
	22
	23 607684 MAIN JET (#102) (FOR ELEVATIONS OF 3000 FT - 6000 FT) 1
	24 607685 MAIN JET (#100) (FOR ELEVATIONS OF 6000 FT - 10000 FT) 1
	25
	26 603580 CARBURETOR MOUNT GASKET 2
	27 603581 CARBURETOR INSULATOR 1
	CARBURETOR
	CARBURETOR


	Clutches.pdf
	CLUTCH
	1 602000 DRIVE CLUTCH 1
	2 606245 BOLT, M12 - 1.25 X 160MM LG 1
	3 606239 WASHER, M12 1
	4 606230 WASHER 1
	5 602001 DRIVEN CLUTCH ASSEMBLY (INCLUDES ITEMS 8 - 15) 1
	6 * MOVABLE SHEAVE 1
	7 608210 SCREW, M4 X 25 3
	8 608204 RAMP BUTTON 3
	9 * CAM 1
	10 608209 COMPRESSION SPRING 1
	11 * SHEAVE AND POST 1
	12 608211 HEAVY DUTY RETAINING RING 1
	13 606243 BOLT, M12 - 1.25 X 120MM LG 1
	14 606239 WASHER, M12 1
	15 606136 DRIVE BELT 1


	Direction Selector.pdf
	DIRECTION SELECTOR
	1 606170 DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 3, 5, 7-22, 24-33) 1
	2 605999 DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 4, 6, 7-21, 23-33) 1
	3 608831 DIRECTION SELECTOR BRACKET WITH BUSHING (INCLUDES ITEM 9) 1
	4 608830 DIRECTION SELECTOR BRACKET WITH BUSHING (INCLUDES ITEM 9) 1
	5 70233G01 DIRECTION SELECTOR SHAFT 1
	6 606266 DIRECTION SELECTOR SHAFT 1
	7 603700 DIRECTION SELECTOR CAM 1
	8 14390G1 LOCK NUT, 3/8 - 24 1
	9 * BUSHING 1
	10 72724G01 NEUTRAL LOCK PIN 1
	11 72733G01 COMPRESSION SPRING, 3/8" X 5/8" LG 1
	12 72729G01 NEUTRAL LOCK BRACKET 1
	13 00734G2 LOCK NUT, 1/4 - 28 1
	14 28574G01 EXTENSION SPRING 1
	15 72732G01 BALL STUD, 1/4" 1
	16 00734G5 LOCK NUT, #10 - 32 1
	17 72736G01 MICRO SWITCH 1
	18 01062G01 SCREW, #4 - 40 X 1" LG 2
	19 00559G1 WASHER, #4 2
	20 00565G1 LOCK WASHER, #4 2
	21 00526G2 NUT, #4 - 40 2
	22 605808 PUSH / PULL SHIFTER CABLE 1
	23 605809 PUSH / PULL SHIFTER CABLE 1
	24 25727G01 CUP WASHER, 1/4" 4
	25 72735G01 COMPRESSION SPRING, 19/32" X 1" LG 2
	26 00734G5 LOCK NUT, #10 - 32 1
	27 70227G01 SCREW, 1/4 - 20 X 7/8" LG 2
	28 11027G2 LOCK NUT, 1/4 - 20 2
	29 71205G01 DIRECTION SELECTOR HANDLE 1
	30 00740G4 SCREW, #10 - 32 X 1/2" LG (STAINLESS STEEL) 1
	31 606421 BOLT, M6 - 1.00 X 30 1
	32 450452 NUT, M6 - 1.00 1
	33 608832 SHIFTER ARM ( INCLUDES ITEM 34 ) 1
	34 * BUSHING, FLIP LOK, 0.25 1


	ELE 11_new.pdf
	1 607053 6 GA WIRE (BLACK 6", F1 - A2) 1
	2 25682G01 TERMINAL COVER 3
	3
	4
	5 24775G* BATTERY, 12V 1
	6 * BOLT, 5/16 - 18 X 1 1/4" LG 2
	7 * LOCK WASHER, 5/16" (SILICON BRONZE) 2
	8 * NUT, 5/16 - 18 (SILICON BRONZE) 2
	9
	10 72101G02 BATTERY HOLD DOWN 1
	11 00438G6 BOLT, 5/16 - 18 X 3/4" LG 3
	12 00565G8 LOCK WASHER, 5/16" 1
	13 00571G2 WASHER, 5/16" (STAINLESS STEEL) 1
	14
	15
	16 27044G03 GROUND CABLE 1
	17 25976G19 14 GA WIRE (BLACK 6") 1
	18 00438G6 BOLT, 5/16 - 18 X 3/4" LG 2
	19 11027G1 LOCK NUT, 5/16 - 18 2
	20 26676G01 FLANGED BOLT 1
	21
	22
	23 607103 6 GA WIRE (42" LONG) 1
	24 605777 WIRE HARNESS (CONTROL) 1
	25 17618G1 WIRE TIE (NOT ILLUSTRATED ) AR
	26 73049G01 COVER FNR 1
	27 16469G1 WASHER, 1/4" 1
	28 00114G6 SCREW, 1/4 - 14 X 3/4" LG 1
	29
	30
	31 605563 ELECTRICAL PLATE ASSEMBLY (INCLUDES ITEMS 32 - 49) 1
	32 73057G01 BRACKET 1
	33 27739G01 VOLTAGE REGULATOR 1
	34 00415G4 BOLT, 1/4 - 20 X 1 1/4" LG 1
	35 11027G2 LOCK NUT, 1/4 - 20 1
	36 25972G33 WIRE ASSEMBLY 6 GA 1
	37 603282 RELAY 1
	38 00661G8 BOLT, 1/4 - 20 X 1" LG 1
	39 27153G01 SOLENOID 1
	40 * LOCK WASHER, #10 2
	41 * NUT, #10 - 32 2
	42 * LOCK WASHER, 5/16" 2
	43 * NUT, 5/16 - 24 2
	44 00664G7 LOCK WASHER - SS - .255/.263 1
	45 00532G1 NUT, 1/4 - 20 1
	46 600418G01 FUSE HOLDER ASSEMBLY 1
	47 11027G2 LOCK NUT, 1/4 - 20 1
	48 73446G01 FASTON TAB, 90˚ 2
	49 25978G56 18 GA WIRE (BLACK 5 3/4") 1
	50
	51 22674G1 FUSE BLOCK 1
	52 01041G01 RIVET, 1/8" X 13/16" LG 2
	53 18392G1 15 AMP FUSE 3
	54 25972G33 #6 GA WIRE ASSEMBLY 1
	55 20216G1 16 GA WIRE (RED) 1
	56
	57 32860G1 HORN 1
	58 00414G5 BOLT, 1/4 - 20 x 5/8" LG 1
	59 00559G7 WASHER, 1/4" (STAINLESS STEEL) 1
	60 14390G4 LOCK NUT, 1/4 - 20 1
	61
	62 17318G1 HORN SWITCH 1
	63 17318G2 HORN SWITCH CAP AND NUT 1
	64 27068G01 HORN SWITCH BOOT 1
	65 19233G1 HORN SWITCH LABEL 1
	66 71055G01 RIVET, 3/16" X 1" LG (ALUMINUM) 2
	67
	68
	69 22523G01 HEADLIGHT (INCLUDES ITEM 70) 2
	70 00906G6 SCREW, #10 - 16 X 1" LG 4
	71 74337G01 JUMPER WIRE (HEADLIGHT) 2
	72
	73
	74 20570G3 TURN SIGNAL LIGHT ASSEMBLY (INCLUDES ITEMS 75 - 80) 2
	75 20574G3 TURN SIGNAL LIGHT 1
	76 00660G7 WASHER, 1/4" (STAINLESS STEEL) 1
	77 20606G1 WIRE ASSEMBLY 1
	78 00567G7 LOCK WASHER, 1/4" 1
	79 00532G1 NUT, 1/4 - 20 1
	80 18995G1 PUSH-ON TERMINAL (MALE) 1
	81
	82
	83 20574G4 LENS, AMBER 1
	84 00118G5 SCREW, #6 - 18 X 5/8" LG 4
	85 74056G01 TURN SIGNAL JUMPER, RED/BLACK (PASSENGER SIDE) 1
	86 74056G02 TURN SIGNAL JUMPER, GREEN/BLACK (DRIVER SIDE) 1
	87 32739G2 TAILLIGHT ASSEMBLY (COMPLETE) 2
	88
	89
	90 606887 TURN SIGNAL KIT (INCLUDES ITEMS 91 - 95) 1
	91 17867G1 TURN SIGNAL (WITH MOUNTING HARDWARE) (INCLUDES ITEM 106) 1
	92 21640G1 TURN SIGNAL FLASHER 1
	93 32307G3 FLEX LOOM, 3/8 X 8" LG 1
	94 17618G1 WIRE TIE 2
	95 20965G3 STEERING COLUMN COVER 1
	96
	97
	98 606045 WIRE HARNESS (ACCESSORY) 1
	99 18602G1 IGNITION SWITCH (WITH LIGHTS, INDIVIDUALLY KEYED) 1
	100 00568G6 LOCK WASHER, 3/4" 1
	101 17137G1 FACE NUT, 3/4 - 20 1
	102 17063G1 IGNITION KEY 1
	103 605866 WIRE HARNESS (KEY SWITCH) 1
	104
	105
	106 73030G04 PLATE (FUEL GAUGE AND OIL LIGHT) 1
	107 71127G01 LABEL (OIL LIGHT AND FUEL GAUGE WITH HEADLIGHTS) 1
	108 21553G1 FUEL GAUGE 1
	109 23474G1 INDICATOR LIGHT 1
	110 74311G01 HARNESS (OIL LIGHT/FUEL GAUGE) 1
	111 25978G122 18 GA WIRE (RED 6") 1
	112
	113
	114 33623G02 DRIVE RIVET, 3/16" X 3/8" LG 2
	115 74693G01 CONSOLE INSERT ASSEMBLY (INCLUDES ITEMS 116 - 119) 1
	116 73522G03 CONSOLE INSERT PLATE 1
	117 35962G01 LABEL (CONSOLE INSERT PLATE) 1
	118 71078G01 POWER OUTLET (12 VOLT) 1
	119 14601G10 RIVET, 3/16" X 7/16" LG (ALUMINUM) 2
	120 33623G02 DRIVE RIVET, 3/16" X 3/8" LG 3
	121 71081G01 WIRE HARNESS (POWER OUTLET) 1
	122
	123
	124 607285 HOUR METER KIT (INCLUDES ITEMS 125 - 127) 1
	125 603720 HOUR METER 1
	126 603721 HOUR METER BRACKET 1
	127 606254 WIRE HARNESS (HOUR METER) 1
	128 31539G1 NYLON CLAMP 15.5" (NOT ILLUSTRATED) AR
	129 73290G03 CONT TONE POTTED BUZZER (NOT SHOWN) 1

	Engine and muffler.pdf
	ENGINE AND MUFFLER
	1 607154 ENGINE, GAS, 13HP, NON-GOLF 1
	2 606390 DIP STICK 1
	3 607454 OIL FILTER 1
	4 607462 SPARK PLUG (BPR2ES) 1
	5 603557 OIL DRAIN PLUG 1
	6 603562 ’O’ RING, 16MM 1
	7 606984 MUFFLER 1
	8 606982 EXHAUST PIPE 1
	9 606272 WASHER, 8MM 4
	10 606267 NUT, M8 X 1.25 4
	11 606279 NUT, M10 - 1.25 1
	12 606256 BOLT, M10 - 1.25 X 25 3
	13 602330 BOLT, M8 - 1.25 X 30 2
	14 603599 EXHAUST GASKET 2


	ENGINE_MOUNT.pdf
	ENGINE MOUNTING
	1 606007 FRONT ENGINE MOUNT 1
	2 603101 ENGINE PAN MOUNT 1
	3 606256 BOLT, M10 - 1.25 X 25 8
	4 606279 NUT, M10 - 1.25 1
	5 606096 NUT PLATE 2
	6 606259 BOLT, M10 - 1.25 X 45 4
	7 603823 FLAT WASHER, M10 X 22 - 2.5 4
	8 606279 NUT, M10 - 1.25 4
	9 608020 BOLT, M10 - 1.25 X 34 4
	10 606246 FLAT HEAD SCREW, T40 4
	11 602146 DIFFERENTIAL PLATE 1
	12 72016G01 TUBE SPACER 2
	13 00428G6 HEX HEAD 3/8 - 16, UNC X 2.75 2
	14 11098G5 PLASTIC INSERT LOCK NUT 2
	15 00643G1 FLAT WASHER 2
	16 605995 TS2 FRONT MOUNT BRACKET 1
	17 605757 RUBBER BUMPER 2
	18 00974G01 HEX - NUT 2
	19 00968G01 LOCK WASHER 2
	20 70269G02 CROSSMEMBER BRACE 1
	21 00438G7 SCREW, HEX HEAD 5/16 - 18 UNC 2
	22 01110G3 FLAT WASHER 2
	23 01109G01 PLASTIC INSERT LOCK NUT 2


	FSS 1.pdf
	1 602513 FRONT AXLE 1
	2 602327 FRONT AXLE WITH FRONT DISC BRAKES 1
	3 70942G03 SPINDLE AND HUB ASSEMBLY, 4 LUG (PASSENGER SIDE) (INCLUDES ITEMS 4 - 10) 1
	4 70942G04 SPINDLE ASSEMBLY (PASSENGER SIDE) 1
	5 25146G1 GREASE SEAL 1
	6 50892G1 ROLLER BEARING AND RACE ASSEMBLY 2
	7 70589G01 WHEEL HUB ASSEMBLY WITH RACES, 4 LUG (INCLUDES ITEM 8) 1
	8 19862G1 LUG BOLT, 1/2 - 20 X 1 3/16" LG 4
	9 12093G1 CASTELLATED NUT, 1 - 14 1
	10 00798G8 COTTER PIN, 5/32" X 1 3/4" LG 1
	11 12091G2 SPINDLE CAP 2
	12 70673G03 SPINDLE AND HUB ASSEMBLY, 4 LUG (DRIVER SIDE) (INCLUDES ITEMS 5 - 10, 13) 1
	13 70673G04 SPINDLE ASSEMBLY (DRIVER SIDE) 1
	14 602288 SPINDLE AND HUB ASSEMBLY WITH FRONT DISC BRAKES (PASSENGER SIDE)(INCLUDES ITEMS 16 - 21) 1
	15
	16 12092G1 GREASE SEAL 1
	17 50892G1 ROLLER BEARING AND RACE ASSEMBLY 2
	18 74673G01 WHEEL HUB ASSEMBLY WITH RACES, (INCLUDES ITEM 19) 1
	19 30143G1 LUG BOLT, 1/2 - 20 X 1 7/32" LG 5
	20 12093G1 CASTELLATED NUT, 1 - 14 1
	21 00798G8 COTTER PIN, 5/32" X 1 3/4" LG 1
	22 602281 SPINDLE AND HUB ASSEMBLY, WITH FRONT DISC BRAKES (DRIVER SIDE)(INCLUDES ITEMS 15 - 20) 1
	23
	24 00407G6 BOLT, 1/2 - 13 X 6" LG 2
	25 00560G3 WASHER, 1/2" 4
	26 70745G01 KING PIN TUBE 2
	27 70754G01 THRUST WASHER, 1" (STAINLESS STEEL) 2
	28 14390G6 LOCK NUT, 1/2 - 13 2
	29 76419G01 SHOCK ABSORBER 2
	30 70509G01 SHOCK ABSORBER BOOT 2
	31 31539G1 WIRE TIE 4
	32 10435G1 SHOCK ABSORBER WASHER 8
	33 10194G1 RUBBER BUSHING 8
	34 00532G6 NUT, 3/8 - 24 4
	35
	36 70664G03 LEAF SPRING (HEAVY DUTY) (SEE PART NUMBER ON SPRING) 2
	37 70163G03 SPRING PLATE 4
	38 00734G1 LOCK NUT, 7/16 - 14 11
	39 00463G11 BOLT, 7/16 - 14 X 1 3/4" LG 11
	40 70964G01 RACK AND PINION UNIT (COMPLETE) (INCLUDES ITEMS 41 - 53) 1
	41 70965G01 STEERING RACK COVER & BEARING 1
	42 * STEERING BOX INSTALLATION TAG 1
	43 70694G01 RACK EXTENSION 1
	44 * JAM NUT, 1/2 - 20 1
	45 70961G01 RACK BOOT 1
	46 12416G2 WIRE TIE 1
	47 11391G8 CLAMP, 1 13/16 - 2 3/8" 1
	48 70638G01 PINION SEAL 1
	49 70695G01 RACK BALL JOINT (INCLUDES ITEMS 50 - 53) 1
	50 50641G1 RUBBER BOOT 1
	51 50209G2 CASTELLATED NUT, 7/16 - 20 1
	52 10387G2 COTTER PIN, 3/32" X 1" LG 1
	53 10389G3 GREASE FITTING, STRAIGHT 1
	54 00464G6 BOLT, 7/16 - 14 X 2 3/4" LG 2
	55 01068G01 BOLT, 7/16 - 14 X 3 1/2" LG 1
	56 70667G02 SPACER 2
	57 70667G03 SPACER (SHORT) 1
	58 00532G7 NUT, 7/16 - 14 1
	59 00560G2 FLAT WASHER, 7/16" 7
	60 00734G1 LOCK NUT, 7/16 - 14 3
	61 70607G01 STEERING SHAFT 1
	62 70758G06 STEERING COLUMN KIT (INCLUDES ITEMS 63 - 65) 1
	63 70610G03 STEERING COLUMN 1
	64 28569G01 STEERING COLUMN BUSHING 1
	65 01022G01 SCREW, #6 - 20 X 5/16" LG 1
	66 70758G08 STEERING COLUMN KIT (HORN) (INCLUDES ITEMS 67 - 69) 1
	67 70610G04 STEERING COLUMN 1
	68 28569G01 STEERING COLUMN BUSHING 1
	69 01022G01 SCREW, #6 - 20 X 5/16" LG 1
	70 01006G01 BOLT, 3/8 - 16 X 1 1/4" LG 4
	71 00879G1 LOCK WASHER, 3/8" 4
	72 70997G01 COVER 1
	73 71055G01 RIVET, 3/16" X 1" LG (ALUMINUM) 1
	74 70580G01 INTERMEDIATE SHAFT (INCLUDES ITEMS 75, 76) 1
	75 01055G01 BOLT, M8 X 1.25 - 05 2
	76 00565G8 LOCK WASHER, 5/16" 2
	77 70751G01 RETAINING RING (INTERNAL) 1
	78 70888G01 RETAINING RING (EXTERNAL) 1
	79 15112G1 BALL BEARING 1
	80 70887G01 WAVE WASHER 1
	81
	82
	83
	84
	85 602979 STEERING WHEEL 1
	86 607925 CLIPBOARD 1
	87 71949G01 HUB COVER 1
	88 14390G2 LOCK NUT, 5/8 - 18 1
	89 70876G02 TIE ROD ASSEMBLY (INCLUDES ITEMS 90 - 94) 1
	90 70897G02 THREADED ROD (24" LG) 1
	91 70902G01 TIE ROD END (LEFT HAND THREADS) 1
	92 01069G01 JAM NUT, M12 X 1.25 - 05 (LEFT HAND THREADS) 1
	93 70902G02 TIE ROD END (RIGHT HAND THREADS) 1
	94 01069G02 JAM NUT, M12 X 1.25 - 05 (RIGHT HAND THREADS) 1
	95 00734G1 LOCK NUT, 7/16 - 14 2
	96 10044G01 CAP, VINYL 2

	FUEL SYSTEM.pdf
	1
	2 620182 CARB FUEL TANK ASSEMBLY (use with sending unit) (inc items 4 - 8) 1
	3
	4 70988G01 SIPHON TUBE GROMMET 1
	5 18287G3 SIPHON TUBE ASSEMBLY 1
	6 606068 ROLLOVER VALVE GROMMET 1
	7 606067 ROLLOVER VALVE 1
	8 607479 CARB STANDARD FUEL TANK 1
	9 605701 STANDARD FUEL TANK 1
	10 605523 STANDARD FUEL TANK FOR USE WITH SENDING UNIT 1
	11 605521 FUEL TANK ASSEMBLY (includes items 4, 5 & 9) 1
	12 605704 FUEL TANK ASSEMBLY (use with sending unit) (inc items 4, 5 & 10) 1
	13 20048G2 FUEL LEVEL SENDING UNIT (includes items 14 & 15) 1
	14 * GASKET 1
	15 * STAINLESS STEEL HEX HEAD SCREW WITH SEALANT, #10 - 32 X 1/2 5
	16 72229G01 FUEL TANK ADAPTER 1
	17 72230G01 FLAT HEAD PHILLIPS SCREW, #6 - 32 X .50 2
	18
	19 72282G01 FUEL FILL CAP 1
	20 606211 CARB FUEL FILL CAP 1
	21
	22 00438G8 HEX HEAD BOLT, 5/16 - 18 X 1 1
	23 00559G8 FLAT WASHER, 5/16 4
	24 11098G6 LOCK NUT, 5/16 - 18 3
	25 70483G01 SPACER BOLT, 5/16 - 18 1
	26
	27
	28 18292G1 HOSE CLAMP, .50 DIAMETER 5
	29 607007 FUEL SYSTEM HOSE, 3.25" 1
	30 72084G01 FUEL LINE FILTER 1
	31 606969 FUEL SYSTEM HOSE, 8" 1
	32
	33
	34 11391G4 HOSE CLAMP, .25 - .63 DIA 2
	35 604597 CARB FUEL SYSTEM HOSE, 26.OO LONG 1
	36
	37 602061 FUEL PUMP 1
	38 00114G6 HEX WASHER HEAD SLOTTED TAPPING SCREW, 1/4 - 14 X .75 2
	39
	40 606310 CARBON CANNISTER MOUNTING BRACKET (CARB ONLY) 1
	41 10570G11 RIVET, 3/16 DIA X .70 (CARB ONLY) 2
	42
	43
	44 606071 CARBON CANNISTER (CARB ONLY) 1
	45 606963 HOSE CLAMP, .41 DIA (CARB ONLY) 4
	46 607546 LOW PRESSURE FUEL HOSE, 3/16 I.D. X 17" 1
	47 606966 LOW PRESSURE FUEL HOSE, 3/16 I.D. X 34" 1
	48 606404 HOSE TO AIR FILTER FITTING, .156 I.D. WITH 1/8 - 27 NPT (CARB ONLY) 1
	49
	50 32372G6 BLACK TRIM, 6.25 LONG 1
	51
	52 17618G1 NYLON CLAMP 2
	53 604589 CARB LABEL (NOT SHOWN IN ILLUSTRATION) 1

	Rear Axle.pdf
	REAR AXLE
	1 605891 REAR AXLE, (INCLUDES ITEMS 2 - 15) 1
	2 26770G01 OIL CHECK PLUG 1
	3 26771G01 GASKET, 14 MM 1
	4 26770G01 OIL DRAIN PLUG 1
	5 26771G01 GASKET, 14 MM 1
	6 72259G01 INPUT SHAFT OIL SEAL 1
	7 72259G01 AXLE SHAFT OIL SEAL 2
	8 607939 AXLE TUBE (DRIVER SIDE) 1
	9 607940 AXLE TUBE (PASSENGER SIDE) 1
	10 607945 AXLE SHAFT (DRIVER SIDE) INCLUDES ITEM 12 1
	11 607946 AXLE SHAFT (PASSENGER SIDE) INCLUDES ITEM 12 1
	12 26811G01 BALL BEARING 2
	13 26814G01 RETAINING RING 2
	14 72260G01 FLANGED BOLT, M10 X 1.5 X 23 MM LG 10
	15 606403 SLOTTED NUT, M22 X 1.5 2


	Rear Suspension.pdf
	1 605722 HEAVY DUTY LEAF SPRING 2
	2 605445 LEAF SPRING BUSHING, FRONT 2
	3 00665G9 HEX HEAD BOLT, SS 3/8 - 16 X 3.5 LG 2
	4 00643G1 FLAT WASHER, .411 I.D. X 1.00 O.D. X .06 2
	5 12262G1 FLANGED LOCK NUT, 3/8 - 16 2
	6
	7
	8
	9
	10 70289G02 SPLIT STEEL SPACER 4
	11 70291G01 FLANGED URETHANE BUSHING 8
	12 604961 SHACKLE PLATE 4
	13 00665G9 HEX HEAD BOLT, SS 3/8 - 16 X 3.5 LG 4
	14 11098G5 LOCK NUT, 3/8 - 16 4
	15
	16
	17
	18 605938 AXLE BRACKET, DRIVER SIDE 1
	19 605958 AXLE BRACKET, PASSTENGER SIDE 1
	20 70492G01 RUBBER BUMPER 2
	21 32195G3 U-BOLT 4
	22 605956 REAR SUSPENSION PLATE 2
	23 00643G1 FLAT WASHER, .411 I.D. X 1.00 O.D. X .06 8
	24 11098G5 LOCK NUT, 3/8 - 16 8
	25
	26
	27 70248G01 SHOCK ABSORBER 2
	28 10435G1 SHOCK ABSORBER WASHER 8
	29 10194G1 RUBBER SHOCK BUSHING 8
	30 00532G6 HEX NUT, 3/8 - 24 4
	31 10044G01 VINYL CAP 4

	SEA 8.pdf
	1 71751-G** SEAT BACK ASSEMBLY 1
	2
	3 71888-G** SEAT BOTTOM (INCLUDES ITEMS 4 - 8) (SHUTTLE 4 & 6) 1
	4 71701-G01 HIP RESTRAINT (PASSENGER SIDE) 1
	5 71702-G01 HIP RESTRAINT (DRIVER SIDE) 1
	6 01110-G01 WASHER, 1/4" (STAINLESS STEEL) 8
	7 00664-G7 LOCKWASHER, 1/4" (STAINLESS STEEL) 8
	8 00415-G2 BOLT, 1/4 - 20 X 1 1/4" LG 8
	9
	10
	11
	12
	13
	14
	15
	16
	17 71632-G01 REAR HAND HOLD BAR 1
	18 71204-G02 BOLT, 1/4 - 20 X 2" LG 4
	19 71868-G01 SEAT BACK BRACKET 2
	20 32805-G6 TRIM, BLACK 1
	21 70836-G0** SEAT POD 1
	22 27731-G01 ASHTRAY 1
	23 15717-G5 ACORN NUT, 3/8 - 16 2
	24 23726-G4 SPACER, 5/16" 2
	25 00427-G8 BOLT, 3/8 - 16 X 2" LG 2
	26 00439-G8 BOLT, 5/16 - 18 X 2" LG 3
	27 00675-G1 WASHER, 3/8" (STAINLESS STEEL) 5
	28 71883-G01 RUBBER WASHER, 5/8" 3
	29 23726-G9 SPACER, 3/4" 3
	30 11098-G6 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 3
	31 00976-G06 SCREW, 5/16 - 18 X 3/4" LG (STAINLESS STEEL) 2
	32 01110-G01 WASHER, 1/4" (STAINLESS STEEL) 2
	33 11098-G6 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) 2
	34 71599-G01 VENT PLUG 4
	35
	36
	37 71751-G** SEAT BACK 1
	38 00661-G8 BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL) 4
	39 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) 4
	40
	41 74137-G01 SEAT BACK SUPPORT (TG5) 2
	42 01006-G02 BOLT, 3/8 - 16 X 1 1/4" LG (TG5) 4
	43
	44 71611-G** SEAT BOTTOM (INCLUDES ITEMS 45 - 51) (SHUTTLE 4 & 6) 1
	45 71610-G01 SEAT HINGE 2
	46 00720-G08 SCREW, #12 - 14 X 1" LG (STAINLESS STEEL) 6
	47 71012-G01 FRONT EDGE TRIM 1
	48 71608-G01 BACK EDGE TRIM 1
	49 71702-G01 HIP RESTRAINT (DRIVER SIDE) 1
	50 71701-G01 HIP RESTRAINT (PASSENGER SIDE) 1
	51 71204-G01 BOLT, 1/4 - 20 X 7/8" LG. 8
	52
	53
	54
	55
	56
	57
	58
	59
	60
	61 74095-G01 LABEL (WARNING) (SHUTTLE 4) 1
	62
	63 74131-G** SEAT ASSEMBLY (INCLUDES ITEMS 64 - 76) (SHUTTLE 6) 1
	64 72918-G01 SEAT SUPPORT BRACKET 2
	65 71751-G** SEAT BACK 1
	66 74139-G** SEAT BOTTOM (INCLUDES ITEMS 67 - 72) 1
	67 71701-G01 HIP RESTRAINT (PASSENGER SIDE) 1
	68 71702-G01 HIP RESTRAINT (DRIVER SIDE) 1
	69 00661-G8 BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL) 8
	70 01110-G01 WASHER, 1/4" (STAINLESS STEEL) 8
	71 71012-G01 SEAT TRIM (REAR) 1
	72 74140-G01 SEAT TRIM (FRONT) 1
	73 604916-G** TWO TONE VINYL SEAT BACK 1
	74 00661-G8 BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL) 12
	75 01110-G01 WASHER, 1/4" (STAINLESS STEEL) 12
	76 00565-G2 LOCK WASHER, 1/4" 12
	77 604912-G** TWO TONE VINYL SEAT BOTTOM 1
	78 17838-G1 NYLON BUSHING 4
	79 00440-G4 BOLT, 5/16 - 18 X 2 1/2" LG 2
	80 00559-G8 WASHER, 5/16" 2
	81 11098-G6 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 2

	Starter_Generator.pdf
	STARTER / GENERATOR
	1 27065G01 STARTER / GENERATOR (INCLUDES ITEMS 2 - 21) 1
	2 26870G01 ARMATURE (INCLUDES ITEMS 3 - 5) 1
	3 26871G01 REAR BALL BEARING 1
	4 26872G01 FRONT BALL BEARING 1
	5 26873G01 BEARING HOLDER 1
	6 26875G01 FIELD COIL 1
	7 26876G01 INSULATING BRUSH ASSEMBLY (‘F’) 2
	8 26877G01 POLE CORE SETSCREW 4
	9 26878G01 FRONT COVER 1
	10 26879G01 REAR COVER 1
	11 26880G01 TERMINAL ASSEMBLY (‘A’) 2
	12 26881G01 BRUSH HOLDER ASSEMBLY (INCLUDES ITEMS 13 - 15) 1
	13 26658G01 BRUSH 4
	14 26882G01 BRUSH SPRING 4
	15 26883G01 BRUSH CONNECTOR 2
	16 26884G01 KEY 1
	17 26885G01 PULLEY (GSB107-35011) 1
	18 26886G01 BRUSH AND PULLEY HARDWARE KIT 1
	19 26887G01 BRUSH 1 COVER 3
	20 26888G01 BRUSH 2 COVER 2
	21 26889G01 HOUSING HARDWARE KIT 2
	22 606235 BOLT, HXFL SHLDR - M10 - 1.25 X 20 2
	23 606279 NUT, M10 - 1.25 2
	24 606261 BOLT, M8 - 1.25 X 20 3
	25 602141 STARTER/GENERATOR BRACKET 1
	26 602145 TENSIONER BRACKET 1
	27 606261 BOLT, M8 - 1.25 X 20 1
	28 606256 BOLT, M10 - 1.25 X 25 1
	29 606255 NUT, M10 - 1.25 1
	30 606274 NUT, M10 - 1.25 1
	31 606138 STARTER/GENERATOR BELT 1
	32 12064G6 PUSH NUT, 5/16" 1
	33 606236 TENSIONER BOLT 1


	WEA 7.pdf
	1 75534-G01 WINDSHIELD KIT, FOLD DOWN (INCLUDES ITEMS 2 - 9) 1
	2 E950WSB3 FOLD DOWN WINDSHIELD 1
	3 EGWHC24 SASH, 3/4" X 14" LG 2
	4 EGWHS12 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL) 2
	5 EGWHW12 WASHER, 1/4" (STAINLESS STEEL) 4
	6 EGWHG13 RUBBER GROMMET 2
	7 EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) 2
	8
	9
	10
	11 75535-G01 WINDSHIELD KIT, REAR (INCLUDES ITEMS 12 - 17) 1
	12 EIRWFB3 REAR WINDSHIELD 1
	13 EGWHC14 SASH, 1" X 15 9/16" LG 2
	14 EGWHS14 SCREW, 1/4 - 20 X 2" LG (STAINLESS STEEL) 2
	15 EGWHW13 WASHER, 1/4" (STAINLESS STEEL) 6
	16 EGWHG13 RUBBER GROMMET 2
	17 EGWHN13 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) 2
	18
	19 75536-G01 WINDSHIELD KIT, FULL (INCLUDES ITEMS 20 - 25) 1
	20 EISWFB3 FULL, WINDSHIELD 1
	21 EGWHC13 SASH, 3/4" X 22 7/16" LG 2
	22 EGWHS13 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL) 2
	23 EGWHW13 WASHER, 1/4" (STAINLESS STEEL) 4
	24 EGWHG13 RUBBER GROMMET 2
	25 EGWHN13 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) 2
	26
	27 75282-G0* SUN TOP KIT (SHUTTLE) (INCLUDES ITEMS 28 - 49) 1
	28 75271-G0* SUN TOP 1
	29 75045-G03 FRONT STRUT 1
	30 75274-G01 REAR STRUT (DRIVER SIDE) 1
	31 75274-G02 REAR STRUT (PASSENGER SIDE) 1
	32 19853-G1 END CAP, 1" 2
	33 00665-G5 BOLT, 3/8 - 16 X 1 3/4" LG (STAINLESS STEEL) 4
	34 00679-G1 WASHER, 3/8" (STAINLESS STEEL) 8
	35 00771-G5 NYLON WASHER, 3/8" 4
	36 00891-G5 LOCK NUT, 3/8 - 16 4
	37 00440-G4 BOLT, 5/16 - 18 X 2 1/2" LG 4
	38 00441-G2 BOLT, 5/16 - 18 X 3 1/4" LG 2
	39 00879-G1 WASHER, 3/8" 4
	40 75048-G01 SPACER, 1/2" 2
	41 00905-G8 LOCK WASHER, 5/16" 4
	42 00440-G2 BOLT, 5/16 - 18 X 2 1/4" LG 4
	43 75240-G01 HANDLE 5
	44 00163-G2 SCREW, 1/4 - 20 X 1 1/4" LG 10
	45 00642-G8 WASHER, 5/16" 12
	46 11098-G6 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 6
	47 18716-G2 SPACER, 1" 2
	48 00567-G8 LOCK WASHER, 5/16" 10
	49 01010-G01 TEE NUT, 1/4 - 20 10

	wheelsandtires.pdf
	1 28757G01 TIRE AND WHEEL ASSEMBLY (INCLUDES ITEMS 2, 3, 4) AR
	2 28764G01 TIRE, 18 X 8.50 - 8 LINKS® 1
	3 28759G01 WHEEL RIM 1
	4 11657G2 VALVE STEM 1
	5 14723G1 LUG NUT, 1/2 - 20 AR
	6 28842G01 TIRE AND WHEEL ASSEMBLY (INCLUDES ITEMS 3,4 AND 7) 1
	7 28764G06 TRAIL TIRE, 1
	8 14913G1 8"CHROME E-Z-GO WHEEL COVER 4
	9 16042G1 6"CHROME E-Z-GO WHEEL COVER 4
	10 19241G2 GOLD SPOKE WHEEL COVER 4
	11 19241G1 SILVER SPOKE WHEEL COVER 4

	SPC.pdf
	SPECIAL TOOLS PART NO.
	TOUCH UP PAINT PART NO.
	MAINTENANCE PRODUCTS PART NO.
	SPECIALTY PRODUCTS

	FCV 4.pdf
	ISSUED APRIL 2008
	GASOLINE POWERED PERSONNEL CARRIERS AND GOLF CAR
	SERVICE PARTS MANUAL


	models page.pdf
	SERVICE PARTS MANUAL
	GASOLINE POWERED PERSONNEL CARRIERS AND GOLF CARS
	SHUTTLE/BELLHOP 2
	SHUTTLE/BELLHOP 4
	SHUTTLE/BELLHOP 6
	STARTING MODEL YEAR 2008


	BATTERY PROLONGED STORAGE

	HOW 1.pdf
	1. WHEN THE PART NUMBER IS NOT KNOWN
	2. IF YOU KNOW THE PART NUMBER
	HOW TO USE THE SERVICE PARTS MANUAL
	ILLUSTRATED PARTS BREAKDOWN

	BRAKES FRONT.pdf
	1 74723G01 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS) (INCLUDES ITEMS 2 - 11) 1
	2 70681G01 TORSION SPRING 2
	3 70682G01 PIVOT PIN 1
	4 01071G01 PUSHNUT, 5/16" 2
	5 * BRAKE PEDAL 1
	6 74724G01 PARK BRAKE PEDAL 1
	7 70274G01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 8 - 10) 1
	8 * SERVICE BRAKE PAD 1
	9 * PARK BRAKE PEDAL PAD 1
	10 16409G1 OVAL RIVET, 3/16" X 15/32" LG 9
	11
	12 70582G01 SHOULDER BOLT, 3/8 - 16 X 4" LG 1
	13 70581G01 FLANGED BUSHING 2
	14 70676G01 TORSION SPRING 1
	15 00643G1 WASHER, 3/8" 1
	16 11098G5 LOCK NUT, 3/8 - 16 1
	17 70272G04 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 18, 19) 1
	18 00963G01 SPHERICAL NUT, 5/16 - 24 1
	19 11098G9 LOCK NUT, 5/16 - 24 1
	20 70969G05 EQUALIZER AND BRAKE CABLE ASSEMBLY (INCLUDES ITEMS 21 - 24) 1
	21 28082G01 EQUALIZER BRACKET 1
	22 28083G01 BRAKE COMPENSATOR BUMPER 2
	23 70968G08 BRAKE CABLE (DRIVER SIDE) 1
	24 70968G09 BRAKE CABLE (PASSENGER SIDE) 1
	25 01111G01 RETAINING RING, S.S. 4
	26 10386G3 CLEVIS PIN, 5/16" X 1" LG 5
	27 10387G3 COTTER PIN, 3/32" X 3/4" LG 3
	28
	29 70601G01 KICK-OFF LINK 1
	30 17838G1 NYLON BUSHING 2
	31 20835G1 NYLON WASHER, 3/8" 2
	32 00559G8 WASHER, 5/16" 2
	33
	34 70098G01 KICK-OFF CAM PIVOT 1
	35 10097G6 FLANGED BEARING 2
	36 70587G01 KICK-OFF CAM 1
	37 71215G01 SETSCREW, 1/4 - 20 X 1/2" LG 2
	38 14134G4 SPACER 1
	39 70113G01 ADJUSTABLE BUMPER 1
	40 11027G1 LOCK NUT, 5/16 - 18 1
	41 70080G02 CATCH BRACKET 1
	42 00414G8 BOLT, 1/4 - 20 X 3/4" LG 2
	43 14390G4 LOCK NUT, 1/4 - 20 2
	44 74874G01 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS) (INCLUDES ITEMS 45 - 70) 1
	45 * BRAKE PEDAL 1
	46 74724G01 PARK BRAKE PEDAL 1
	47 70274G01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 48 - 49) 1
	48 * SERVICE BRAKE PAD 1
	49 * PARK BRAKE PAD 1
	50 16409G1 OVAL RIVET, 3/16" X 15/32" LG 9
	51 70258G03 BRAKE PEDAL PLATE 1
	52 70682G01 PIVOT PIN 1
	53 70681G01 TORSION SPRING 2
	54 01071G01 PUSHNUT, 5/16" 2
	55 00737G8 SCREW, #10 - 24 X 1" LG 4
	56 00739G1 RUBBER NUT, #10 - 24 2
	57 74535G01 BRAKE PEDAL STANDOFF 2
	58 27137G01 CONICAL SPRING 2
	59 14390G10 LOCK NUT, #10 - 24 2
	60 10606G8 MICRO SWITCH 1
	61 00957G1 SCREW, #6 - 32 X 1 1/4" LG 2
	62 00559G5 WASHER, #10 2
	63 00559G3 WASHER, #6 4
	64 00565G3 LOCK WASHER, #6 2
	65 00525G5 NUT, #6 - 32 2
	66 13514G1 SCREW AND LOCK WASHER, #6 2
	67 20835G1 WASHER, TEFLON, 3/8" 2
	68 14628G1 FASTON TAB 2
	69 24605G1 WIRE HARNESS (BRAKE LIGHT) 1
	70 17618G1 WIRE TIE 3
	71 74731G02 SPRING PLATE (PASSENGER SIDE) 1
	72 74731G01 SPRING PLATE (DRIVER SIDE) 1
	73 74730G01 FOUR LINK ROD 2
	74 01084G01 LOCK NUT, M10-1.25 4
	75 74736G01 BRAKE LINE 1
	76 01038G01 SCREW, 1/4 - 20 X 4444" LG 1
	77 74875G01 WIRE RETAINER 2
	78 602281 SPINDLE, CALIPER AND DISC HUB ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 79 - 91) 1
	79 602176 DISC BRAKE SPINDLE (DRIVER SIDE) 1
	80 74733G02 CALIPER (DRIVER SIDE) 1
	81 12093G1 SLOTTED NUT 1
	82 74864G01 DRIVE FLANGE STUD 4
	83 11750G2 ROLLER BEARING 2
	84 51141G1 BEARING RACE 2
	85 74673G01 DISC BRAKE HUB 1
	86 70648G01 FLANGED BEARING 1
	87 00566G1 WASHER, 3/8" 2
	88 00426G8 BOLT, 3/8 - 16 X 1 2
	89 70749G01 BEARING 1
	90 00798G8 COTTER PIN 1
	91 25146G1 GREASE SEAL 1
	92 602288 SPINDLE, CALIPER AND DISC HUB ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 81 - 91, 93, 94) 1
	93 602158 DISC BRAKE SPINDLE (PASSENGER SIDE) 1
	94 74733G01 CALIPER (PASSENGER SIDE) 1
	95 74948G01 DISC BRAKE SERVICE HUB (INCLUDES ITEMS 82 - 85, 91) 1
	96 70745G01 KINGPIN TUBE 2
	97 70754G01 THRUST WASHER 2
	98 00560G3 WASHER, 1/2" 4
	99 14390G3 LOCKNUT, 1/2 - 13 2
	100 00407G6 CAPSCREW, 1/2 - 13 X 6" LG 2
	101 608706 FRONT DISC BRAKE BRAKE ACTUATOR ASSEMBLY (INCLUDES ITEMS 102 - 118) 1
	102 10387G3 COTTER PIN, 3/32 X 3/4" LG 1
	103 17838G1 NYLON BUSHING 1
	104 10386G3 CLEVIS PIN, 5/16 X 1" LG 1
	105 608122 UPPER ACTUATOR PIVOT 1
	106 70581G02 ACETAL BUSHING 4
	107 74711G01 SHOULDER BOLT 1
	108 00560G3 WASHER, 1/2" 1
	109 00439G1 BOLT, 1/2 - 13 X 6" LG 2
	110 11098G06 LOCKNUT, 5/16 - 18 2
	111 887364 MASTER CYLINDER 1
	112 608661 MASTER CYLINDER MOUNT WELDMENT 1
	113 11098G5 LOCKNUT, 3/8 - 16 1
	114 00679G1 WASHER, 3/8" STAINLESS 1
	115 608118 LOWER ACTUATOR PIVOT 1
	116 10385G4 CLEVIS YOKE 1
	117 606869 ACTUATOR COVER 1
	118 01038G01 SCREW, 1/4 -20 SWAGEFORM 3
	119 00414G8 BOLT, 1/4 - 20 X 1 1/4" LG 4
	120 00891G2 LOCKNUT, 1/4 - 20 4
	121 10387G3 COTTER PIN, 3/32 X 3/4 2
	122 20835G1 WASHER, NYLON 1
	123 17838G1 NYLON BUSHING 2
	124 74865G01 ACTUATOR LINKAGE 1
	125 00771G5 WASHER, 3/8" 1
	126 74917G01 DISC BRAKE PAD AND PIN KIT (SERVICES ONE CORNER) (INCLUDES ITEMS 127 - 128) 1
	127 * BRAKE PADS 2
	128 * BRAKE PAD RETAINER PINS 2

	BRM.pdf
	1 70612G02 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS) (INCLUDES ITEMS 2 - 10) 1
	2 70681G01 TORSION SPRING 2
	3 70682G01 PIVOT PIN 1
	4 01071G01 PUSHNUT, 5/16" 2
	5 * BRAKE PEDAL 1
	6 70611G02 PARK BRAKE PEDAL 1
	7 70274G01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 8 - 10) 1
	8 * SERVICE BRAKE PAD 1
	9 * PARK BRAKE PEDAL PAD 1
	10 15766G1 OVAL RIVET, 3/16" X 7/16" LG 9
	11
	12 70582G01 SHOULDER BOLT, 3/8 - 16 X 4" LG (STAINLESS STEEL) 1
	13 70581G01 FLANGED BUSHING 2
	14 70676G01 TORSION SPRING 1
	15 00643G1 WASHER, 3/8" 1
	16 11098G5 LOCK NUT, 3/8 - 16 1
	17
	18 70272G04 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 19, 20) 1
	19 00963G01 SPHERICAL NUT, 5/16 - 24 1
	20 11098G9 LOCK NUT, 5/16 - 24 1
	21
	22 70969G06 EQUALIZER AND BRAKE CABLE ASSEMBLY (INCLUDES ITEMS 23-24) 1
	23 28082G01 EQUALIZER BRACKET 1
	24 28083G01 BRAKE COMPENSATOR BUMPER 2
	25
	26 70968G10 BRAKE CABLE DRIVER SIDE 1
	27 70968G11 BRAKE CABLE PASSENGER SIDE 1
	28 01111G01 RETAINING RING, 13/32" (STAINLESS STEEL) 4
	29
	30 10386G3 CLEVIS PIN, 5/16" X 13/16" LG 3
	31 10387G3 COTTER PIN, 3/32" X 3/4" LG 5
	32
	33
	34 70601G01 KICK-OFF LINK 1
	35 17838G1 NYLON BUSHING 2
	36 20835G1 TEFLON WASHER, 3/8" 2
	37 00559G8 WASHER, 5/16" 2
	38
	39 70098G01 KICK-OFF CAM PIVOT 1
	40 10097G6 FLANGED BEARING 2
	41 70587G01 KICK-OFF CAM 1
	42 71215G01 SETSCREW, 1/4 - 20 X 1/2" LG 2
	43 14134G4 SPACER 1
	44
	45 70113G01 ADJUSTABLE BUMPER 1
	46 11027G1 LOCK NUT, 5/16 - 18 1
	47
	48 70080G02 CATCH BRACKET 1
	49 00414G6 BOLT, 1/4 - 20 X 3/4" LG 2
	50 14390G4 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) 2
	51
	52
	53 70690G02 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS) (INCLUDES ITEMS 54 - 80) 1
	54 * BRAKE PEDAL 1
	55 70611G02 PARK BRAKE PEDAL 1
	56 70274G01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 57 - 59) 1
	57 * SERVICE BRAKE PAD 1
	58 * PARK BRAKE PAD 1
	59 16409G1 OVAL RIVET, 3/16" x 7/16" LG 9
	60
	61 70258G03 BRAKE PEDAL PLATE 1
	62 70682G01 PIVOT PIN 1
	63 70681G01 TORSION SPRING 2
	64 01071G01 PUSHNUT, 5/16" 1
	65 00737G8 SCREW, #10 - 24 X 7/8" LG 4
	66 00739G1 RUBBER NUT, #10 - 24 2
	67 74535G01 BRAKE PEDAL STANDOFF 2
	68 27137G01 CONICAL SPRING 2
	69 14390G10 LOCK NUT, #10 - 24 2
	70 10606G8 MICRO SWITCH 1
	71 00957G1 BOLT, #6 - 32 X 1 1/4" LG 2
	72 00559G5 WASHER, #10 2
	73 00559G3 WASHER, #6 4
	74 00565G3 LOCK WASHER, #6 2
	75 00525G5 NUT, #6 - 32 2
	76 13514G1 SCREW AND LOCK WASHER, #6 2
	77
	78 14628G1 FASTON TAB 2
	79 24605G1 WIRE HARNESS (BRAKE LIGHT) 1
	80 17618G1 WIRE TIE 4
	81
	82 70998G01 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 84 - 92, 94, 95) 1
	83 70998G02 BRAKE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 84 - 91, 93 - 95) 1
	84 70794G01 BRAKE SHOE KIT (INCLUDES ITEM 85) 2
	85 * BRAKE SHOE 2
	86 27944G01 BRAKE SPRING KIT (INCLUDES ITEMS 87 - 91) 2
	87 * UPPER SPRING 1
	88 * LOWER SPRING 1
	89 * PIN 2
	90 * CUP AND SPRING 2
	91 * ADJUSTER SPRING 1
	92 72582G01 BRAKE ADJUSTER KIT (DRIVER SIDE) (INCLUDES ITEMS 94, 95) 1
	93 72582G02 BRAKE ADJUSTER KIT (PASSENGER SIDE) (INCL. ITEMS 94, 95) 1
	94 * ADJUSTER 1
	95 * TEFLON WASHER 2
	96 17083G2 BOLT, 5/16 - 24 X 1" LG 8
	97 15126G1 LOCK NUT, 5/16 - 24 8
	98 21809G1 INNER BRAKE DRUM WASHER, 1 5/16" OD X 1" ID X 1/32" 2
	99
	100 21807G2 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 101 - 102) 2
	101 * BRAKE DRUM 1
	102 19862G2 LUG BOLT, 1/2 - 20 X 1 3/16" LG 4
	103
	104
	105 606945 OUTER BRAKE DRUM WASHER 2
	106 606403 SLOTTED NUT, M22 X 1.5 2
	107 10387G1 COTTER PIN, 1/8" X 1 1/2" LG 2
	108 74175G01 SPINDLE CAP 2
	109 607033 SPINDLE CAP ADAPTER 2
	110 608200 BRAKE CABLE BRACKET (PASSENGER SIDE) 1
	111 608201 BRAKE CABLE BRACKET (DRIVER SIDE) 1

	OPT 2.pdf
	OPTIONS/ACCESSORIES

	ELE 11_new.pdf
	1 607053 6 GA WIRE (BLACK 6", F1 - A2) 1
	2 25682G01 TERMINAL COVER 3
	3
	4
	5 24775G* BATTERY, 12V 1
	6 * BOLT, 5/16 - 18 X 1 1/4" LG 2
	7 * LOCK WASHER, 5/16" (SILICON BRONZE) 2
	8 * NUT, 5/16 - 18 (SILICON BRONZE) 2
	9
	10 72101G02 BATTERY HOLD DOWN 1
	11 00438G6 BOLT, 5/16 - 18 X 3/4" LG 3
	12 00565G8 LOCK WASHER, 5/16" 1
	13 00571G2 WASHER, 5/16" (STAINLESS STEEL) 1
	14
	15
	16 27044G03 GROUND CABLE 1
	17 25976G19 14 GA WIRE (BLACK 6") 1
	18 00438G6 BOLT, 5/16 - 18 X 3/4" LG 2
	19 11027G1 LOCK NUT, 5/16 - 18 2
	20 26676G01 FLANGED BOLT 1
	21
	22
	23 607103 6 GA WIRE (42" LONG) 1
	24 605777 WIRE HARNESS (CONTROL) 1
	25 17618G1 WIRE TIE (NOT ILLUSTRATED ) AR
	26 73049G01 COVER FNR 1
	27 16469G1 WASHER, 1/4" 1
	28 00114G6 SCREW, 1/4 - 14 X 3/4" LG 1
	29
	30
	31 605563 ELECTRICAL PLATE ASSEMBLY (INCLUDES ITEMS 32 - 49) 1
	32 73057G01 BRACKET 1
	33 27739G01 VOLTAGE REGULATOR 1
	34 00415G4 BOLT, 1/4 - 20 X 1 1/4" LG 1
	35 11027G2 LOCK NUT, 1/4 - 20 1
	36 25972G33 WIRE ASSEMBLY 6 GA 1
	37 603282 RELAY 1
	38 00661G8 BOLT, 1/4 - 20 X 1" LG 1
	39 27153G01 SOLENOID 1
	40 * LOCK WASHER, #10 2
	41 * NUT, #10 - 32 2
	42 * LOCK WASHER, 5/16" 2
	43 * NUT, 5/16 - 24 2
	44 00664G7 LOCK WASHER - SS - .255/.263 1
	45 00532G1 NUT, 1/4 - 20 1
	46 600418G01 FUSE HOLDER ASSEMBLY 1
	47 11027G2 LOCK NUT, 1/4 - 20 1
	48 73446G01 FASTON TAB, 90˚ 2
	49 25978G56 18 GA WIRE (BLACK 5 3/4") 1
	50
	51 22674G1 FUSE BLOCK 1
	52 01041G01 RIVET, 1/8" X 13/16" LG 2
	53 18392G1 15 AMP FUSE 3
	54 25972G33 #6 GA WIRE ASSEMBLY 1
	55 20216G1 16 GA WIRE (RED) 1
	56
	57 32860G1 HORN 1
	58 00414G5 BOLT, 1/4 - 20 x 5/8" LG 1
	59 00559G7 WASHER, 1/4" (STAINLESS STEEL) 1
	60 14390G4 LOCK NUT, 1/4 - 20 1
	61
	62 17318G1 HORN SWITCH 1
	63 17318G2 HORN SWITCH CAP AND NUT 1
	64 27068G01 HORN SWITCH BOOT 1
	65 19233G1 HORN SWITCH LABEL 1
	66 71055G01 RIVET, 3/16" X 1" LG (ALUMINUM) 2
	67 00414G6 BOLT, 1/4 - 20 x 3/4 " LG 2
	68
	69 74001G01 HEADLIGHT AND TURN SIGNAL LIGHT 1
	70 74236G03 HEADLIGHT MOUNT BRACKET (PASSENGER SIDE) 1
	71 74236G04 HEADLIGHT MOUNT BRACKET (DRIVER SIDE) 1
	72 01038G01 BOLT, 1/4 20 X 11/16" LG 2
	73 00114G6 SCREW, 1/4 - 14 X 3/4" LG 4
	74 74004G01 HEADLIHT BULB AR
	75 74005G01 MARKER LIGHT BULB AR
	76 74006G01 TURN SIGNAL BULB AR
	77 71364G02 ’J’ CLIP (SHUTTLE 4/6) (SHUTTLE 4/6) 8
	78 74371G01 BEZEL (DRIVER SIDE) (SHUTTLE 4/6) 1
	79 74371G02 BEZEL (PASSENGER SIDE) (SHUTTLE 4/6) 1
	80 71425G01 COUNTERSUNK SCREW, #8 (SHUTTLE 4/6) 8
	81 11027G2 LOCT NUT, 1/4 - 20 2
	82 22288G2 BRAKE / TAILLIGHT LAMP (SHUTTLE 4/6) 1
	83 14601-G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) 4
	84 21759G1 TAILLIGHT BULB AR
	85
	86
	87 32739G2 TAILLIGHT ASSEMBLY (SHUTTLE 2) (COMPLETE) 2
	88
	89
	90 75107G02 TURN SIGNAL KIT (INCLUDES ITEMS 91 - 95) 1
	91 17867G1 TURN SIGNAL (WITH MOUNTING HARDWARE) (INCLUDES ITEM 106) 1
	92 21640G1 TURN SIGNAL FLASHER 1
	93 32307G3 FLEX LOOM, 3/8 X 8" LG 1
	94 17618G1 WIRE TIE 2
	95 20965G3 STEERING COLUMN COVER 1
	96
	97 18602G1 IGNITION SWITCH (FLEET KEYED) 1
	98 606045 WIRE HARNESS (ACCESSORY) 1
	99 33639G03 IGNITION SWITCH (WITH LIGHTS, INDIVIDUALLY KEYED) 1
	100 00568G6 LOCK WASHER, 3/4" 1
	101 17137G1 FACE NUT, 3/4 - 20 1
	102 17063G1 IGNITION KEY 1
	103 605866 WIRE HARNESS (KEY SWITCH) 1
	104
	105
	106 73030G04 PLATE (FUEL GAUGE AND OIL LIGHT) 1
	107 71127G01 LABEL (OIL LIGHT AND FUEL GAUGE WITH HEADLIGHTS) 1
	108 21553G1 FUEL GAUGE 1
	109 23474G1 INDICATOR LIGHT 1
	110 74311G01 HARNESS (OIL LIGHT/FUEL GAUGE) 1
	111 25978G122 18 GA WIRE (RED 6") 1
	112
	113
	114 33623G02 DRIVE RIVET, 3/16" X 3/8" LG 2
	115 74693G01 CONSOLE INSERT ASSEMBLY (INCLUDES ITEMS 116 - 119) 1
	116 73522G03 CONSOLE INSERT PLATE 1
	117 35962G01 LABEL (CONSOLE INSERT PLATE) 1
	118 71078G01 POWER OUTLET (12 VOLT) 1
	119 14601G10 RIVET, 3/16" X 7/16" LG (ALUMINUM) 2
	120 33623G02 DRIVE RIVET, 3/16" X 3/8" LG 3
	121 71081G01 WIRE HARNESS (POWER OUTLET) 1
	122
	123
	124 607285 HOUR METER KIT (INCLUDES ITEMS 125 - 127) 1
	125 603720 HOUR METER 1
	126 603721 HOUR METER BRACKET 1
	127 606254 WIRE HARNESS (HOUR METER) 1
	128 31539G1 NYLON CLAMP 15.5" (NOT ILLUSTRATED) AR
	129 73290G03 CONT TONE POTTED BUZZER (NOT SHOWN) 1

	ELE 11_new.pdf
	1 607053 6 GA WIRE (BLACK 6", F1 - A2) 1
	2 25682G01 TERMINAL COVER 3
	3
	4
	5 24775G* BATTERY, 12V 1
	6 * BOLT, 5/16 - 18 X 1 1/4" LG 2
	7 * LOCK WASHER, 5/16" (SILICON BRONZE) 2
	8 * NUT, 5/16 - 18 (SILICON BRONZE) 2
	9
	10 72101G02 BATTERY HOLD DOWN 1
	11 00438G6 BOLT, 5/16 - 18 X 3/4" LG 3
	12 00565G8 LOCK WASHER, 5/16" 1
	13 00571G2 WASHER, 5/16" (STAINLESS STEEL) 1
	14
	15
	16 27044G03 GROUND CABLE 1
	17 25976G19 14 GA WIRE (BLACK 6") 1
	18 00438G6 BOLT, 5/16 - 18 X 3/4" LG 2
	19 11027G1 LOCK NUT, 5/16 - 18 2
	20 26676G01 FLANGED BOLT 1
	21
	22
	23 607103 6 GA WIRE (42" LONG) 1
	24 605777 WIRE HARNESS (CONTROL) 1
	25 17618G1 WIRE TIE (NOT ILLUSTRATED ) AR
	26 73049G01 COVER FNR 1
	27 16469G1 WASHER, 1/4" 1
	28 00114G6 SCREW, 1/4 - 14 X 3/4" LG 1
	29
	30
	31 605563 ELECTRICAL PLATE ASSEMBLY (INCLUDES ITEMS 32 - 49) 1
	32 73057G01 BRACKET 1
	33 27739G01 VOLTAGE REGULATOR 1
	34 00415G4 BOLT, 1/4 - 20 X 1 1/4" LG 1
	35 11027G2 LOCK NUT, 1/4 - 20 1
	36 25972G33 WIRE ASSEMBLY 6 GA 1
	37 603282 RELAY 1
	38 00661G8 BOLT, 1/4 - 20 X 1" LG 1
	39 27153G01 SOLENOID 1
	40 * LOCK WASHER, #10 2
	41 * NUT, #10 - 32 2
	42 * LOCK WASHER, 5/16" 2
	43 * NUT, 5/16 - 24 2
	44 00664G7 LOCK WASHER - SS - .255/.263 1
	45 00532G1 NUT, 1/4 - 20 1
	46 600418G01 FUSE HOLDER ASSEMBLY 1
	47 11027G2 LOCK NUT, 1/4 - 20 1
	48 73446G01 FASTON TAB, 90˚ 2
	49 25978G56 18 GA WIRE (BLACK 5 3/4") 1
	50
	51 22674G1 FUSE BLOCK 1
	52 01041G01 RIVET, 1/8" X 13/16" LG 2
	53 18392G1 15 AMP FUSE 3
	54 25972G33 #6 GA WIRE ASSEMBLY 1
	55 20216G1 16 GA WIRE (RED) 1
	56
	57 32860G1 HORN 1
	58 00414G5 BOLT, 1/4 - 20 x 5/8" LG 1
	59 00559G7 WASHER, 1/4" (STAINLESS STEEL) 1
	60 14390G4 LOCK NUT, 1/4 - 20 1
	61
	62 17318G1 HORN SWITCH 1
	63 17318G2 HORN SWITCH CAP AND NUT 1
	64 27068G01 HORN SWITCH BOOT 1
	65 19233G1 HORN SWITCH LABEL 1
	66 71055G01 RIVET, 3/16" X 1" LG (ALUMINUM) 2
	67 00414G6 BOLT, 1/4 - 20 x 3/4 " LG 2
	68
	69 74001G01 HEADLIGHT AND TURN SIGNAL LIGHT 1
	70 74236G03 HEADLIGHT MOUNT BRACKET (PASSENGER SIDE) 1
	71 74236G04 HEADLIGHT MOUNT BRACKET (DRIVER SIDE) 1
	72 01038G01 BOLT, 1/4 20 X 11/16" LG 2
	73 00114G6 SCREW, 1/4 - 14 X 3/4" LG 4
	74 74004G01 HEADLIHT BULB AR
	75 74005G01 MARKER LIGHT BULB AR
	76 74006G01 TURN SIGNAL BULB AR
	77 71364G02 ’J’ CLIP (SHUTTLE 4/6) (SHUTTLE 4/6) 8
	78 74371G01 BEZEL (DRIVER SIDE) (SHUTTLE 4/6) 1
	79 74371G02 BEZEL (PASSENGER SIDE) (SHUTTLE 4/6) 1
	80 71425G01 COUNTERSUNK SCREW, #8 (SHUTTLE 4/6) 8
	81 11027G2 LOCT NUT, 1/4 - 20 2
	82 22288G2 BRAKE / TAILLIGHT LAMP (SHUTTLE 4/6) 1
	83 14601-G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) 4
	84 21759G1 TAILLIGHT BULB AR
	85
	86
	87 32739G2 TAILLIGHT ASSEMBLY (SHUTTLE 2) (COMPLETE) 2
	88
	89
	90 75107G02 TURN SIGNAL KIT (INCLUDES ITEMS 91 - 95) 1
	91 17867G1 TURN SIGNAL (WITH MOUNTING HARDWARE) (INCLUDES ITEM 106) 1
	92 21640G1 TURN SIGNAL FLASHER 1
	93 32307G3 FLEX LOOM, 3/8 X 8" LG 1
	94 17618G1 WIRE TIE 2
	95 20965G3 STEERING COLUMN COVER 1
	96
	97 18602G1 IGNITION SWITCH (FLEET KEYED) 1
	98 606045 WIRE HARNESS (ACCESSORY) 1
	99 33639G03 IGNITION SWITCH (WITH LIGHTS, INDIVIDUALLY KEYED) 1
	100 00568G6 LOCK WASHER, 3/4" 1
	101 17137G1 FACE NUT, 3/4 - 20 1
	102 17063G1 IGNITION KEY 1
	103 605866 WIRE HARNESS (KEY SWITCH) 1
	104
	105
	106 73030G04 PLATE (FUEL GAUGE AND OIL LIGHT) 1
	107 71127G01 LABEL (OIL LIGHT AND FUEL GAUGE WITH HEADLIGHTS) 1
	108 21553G1 FUEL GAUGE 1
	109 23474G1 INDICATOR LIGHT 1
	110 74311G01 HARNESS (OIL LIGHT/FUEL GAUGE) 1
	111 25978G122 18 GA WIRE (RED 6") 1
	112
	113
	114 33623G02 DRIVE RIVET, 3/16" X 3/8" LG 2
	115 74693G01 CONSOLE INSERT ASSEMBLY (INCLUDES ITEMS 116 - 119) 1
	116 73522G03 CONSOLE INSERT PLATE 1
	117 35962G01 LABEL (CONSOLE INSERT PLATE) 1
	118 71078G01 POWER OUTLET (12 VOLT) 1
	119 14601G10 RIVET, 3/16" X 7/16" LG (ALUMINUM) 2
	120 33623G02 DRIVE RIVET, 3/16" X 3/8" LG 3
	121 71081G01 WIRE HARNESS (POWER OUTLET) 1
	122
	123
	124 607285 HOUR METER KIT (INCLUDES ITEMS 125 - 127) 1
	125 603720 HOUR METER 1
	126 603721 HOUR METER BRACKET 1
	127 606254 WIRE HARNESS (HOUR METER) 1
	128 31539G1 NYLON CLAMP 15.5" (NOT ILLUSTRATED) AR
	129 73290G03 CONT TONE POTTED BUZZER (NOT SHOWN) 1

	Direction Selector.pdf
	DIRECTION SELECTOR
	1 606170 DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 3, 5, 7-22, 24-33) 1
	2 605999 DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 4, 6, 7-21, 23-33) 1
	3 608831 DIRECTION SELECTOR BRACKET WITH BUSHING (INCLUDES ITEM 9) 1
	4 608830 DIRECTION SELECTOR BRACKET WITH BUSHING (INCLUDES ITEM 9) 1
	5 70233G01 DIRECTION SELECTOR SHAFT 1
	6 606266 DIRECTION SELECTOR SHAFT 1
	7 603700 DIRECTION SELECTOR CAM 1
	8 14390G1 LOCK NUT, 3/8 - 24 1
	9 * BUSHING 1
	10 72724G01 NEUTRAL LOCK PIN 1
	11 72733G01 COMPRESSION SPRING, 3/8" X 5/8" LG 1
	12 72729G01 NEUTRAL LOCK BRACKET 1
	13 00734G2 LOCK NUT, 1/4 - 28 1
	14 28574G01 EXTENSION SPRING 1
	15 72732G01 BALL STUD, 1/4" 1
	16 00734G5 LOCK NUT, #10 - 32 1
	17 72736G01 MICRO SWITCH 1
	18 01062G01 SCREW, #4 - 40 X 1" LG 2
	19 00559G1 WASHER, #4 2
	20 00565G1 LOCK WASHER, #4 2
	21 00526G2 NUT, #4 - 40 2
	22 605808 PUSH / PULL SHIFTER CABLE 1
	23 605809 PUSH / PULL SHIFTER CABLE 1
	24 25727G01 CUP WASHER, 1/4" 4
	25 72735G01 COMPRESSION SPRING, 19/32" X 1" LG 2
	26 00734G5 LOCK NUT, #10 - 32 1
	27 70227G01 SCREW, 1/4 - 20 X 7/8" LG 2
	28 11027G2 LOCK NUT, 1/4 - 20 2
	29 71205G01 DIRECTION SELECTOR HANDLE 1
	30 00740G4 SCREW, #10 - 32 X 1/2" LG (STAINLESS STEEL) 1
	31 606421 BOLT, M6 - 1.00 X 30 1
	32 450452 NUT, M6 - 1.00 1
	33 608832 SHIFTER ARM ( INCLUDES ITEM 34 ) 1
	34 * BUSHING, FLIP LOK, 0.25 1
	35 71055G01 RIVET 3
	36 605869 MOUNTING BRACKET 1


	FCV 4.pdf
	ISSUED DATE APRIL 2008 REVISED DATE JULY 2008
	GASOLINE POWERED PERSONNEL CARRIERS AND GOLF CAR
	SERVICE PARTS MANUAL


	Direction Selector.pdf
	DIRECTION SELECTOR
	1 606170 DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 3, 5, 7-22, 24-33) 1
	2 605999 DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 4, 6, 7-21, 23-33) 1
	3 608831 DIRECTION SELECTOR BRACKET WITH BUSHING (INCLUDES ITEM 9) 1
	4 608830 DIRECTION SELECTOR BRACKET WITH BUSHING (INCLUDES ITEM 9) 1
	5 70233G01 DIRECTION SELECTOR SHAFT 1
	6 606266 DIRECTION SELECTOR SHAFT 1
	7 603700 DIRECTION SELECTOR CAM 1
	8 14390G1 LOCK NUT, 3/8 - 24 1
	9 * BUSHING 1
	10 72724G01 NEUTRAL LOCK PIN 1
	11 72733G01 COMPRESSION SPRING, 3/8" X 5/8" LG 1
	12 72729G01 NEUTRAL LOCK BRACKET 1
	13 00734G2 LOCK NUT, 1/4 - 28 1
	14 28574G01 EXTENSION SPRING 1
	15 72732G01 BALL STUD, 1/4" 1
	16 00734G5 LOCK NUT, #10 - 32 1
	17 72736G01 MICRO SWITCH 1
	18 01062G01 SCREW, #4 - 40 X 1" LG 2
	19 00559G1 WASHER, #4 2
	20 00565G1 LOCK WASHER, #4 2
	21 00526G2 NUT, #4 - 40 2
	22 605808 PUSH / PULL SHIFTER CABLE 1
	23 605809 PUSH / PULL SHIFTER CABLE 1
	24 25727G01 CUP WASHER, 1/4" 4
	25 72735G01 COMPRESSION SPRING, 19/32" X 1" LG 2
	26 00734G5 LOCK NUT, #10 - 32 1
	27 70227G01 SCREW, 1/4 - 20 X 7/8" LG 2
	28 11027G2 LOCK NUT, 1/4 - 20 2
	29 71205G01 DIRECTION SELECTOR HANDLE 1
	30 00740G4 SCREW, #10 - 32 X 1/2" LG (STAINLESS STEEL) 1
	31 606421 BOLT, M6 - 1.00 X 30 1
	32 450452 NUT, M6 - 1.00 1
	33 608832 SHIFTER ARM ( INCLUDES ITEM 34 ) 1
	34 * BUSHING, FLIP LOK, 0.25 1
	35 71055G01 RIVET 3
	36 605869 MOUNTING BRACKET 1


	Direction Selector.pdf
	DIRECTION SELECTOR
	1 606170 DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 3, 5, 7-22, 24-33) 1
	2 605999 DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 4, 6, 7-21, 23-33) 1
	3 608831 DIRECTION SELECTOR BRACKET WITH BUSHING (INCLUDES ITEM 9) 1
	4 608830 DIRECTION SELECTOR BRACKET WITH BUSHING (INCLUDES ITEM 9) 1
	5 70233G01 DIRECTION SELECTOR SHAFT 1
	6 606266 DIRECTION SELECTOR SHAFT 1
	7 603700 DIRECTION SELECTOR CAM 1
	8 14390G1 LOCK NUT, 3/8 - 24 1
	9 * BUSHING 1
	10 72724G01 NEUTRAL LOCK PIN 1
	11 72733G01 COMPRESSION SPRING, 3/8" X 5/8" LG 1
	12 72729G01 NEUTRAL LOCK BRACKET 1
	13 00734G2 LOCK NUT, 1/4 - 28 1
	14 28574G01 EXTENSION SPRING 1
	15 72732G01 BALL STUD, 1/4" 1
	16 00734G5 LOCK NUT, #10 - 32 1
	17 72736G01 MICRO SWITCH 1
	18 01062G01 SCREW, #4 - 40 X 1" LG 2
	19 00559G1 WASHER, #4 2
	20 00565G1 LOCK WASHER, #4 2
	21 00526G2 NUT, #4 - 40 2
	22 605808 PUSH / PULL SHIFTER CABLE 1
	23 605809 PUSH / PULL SHIFTER CABLE 1
	24 25727G01 CUP WASHER, 1/4" 4
	25 72735G01 COMPRESSION SPRING, 19/32" X 1" LG 2
	26 00734G5 LOCK NUT, #10 - 32 1
	27 70227G01 SCREW, 1/4 - 20 X 7/8" LG 2
	28 11027G2 LOCK NUT, 1/4 - 20 2
	29 71205G01 DIRECTION SELECTOR HANDLE 1
	30 00740G4 SCREW, #10 - 32 X 1/2" LG (STAINLESS STEEL) 1
	31 606421 BOLT, M6 - 1.00 X 30 1
	32 450452 NUT, M6 - 1.00 1
	33 608832 SHIFTER ARM ( INCLUDES ITEM 34 ) 1
	34 * BUSHING, FLIP LOK, 0.25 1
	35 71055G01 RIVET 3
	36 605869 MOUNTING BRACKET 1


	WEA 7-620388-Dec-2008.pdf
	1 75534G01 WINDSHIELD KIT, FOLD DOWN (INCLUDES ITEMS 2 - 9) 1
	2 E950WSB3 FOLD DOWN WINDSHIELD 1
	3 EGWHC24 SASH, 3/4" X 14" LG 2
	4 EGWHS12 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL) 2
	5 EGWHW12 WASHER, 1/4" (STAINLESS STEEL) 4
	6 EGWHG13 RUBBER GROMMET 2
	7 EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) 2
	8
	9
	10
	11 75535G01 WINDSHIELD KIT, REAR (INCLUDES ITEMS 12 - 17) 1
	12 EIRWFB3 REAR WINDSHIELD 1
	13 EGWHC14 SASH, 1" X 15 9/16" LG 2
	14 EGWHS14 SCREW, 1/4 - 20 X 2" LG (STAINLESS STEEL) 2
	15 EGWHW13 WASHER, 1/4" (STAINLESS STEEL) 6
	16 EGWHG13 RUBBER GROMMET 2
	17 EGWHN13 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) 2
	18
	19 75536G01 WINDSHIELD KIT, FULL (INCLUDES ITEMS 20 - 25) 1
	20 EISWFB3 FULL, WINDSHIELD 1
	21 EGWHC13 SASH, 3/4" X 22 7/16" LG 2
	22 EGWHS13 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL) 2
	23 EGWHW13 WASHER, 1/4" (STAINLESS STEEL) 4
	24 EGWHG13 RUBBER GROMMET 2
	25 EGWHN13 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) 2
	26
	27 75282G0* SUN TOP KIT (SHUTTLE) (INCLUDES ITEMS 28 - 49) 1
	28 75271G0* SUN TOP 1
	29 75045G03 FRONT STRUT 1
	30 75274G01 REAR STRUT (DRIVER SIDE) 1
	31 75274G02 REAR STRUT (PASSENGER SIDE) 1
	32 19853G1 END CAP, 1" 2
	33 00665G5 BOLT, 3/8 - 16 X 1 3/4" LG (STAINLESS STEEL) 4
	34 00679G1 WASHER, 3/8" (STAINLESS STEEL) 8
	35 00771G5 NYLON WASHER, 3/8" 4
	36 00891G5 LOCK NUT, 3/8 - 16 4
	37 00440G4 BOLT, 5/16 - 18 X 2 1/2" LG 4
	38 00441G2 BOLT, 5/16 - 18 X 3 1/4" LG 2
	39 00879G1 WASHER, 3/8" 4
	40 75048G01 SPACER, 1/2" 2
	41 00905G8 LOCK WASHER, 5/16" 4
	42 00440G2 BOLT, 5/16 - 18 X 2 1/4" LG 4
	43 75240G01 HANDLE 5
	44 00163G2 SCREW, 1/4 - 20 X 1 1/4" LG 10
	45 00642G8 WASHER, 5/16" 12
	46 11098G6 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) 6
	47 18716G2 SPACER, 1" 2
	48 00567G8 LOCK WASHER, 5/16" 10
	49 01010G01 TEE NUT, 1/4 - 20 10
	50 611099 WINDSHIELD KIT FULL (INCLUDES ITEMS 51 - 58) 1
	51 * WINDSHIELD (SHUTTLE 4/6) 1
	52 110-044 SASH, 1" X 26" LG 2
	53 110-074 HARDWARE SET (INCLUDES ITEMS 54 -57) 1
	54 SCREW, 1/4-20 X 2 LG (STAINLESS STEEL) 1
	55 WASHER, 1/4" (STAINLESS STEEL) 4
	56 110-072C RUBBER GROMMET 2
	57 LOCK NUT, 1/4-20 (STAINLESS STEEL) 2
	58 110-066 LABEL (SAFETY) 1

	620388 Starter_Generator.pdf
	STARTER / GENERATOR
	1 612028 STARTER / GENERATOR (INCLUDES 2 - 18) 1
	2 612029 NUT 1
	3 612030 LOCKWASHER 1
	4 612031 PULLEY 1
	5 612032 FRONT COVER 1
	6 612033 BEARING 1
	7 612034 RETAINING RING 1
	8 612035 KEY 1
	9 612036 ARMATURE ASSEMBLY 1
	10 612037 FRAME & FIELD ASSEMBLY 1
	11 612038 BRUSH LEAD & TERMINAL SERVICE PKG 1
	12 612039 BRUSH SPRING 1
	13 612040 BRUSH BOX ASSEMBLY 1
	14 612041 BRUSH 1 COVER 2
	15 612042 BRUSH 2 COVER 2
	16 612043 WAVY WASHER 1
	17 612044 BEARING 1
	18 612045 REAR COVER 1
	19
	20
	21
	22 606235 BOLT, HXFL SHLDR - M10 - 1.25 X 20 2
	23 606279 NUT, M10 - 1.25 2
	24 606261 BOLT, M8 - 1.25 X 20 3
	25 602141 STARTER / GENERATOR BRACKET 1
	26 602145 TENSIONER BRACKET 1
	27 606261 BOLT, M8 - 1.25 X 20 1
	28 606256 BOLT, M10 - 1.25 X 25 1
	29 606255 NUT, M10 - 1.25 1
	30 606274 NUT, M10 - 1.25 1
	31 606138 STARTER / GENERATOR BELT 1
	32 12064G6 PUSH NUT, 5/16" 1
	33 606236 TENSIONER BOLT 1


	wheelsandtires.pdf
	1 28757G01 TIRE AND WHEEL ASSEMBLY (INCLUDES ITEMS 2, 3, 4) AR
	2 28764G01 TIRE, 18 X 8.50 - 8 LINKS® 1
	3 28759G01 WHEEL RIM 1
	4 11657G2 VALVE STEM 1
	5 14723G1 LUG NUT, 1/2 - 20 AR
	6 28842G01 TIRE AND WHEEL ASSEMBLY (INCLUDES ITEMS 3,4 AND 7) 1
	7 28764G06 TRAIL TIRE, 1
	8 14913G1 8"CHROME E-Z-GO WHEEL COVER 4
	9 16042G1 6"CHROME E-Z-GO WHEEL COVER 4
	10 19241G2 GOLD SPOKE WHEEL COVER 4
	11 19241G1 SILVER SPOKE WHEEL COVER 4

	Engine and muffler.pdf
	ENGINE AND MUFFLER
	1 607154 ENGINE, GAS, 13HP, NON-GOLF 1
	2 606390 DIP STICK 1
	3 607454 OIL FILTER 1
	4 607462 SPARK PLUG (BPR2ES) 1
	5 603557 OIL DRAIN PLUG 1
	6 603562 ’O’ RING, 16MM 1
	7 612266 MUFFLER 1
	8 606982 EXHAUST PIPE 1
	9 606272 WASHER, 8MM 4
	10 606267 NUT, M8 X 1.25 4
	11 606279 NUT, M10 - 1.25 1
	12 606256 BOLT, M10 - 1.25 X 25 3
	13 602330 BOLT, M8 - 1.25 X 30 2
	14 603599 EXHAUST GASKET 2


	BRM.pdf
	1 70612G02 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS) (INCLUDES ITEMS 2 - 10) 1
	2 70681G01 TORSION SPRING 2
	3 70682G01 PIVOT PIN 1
	4 01071G01 PUSHNUT, 5/16" 2
	5 * BRAKE PEDAL 1
	6 70611G02 PARK BRAKE PEDAL 1
	7 70274G01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 8 - 10) 1
	8 * SERVICE BRAKE PAD 1
	9 * PARK BRAKE PEDAL PAD 1
	10 15766G1 OVAL RIVET, 3/16" X 7/16" LG 9
	11
	12 70582G01 SHOULDER BOLT, 3/8 - 16 X 4" LG (STAINLESS STEEL) 1
	13 70581G01 FLANGED BUSHING 2
	14 70676G01 TORSION SPRING 1
	15 00643G1 WASHER, 3/8" 1
	16 11098G5 LOCK NUT, 3/8 - 16 1
	17
	18 70272G04 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 19, 20) 1
	19 00963G01 SPHERICAL NUT, 5/16 - 24 1
	20 11098G9 LOCK NUT, 5/16 - 24 1
	21
	22 70969G06 EQUALIZER AND BRAKE CABLE ASSEMBLY (INCLUDES ITEMS 23-24) 1
	23 28082G01 EQUALIZER BRACKET 1
	24 28083G01 BRAKE COMPENSATOR BUMPER 2
	25
	26 70968G10 BRAKE CABLE DRIVER SIDE 1
	27 70968G11 BRAKE CABLE PASSENGER SIDE 1
	28 01111G01 RETAINING RING, 13/32" (STAINLESS STEEL) 4
	29
	30 10386G3 CLEVIS PIN, 5/16" X 13/16" LG 3
	31 10387G3 COTTER PIN, 3/32" X 3/4" LG 5
	32
	33
	34 70601G01 KICK-OFF LINK 1
	35 17838G1 NYLON BUSHING 2
	36 20835G1 TEFLON WASHER, 3/8" 2
	37 00559G8 WASHER, 5/16" 2
	38
	39 70098G01 KICK-OFF CAM PIVOT 1
	40 10097G6 FLANGED BEARING 2
	41 70587G01 KICK-OFF CAM 1
	42 71215G01 SETSCREW, 1/4 - 20 X 1/2" LG 2
	43 14134G4 SPACER 1
	44
	45 70113G01 ADJUSTABLE BUMPER 1
	46 11027G1 LOCK NUT, 5/16 - 18 1
	47
	48 70080G02 CATCH BRACKET 1
	49 00414G6 BOLT, 1/4 - 20 X 3/4" LG 2
	50 14390G4 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) 2
	51
	52
	53 70690G02 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS) (INCLUDES ITEMS 54 - 80) 1
	54 * BRAKE PEDAL 1
	55 70611G02 PARK BRAKE PEDAL 1
	56 70274G01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 57 - 59) 1
	57 * SERVICE BRAKE PAD 1
	58 * PARK BRAKE PAD 1
	59 16409G1 OVAL RIVET, 3/16" x 7/16" LG 9
	60
	61 70258G03 BRAKE PEDAL PLATE 1
	62 70682G01 PIVOT PIN 1
	63 70681G01 TORSION SPRING 2
	64 01071G01 PUSHNUT, 5/16" 1
	65 00737G8 SCREW, #10 - 24 X 7/8" LG 4
	66 00739G1 RUBBER NUT, #10 - 24 2
	67 74535G01 BRAKE PEDAL STANDOFF 2
	68 27137G01 CONICAL SPRING 2
	69 14390G10 LOCK NUT, #10 - 24 2
	70 10606G8 MICRO SWITCH 1
	71 00957G1 BOLT, #6 - 32 X 1 1/4" LG 2
	72 00559G5 WASHER, #10 2
	73 00559G3 WASHER, #6 4
	74 00565G3 LOCK WASHER, #6 2
	75 00525G5 NUT, #6 - 32 2
	76 13514G1 SCREW AND LOCK WASHER, #6 2
	77
	78 14628G1 FASTON TAB 2
	79 24605G1 WIRE HARNESS (BRAKE LIGHT) 1
	80 17618G1 WIRE TIE 4
	81
	82 70998G01 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 84 - 92, 94, 95) 1
	83 70998G02 BRAKE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 84 - 91, 93 - 95) 1
	84 70794G01 BRAKE SHOE KIT (INCLUDES ITEM 85) 2
	85 * BRAKE SHOE 2
	86 27944G01 BRAKE SPRING KIT (INCLUDES ITEMS 87 - 91) 2
	87 * UPPER SPRING 1
	88 * LOWER SPRING 1
	89 * PIN 2
	90 * CUP AND SPRING 2
	91 * ADJUSTER SPRING 1
	92 72582G01 BRAKE ADJUSTER KIT (DRIVER SIDE) (INCLUDES ITEMS 94, 95) 1
	93 72582G02 BRAKE ADJUSTER KIT (PASSENGER SIDE) (INCL. ITEMS 94, 95) 1
	94 * ADJUSTER 1
	95 * TEFLON WASHER 2
	96 17083G2 BOLT, 5/16 - 24 X 1" LG 8
	97 15126G1 LOCK NUT, 5/16 - 24 8
	98 21809G1 INNER BRAKE DRUM WASHER, 1 5/16" OD X 1" ID X 1/32" 2
	99
	100 21807G2 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 101 - 102) 2
	101 * BRAKE DRUM 1
	102 19862G2 LUG BOLT, 1/2 - 20 X 1 3/16" LG 4
	103
	104
	105 606945 OUTER BRAKE DRUM WASHER 2
	106 606403 SLOTTED NUT, M22 X 1.5 2
	107 10387G1 COTTER PIN, 1/8" X 1 1/2" LG 2
	108 74175G01 SPINDLE CAP 2
	109 607033 SPINDLE CAP ADAPTER 2
	110 608200 BRAKE CABLE BRACKET (PASSENGER SIDE) 1
	111 608201 BRAKE CABLE BRACKET (DRIVER SIDE) 1

	FCV 4 - AUG09.pdf
	ISSUED DATE APRIL 2008 REVISED DATE MAY 2010
	GASOLINE POWERED PERSONNEL CARRIERS AND GOLF CAR
	SERVICE PARTS MANUAL


	FUEL SYSTEM 800.pdf
	1 620180 CARB FUEL TANK ASSEMBLY (Includes items 3 - 7) 1
	2 620181 CARB FUEL TANK ASSEMBLY (use with sending unit) (inc items 4 - 12) 1
	3 620179 CARB STANDARD FUEL TANK 1
	4 70988G01 SIPHON TUBE GROMMET 1
	5 18287G3 SIPHON TUBE ASSEMBLY 1
	6 606068 ROLLOVER VALVE GROMMET 1
	7 606067 ROLLOVER VALVE 1
	8 607479 CARB STANDARD FUEL TANK FOR USE WITH SENDING UNIT 1
	9
	10 72229G01 FUEL TANK ADAPTER 1
	11 72230G01 FLAT HEAT PHILLIPS SCREW, #6 - 32 X .50 2
	12 20048G2 FUEL LEVEL SENDING UNIT (Includes items 13 & 14) 1
	13 * GASKET 1
	14 * STAINLESS STEEL HEX HEAD SCREW WITH SEALANT, #10 - 32 X 1/2 5
	15 605523 STANDARD FUEL TANK FOR USE WITH SENDING UNIT 1
	16 605701 STANDARD FUEL TANK 1
	17 605521 FUEL TANK ASSEMBLY (includes items 4, 5 & 16) 1
	18 605704 FUEL TANK ASSEMBLY (use with sending unit) (inc items 4, 5 & 15) 1
	19 72282G01 FUEL FILL CAP 1
	20 606211 CARB FUEL FILL CAP 1
	21
	22 00438G8 HEX HEAD BOLT, 5/16 - 18 X 1 1
	23 00559G8 FLAT WASHER, 5/16 4
	24 11098G6 LOCK NUT, 5/16 - 18 3
	25 70483G01 SPACER BOLT, 5/16 - 18 1
	26
	27 611181 FUEL SHUT-OFF VALVE 1
	28 18292G1 HOSE CLAMP, .50 DIAMETER 7
	29 615350 FUEL SYSTEM HOSE 2.00" 2
	30 72084G01 FUEL LINE FILTER 1
	31 606969 FUEL SYSTEM HOSE, .25 I.D. X .50 O.D. X 8.OO LONG 1
	32
	33
	34 11391G4 HOSE CLAMP, .25 - .63 DIA 2
	35 604597 CARB FUEL SYSTEM HOSE, .25 I.D. X .50 O.D. X 26.OO LONG 1
	36
	37 602061 FUEL PUMP 1
	38 00114G6 HEX WASHER HEAD SLOTTED TAPPING SCREW, 1/4 - 14 X .75 2
	39
	40 606310 CARBON CANNISTER MOUNTING BRACKET (CARB ONLY) 1
	41 10570G11 RIVET, 3/16 DIA X .70 (CARB ONLY) 2
	42
	43
	44 606071 CARBON CANNISTER (CARB ONLY) 1
	45 606963 HOSE CLAMP, .41 DIA (CARB ONLY) 4
	46 607546 LOW PRESSURE FUEL HOSE, 3/16 I.D. X 3/8 O.D. X 17.00 LONG (CARB) 1
	47 606966 LOW PRESSURE FUEL HOSE, 3/16 I.D. X 3/8 O.D. X 34.00 LONG (CARB) 1
	48 606404 HOSE TO AIR FILTER FITTING, .156 I.D. WITH 1/8 - 27 NPT (CARB ONLY) 1
	49
	50 32372G6 BLACK TRIM, 6.25 LONG 1
	51
	52 17618G1 NYLON CLAMP 2
	53 604589 LABEL (Illustration not shown) 1

	ELE 11_new_May 12 2011.pdf
	1 607053 6 GA WIRE (BLACK 6", F1 - A2) 1
	2 25682G01 TERMINAL COVER 3
	3
	4
	5 24775G* BATTERY, 12V 1
	6 * BOLT, 5/16 - 18 X 1 1/4" LG 2
	7 * LOCK WASHER, 5/16" (SILICON BRONZE) 2
	8 * NUT, 5/16 - 18 (SILICON BRONZE) 2
	9
	10 72101G02 BATTERY HOLD DOWN 1
	11 00438G6 BOLT, 5/16 - 18 X 3/4" LG 3
	12 00565G8 LOCK WASHER, 5/16" 1
	13 00571G2 WASHER, 5/16" (STAINLESS STEEL) 1
	14
	15
	16 27044G03 GROUND CABLE 1
	17 25976G19 14 GA WIRE (BLACK 6") 1
	18 00438G6 BOLT, 5/16 - 18 X 3/4" LG 2
	19 11027G1 LOCK NUT, 5/16 - 18 2
	20 26676G01 FLANGED BOLT 1
	21
	22
	23 607103 6 GA WIRE (42" LONG) 1
	24 605777 WIRE HARNESS (CONTROL) 1
	25 17618G1 WIRE TIE (NOT ILLUSTRATED ) AR
	26 73049G01 COVER FNR 1
	27 16469G1 WASHER, 1/4" 1
	28 00114G6 SCREW, 1/4 - 14 X 3/4" LG 1
	29
	30
	31 605563 ELECTRICAL PLATE ASSEMBLY (INCLUDES ITEMS 32 - 49) 1
	32 73057G01 BRACKET 1
	33 27739G01 VOLTAGE REGULATOR 1
	34 00415G4 BOLT, 1/4 - 20 X 1 1/4" LG 1
	35 11027G2 LOCK NUT, 1/4 - 20 1
	36 25972G33 WIRE ASSEMBLY 6 GA 1
	37 603282 RELAY 1
	38 00661G8 BOLT, 1/4 - 20 X 1" LG 1
	39 612813 SOLENOID 1
	40 * LOCK WASHER, #10 2
	41 * NUT, #10 - 32 2
	42 * LOCK WASHER, 5/16" 2
	43 * NUT, 5/16 - 24 2
	44 00664G7 LOCK WASHER - SS - .255/.263 1
	45 00532G1 NUT, 1/4 - 20 1
	46 600418G01 FUSE HOLDER ASSEMBLY 1
	47 11027G2 LOCK NUT, 1/4 - 20 1
	48 73446G01 FASTON TAB, 90° 2
	49 25978G56 18 GA WIRE (BLACK 5 3/4") 1
	50
	51 22674G1 FUSE BLOCK 1
	52 01041G01 RIVET, 1/8" X 13/16" LG 2
	53 18392G1 15 AMP FUSE 3
	54 25972G33 #6 GA WIRE ASSEMBLY 1
	55 20216G1 16 GA WIRE (RED) 1
	56
	57 32860G1 HORN 1
	58 00414G5 BOLT, 1/4 - 20 x 5/8" LG 1
	59 00559G7 WASHER, 1/4" (STAINLESS STEEL) 1
	60 14390G4 LOCK NUT, 1/4 - 20 1
	61
	62 17318G1 HORN SWITCH 1
	63 17318G2 HORN SWITCH CAP AND NUT 1
	64 27068G01 HORN SWITCH BOOT 1
	65 19233G1 HORN SWITCH LABEL 1
	66 71055G01 RIVET, 3/16" X 1" LG (ALUMINUM) 2
	67 00414G6 BOLT, 1/4 - 20 x 3/4 " LG 2
	68
	69 74001G01 HEADLIGHT AND TURN SIGNAL LIGHT 1
	70 74236G03 HEADLIGHT MOUNT BRACKET (PASSENGER SIDE) 1
	71 74236G04 HEADLIGHT MOUNT BRACKET (DRIVER SIDE) 1
	72 01038G01 BOLT, 1/4 20 X 11/16" LG 2
	73 00114G6 SCREW, 1/4 - 14 X 3/4" LG 4
	74 74004G01 HEADLIHT BULB AR
	75 74005G01 MARKER LIGHT BULB AR
	76 74006G01 TURN SIGNAL BULB AR
	77 71364G02 ’J’ CLIP (SHUTTLE 4/6) (SHUTTLE 4/6) 8
	78 74371G01 BEZEL (DRIVER SIDE) (SHUTTLE 4/6) 1
	79 74371G02 BEZEL (PASSENGER SIDE) (SHUTTLE 4/6) 1
	80 71425G01 COUNTERSUNK SCREW, #8 (SHUTTLE 4/6) 8
	81 11027G2 LOCT NUT, 1/4 - 20 2
	82 22288G2 BRAKE / TAILLIGHT LAMP (SHUTTLE 4/6) 1
	83 14601-G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) 4
	84 21759G1 TAILLIGHT BULB AR
	85
	86
	87 32739G2 TAILLIGHT ASSEMBLY (SHUTTLE 2) (COMPLETE) 2
	88
	89
	90 75107G02 TURN SIGNAL KIT (INCLUDES ITEMS 91 - 95) 1
	91 17867G1 TURN SIGNAL (WITH MOUNTING HARDWARE) (INCLUDES ITEM 106) 1
	92 21640G1 TURN SIGNAL FLASHER 1
	93 32307G3 FLEX LOOM, 3/8 X 8" LG 1
	94 17618G1 WIRE TIE 2
	95 20965G3 STEERING COLUMN COVER 1
	96
	97 18602G1 IGNITION SWITCH (FLEET KEYED) 1
	98 606045 WIRE HARNESS (ACCESSORY) 1
	99 33639G03 IGNITION SWITCH (WITH LIGHTS, INDIVIDUALLY KEYED) 1
	100 00568G6 LOCK WASHER, 3/4" 1
	101 17137G1 FACE NUT, 3/4 - 20 1
	102 17063G1 IGNITION KEY 1
	103 605866 WIRE HARNESS (KEY SWITCH) 1
	104
	105
	106 73030G04 PLATE (FUEL GAUGE AND OIL LIGHT) 1
	107 71127G01 LABEL (OIL LIGHT AND FUEL GAUGE WITH HEADLIGHTS) 1
	108 21553G1 FUEL GAUGE 1
	109 23474G1 INDICATOR LIGHT 1
	110 74311G01 HARNESS (OIL LIGHT/FUEL GAUGE) 1
	111 25978G122 18 GA WIRE (RED 6") 1
	112
	113
	114 33623G02 DRIVE RIVET, 3/16" X 3/8" LG 2
	115 74693G01 CONSOLE INSERT ASSEMBLY (INCLUDES ITEMS 116 - 119) 1
	116 73522G03 CONSOLE INSERT PLATE 1
	117 35962G01 LABEL (CONSOLE INSERT PLATE) 1
	118 71078G01 POWER OUTLET (12 VOLT) 1
	119 14601G10 RIVET, 3/16" X 7/16" LG (ALUMINUM) 2
	120 33623G02 DRIVE RIVET, 3/16" X 3/8" LG 3
	121 71081G01 WIRE HARNESS (POWER OUTLET) 1
	122
	123
	124 607285 HOUR METER KIT (INCLUDES ITEMS 125 - 127) 1
	125 617074 HOUR METER 1
	126 603721 HOUR METER BRACKET 1
	127 606254 WIRE HARNESS (HOUR METER) 1
	128 31539G1 NYLON CLAMP 15.5" (NOT ILLUSTRATED) AR
	129 73290G03 CONT TONE POTTED BUZZER (NOT SHOWN) 1

	FCV 4 - AUGUST 2011.pdf
	ISSUED DATE APRIL 2008 REVISED DATE AUGUST 2011
	GASOLINE POWERED PERSONNEL CARRIERS AND GOLF CAR
	SERVICE PARTS MANUAL


	FUEL SYSTEM 620388.pdf
	1 620181 CARB FUEL TANK ASSEMBLY (Use with sending unit) (Includes items 4 - 14) 1
	2
	3
	4 70988G01 SIPHON TUBE GROMMET 1
	5 18287G3 SIPHON TUBE ASSEMBLY 1
	6 606068 ROLLOVER VALVE GROMMET 1
	7 617886 EPA FUEL TANK LABEL 1
	8 606067 ROLLOVER VALVE 1
	9 617885 FUEL TANK CAP (RATCHET) 1
	10 607479 CARB FUEL TANK, FLUOR (W/SWITCH) (Includes item 11) 1
	11 618669 NON-FLUOR FUEL TANK, W/ SENDER UNIT 1
	12 72229G01 FUEL TANK ADAPTER 1
	13 72230G01 FLAT HEAD MACHINE SCREW 2
	14 20048G2 FUEL LEVEL SENDER 1
	15 607546 LOW PRESSURE FUEL HOSE, 3/16 I.D. X 3/8 O.D. X 17.00 LONG (CARB) 1
	16 606966 LOW PRESSURE FUEL HOSE, 3/16 I.D. X 3/8 O.D. X 34.00 LONG (CARB) 1
	17
	18 32372G6 BLACK TRIM, 6.25 LONG 1
	19 17618G1 NYLON CLAMP 2
	20
	21
	22 00438G8 HEX HEAD BOLT, 5/16 - 18 X 1 1
	23 00559G8 FLAT WASHER, 5/16 4
	24 11098G6 LOCK NUT, 5/16 - 18 3
	25 70483G01 SPACER BOLT, 5/16 - 18 1
	26 615346 HOSE REDUCER-ID 1/4 X 3/16 1
	27 611181 FUEL SHUT-OFF VALVE 1
	28 18292G1 HOSE CLAMP,.50 DIAMETER 7
	29 615350 FUEL SYSTEM HOSE 2.00" 3
	30 72084G01 FUEL LINE FILTER 1
	31 606969 FUEL SYSTEM HOSE,.25 I.D. X.50 O.D. X 8.OO LONG 1
	32
	33
	34 11391G4 HOSE CLAMP, .25 - .63 DIA 2
	35 604597 CARB FUEL SYSTEM HOSE,.25 I.D. X.50 O.D. X 26.OO LONG 1
	36
	37 602061 FUEL PUMP 1
	38 00114G6 HEX WASHER HEAD SLOTTED TAPPING SCREW, 1/4 - 14 X .75 2
	39
	40 606310 CARBON CANISTER MOUNTING BRACKET (CARB ONLY) 1
	41 10570G11 RIVET, 3/16 DIA X .70 (CARB ONLY) 2
	42
	43
	44 606071 CARBON CANISTER (CARB ONLY) 1

	BRAKES FRONT_MAY2012.pdf
	1 74723G01 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS) (INCLUDES ITEMS 2 - 11) 1
	2 70681G01 TORSION SPRING 2
	3 70682G01 PIVOT PIN 1
	4 01071G01 PUSHNUT, 5/16" 2
	5 * BRAKE PEDAL 1
	6 74724G01 PARK BRAKE PEDAL 1
	7 70274G01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 8 - 10) 1
	8 * SERVICE BRAKE PAD 1
	9 * PARK BRAKE PEDAL PAD 1
	10 16409G1 OVAL RIVET, 3/16" X 15/32" LG 9
	11
	12 70582G01 SHOULDER BOLT, 3/8 - 16 X 4" LG 1
	13 70581G01 FLANGED BUSHING 2
	14 70676G01 TORSION SPRING 1
	15 00643G1 WASHER, 3/8" 1
	16 11098G5 LOCK NUT, 3/8 - 16 1
	17
	18 12416G2 NYLON WEDGE LOCK CLAMP( NOT ILLUSTRATED) 6
	19
	20 624713 EQUALIZER AND BRAKE CABLE ASSEMBLY (INCLUDES ITEMS 21 - 24) 1
	21 28082G01 EQUALIZER BRACKET 1
	22 28083G01 BRAKE COMPENSATOR BUMPER 2
	23 624695 BRAKE CABLE (DRIVER SIDE) 1
	24 624696 BRAKE CABLE (PASSENGER SIDE) 1
	25 01111G01 RETAINING RING, S.S. 4
	26 10386G3 CLEVIS PIN, 5/16" X 1" LG 5
	27 10387G3 COTTER PIN, 3/32" X 3/4" LG 3
	28
	29 70601G01 KICK-OFF LINK 1
	30 17838G1 NYLON BUSHING 2
	31 20835G1 NYLON WASHER, 3/8" 2
	32 00559G8 WASHER, 5/16" 2
	33 00642-G8 WASHER - 5/16" 2
	34 70098G01 KICK-OFF CAM PIVOT 1
	35 10097G6 FLANGED BEARING 2
	36 70587G01 KICK-OFF CAM 1
	37 71215G01 SETSCREW, 1/4 - 20 X 1/2" LG 2
	38 14134G4 SPACER 1
	39 70113G01 ADJUSTABLE BUMPER 1
	40 11027G1 LOCK NUT, 5/16 - 18 1
	41 70080G02 CATCH BRACKET 1
	42 00414G8 BOLT, 1/4 - 20 X 3/4" LG 2
	43 14390G4 LOCK NUT, 1/4 - 20 2
	44 74874G01 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS) (INCLUDES ITEMS 45 - 70) 1
	45 * BRAKE PEDAL 1
	46 74724G01 PARK BRAKE PEDAL 1
	47 70274G01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 48 - 49) 1
	48 * SERVICE BRAKE PAD 1
	49 * PARK BRAKE PAD 1
	50 16409G1 OVAL RIVET, 3/16" X 15/32" LG 9
	51 70258G03 BRAKE PEDAL PLATE 1
	52 70682G01 PIVOT PIN 1
	53 70681G01 TORSION SPRING 2
	54 01071G01 PUSHNUT, 5/16" 2
	55 00737G8 SCREW, #10 - 24 X 1" LG 4
	56 00739G1 RUBBER NUT, #10 - 24 2
	57 74535G01 BRAKE PEDAL STANDOFF 2
	58 27137G01 CONICAL SPRING 2
	59 14390G10 LOCK NUT, #10 - 24 2
	60 10606G8 MICRO SWITCH 1
	61 00645-G2 SCREW, #6 - 32 X 1 1/4" LG 2
	62 00559G5 WASHER, #10 2
	63 00559G3 WASHER, #6 4
	64 00565G3 LOCK WASHER, #6 2
	65 00525G5 NUT, #6 - 32 2
	66 13514G1 SCREW AND LOCK WASHER, #6 2
	67 20835G1 WASHER, TEFLON, 3/8" 2
	68 14628G1 FASTON TAB 2
	69 24605G1 WIRE HARNESS (BRAKE LIGHT) 1
	70 17618G1 WIRE TIE 3
	71 74731G02 SPRING PLATE (PASSENGER SIDE) 1
	72 74731G01 SPRING PLATE (DRIVER SIDE) 1
	73 74730G01 FOUR LINK ROD 2
	74 01084G01 LOCK NUT, M10-1.25 4
	75 74736G01 BRAKE LINE 1
	76 01038G01 SCREW, 1/4 - 20 X 4444" LG 1
	77 74875G01 WIRE RETAINER 2
	78 602281 SPINDLE, CALIPER AND DISC HUB ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 79 - 91) 1
	79 602176 DISC BRAKE SPINDLE (DRIVER SIDE) 1
	80 74733G02 CALIPER (DRIVER SIDE) 1
	81 12093G1 SLOTTED NUT 1
	82 74864G01 DRIVE FLANGE STUD 4
	83 11750G2 ROLLER BEARING 2
	84 51141G1 BEARING RACE 2
	85 74673G01 DISC BRAKE HUB 1
	86 70648G01 FLANGED BEARING 1
	87 00566G1 WASHER, 3/8" 2
	88 00426G8 BOLT, 3/8 - 16 X 1 2
	89 70749G01 BEARING 1
	90 00798G8 COTTER PIN 1
	91 25146G1 GREASE SEAL 1
	92 602288 SPINDLE, CALIPER AND DISC HUB ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 81 - 91, 93 - 94) 1
	93 602158 DISC BRAKE SPINDLE (PASSENGER SIDE) 1
	94 74733G01 CALIPER (PASSENGER SIDE) 1
	95 74948G01 DISC BRAKE SERVICE HUB (INCLUDES ITEMS 82 - 85, 91) 1
	96 70745G01 KINGPIN TUBE 2
	97 70754G01 THRUST WASHER 2
	98 00560G3 WASHER, 1/2" 4
	99 14390G3 LOCKNUT, 1/2 - 13 2
	100 00407G6 CAPSCREW, 1/2 - 13 X 6" LG 2
	101 608706 FRONT DISC BRAKE BRAKE ACTUATOR ASSEMBLY (INCLUDES ITEMS 102 - 118) 1
	102 10387G3 COTTER PIN, 3/32 X 3/4" LG 1
	103 17838G1 NYLON BUSHING 1
	104 10386G3 CLEVIS PIN, 5/16 X 1" LG 1
	105 608122 UPPER ACTUATOR PIVOT 1
	106 70581G02 ACETAL BUSHING 4
	107 74711G01 SHOULDER BOLT 1
	108 00560G3 WASHER, 1/2" 1
	109 00439G1 BOLT, 1/2 - 13 X 6" LG 2
	110 11098G06 LOCKNUT, 5/16 - 18 2
	111 887364 MASTER CYLINDER 1
	112 608661 MASTER CYLINDER MOUNT WELDMENT 1
	113 11098G5 LOCKNUT, 3/8 - 16 1
	114 00679G1 WASHER, 3/8" STAINLESS 1
	115 608118 LOWER ACTUATOR PIVOT 1
	116 10385G4 CLEVIS YOKE 1
	117 606869 ACTUATOR COVER 1
	118 01038G01 SCREW, 1/4 -20 SWAGEFORM 3
	119 00414G8 BOLT, 1/4 - 20 X 1 1/4" LG 4
	120 00891G2 LOCKNUT, 1/4 - 20 4
	121 10387G3 COTTER PIN, 3/32 X 3/4 2
	122 20835G1 WASHER, NYLON 1
	123 17838G1 NYLON BUSHING 2
	124 74865G01 ACTUATOR LINKAGE 1
	125 00771G5 WASHER, 3/8" 1
	126 74917G01 DISC BRAKE PAD AND PIN KIT (SERVICES ONE CORNER) (INCLUDES ITEMS 127 - 128) 1
	127 * BRAKE PADS 2
	128 * BRAKE PAD RETAINER PINS 2
	129 612558 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 130 - 138) 1
	130 00532G4 HEX NUT 2
	131 629486 HEX NUT, 5/16 - 24 UNF 1
	132 15121G1 FLAT WASHER (5/16) 2
	133 17979G1 ACCELERATOR ROD BUSHING 1
	134 23061G2 TUBE 1
	135 23463G1 COMPRESSION SPRING 1
	136 27330G01 BRAKE YOKE 1
	137 11098G9 HEX LOCK NUT, 5/16 - 24 UNF - 2B 1
	138 612557 COMPENSATOR LINK ROD 1

	BRM_MAY2012.pdf
	1 70612G02 BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS) (INCLUDES ITEMS 2 - 10) 1
	2 70681G01 TORSION SPRING 2
	3 70682G01 PIVOT PIN 1
	4 01071G01 PUSHNUT, 5/16" 2
	5 * BRAKE PEDAL 1
	6 70611G02 PARK BRAKE PEDAL 1
	7 70274G01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 8 - 10) 1
	8 * SERVICE BRAKE PAD 1
	9 * PARK BRAKE PEDAL PAD 1
	10 15766G1 OVAL RIVET, 3/16" X 7/16" LG 9
	11
	12 70582G01 SHOULDER BOLT, 3/8 - 16 X 4" LG (STAINLESS STEEL) 1
	13 70581G01 FLANGED BUSHING 2
	14 70676G01 TORSION SPRING 1
	15 00643G1 WASHER, 3/8" 1
	16 11098G5 LOCK NUT, 3/8 - 16 1
	17
	18 12416G2 NYLON WEDGE LOCK CLAMP (NOT ILLUSTRATED) 6
	19
	20
	21
	22 624714 EQUALIZER AND BRAKE CABLE ASSEMBLY (INCLUDES ITEMS 23 - 26) 1
	23 28082G01 EQUALIZER BRACKET 1
	24 28083G01 BRAKE COMPENSATOR BUMPER 2
	25 624695 BRAKE CABLE DRIVER SIDE 1
	26 624696 BRAKE CABLE PASSENGER SIDE 1
	27
	28 01111G01 RETAINING RING, 13/32" (STAINLESS STEEL) 4
	29
	30 10386G3 CLEVIS PIN, 5/16" X 13/16" LG 3
	31 10387G3 COTTER PIN, 3/32" X 3/4" LG 5
	32
	33
	34 70601G01 KICK-OFF LINK 1
	35 17838G1 NYLON BUSHING 2
	36 20835G1 TEFLON WASHER, 3/8" 2
	37 00559G8 WASHER, 5/16" 2
	38
	39 70098G01 KICK-OFF CAM PIVOT 1
	40 10097G6 FLANGED BEARING 2
	41 70587G01 KICK-OFF CAM 1
	42 71215G01 SETSCREW, 1/4 - 20 X 1/2" LG 2
	43 14134G4 SPACER 1
	44
	45 70113G01 ADJUSTABLE BUMPER 1
	46 11027G1 LOCK NUT, 5/16 - 18 1
	47
	48 70080G02 CATCH BRACKET 1
	49 00414G6 BOLT, 1/4 - 20 X 3/4" LG 2
	50 14390G4 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) 2
	51
	52
	53 70690G02 BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS) (INCLUDES ITEMS 54 - 80) 1
	54 * BRAKE PEDAL 1
	55 70611G02 PARK BRAKE PEDAL 1
	56 70274G01 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 57 - 59) 1
	57 * SERVICE BRAKE PAD 1
	58 * PARK BRAKE PAD 1
	59 16409G1 OVAL RIVET, 3/16" x 7/16" LG 9
	60
	61 70258G03 BRAKE PEDAL PLATE 1
	62 70682G01 PIVOT PIN 1
	63 70681G01 TORSION SPRING 2
	64 01071G01 PUSHNUT, 5/16" 1
	65 00737G8 SCREW, #10 - 24 X 7/8" LG 4
	66 00739G1 RUBBER NUT, #10 - 24 2
	67 74535G01 BRAKE PEDAL STANDOFF 2
	68 27137G01 CONICAL SPRING 2
	69 14390G10 LOCK NUT, #10 - 24 2
	70 10606G8 MICRO SWITCH 1
	71 00957G1 BOLT, #6 - 32 X 1 1/4" LG 2
	72 00559G5 WASHER, #10 2
	73 00559G3 WASHER, #6 4
	74 00565G3 LOCK WASHER, #6 2
	75 00525G5 NUT, #6 - 32 2
	76 13514G1 SCREW AND LOCK WASHER, #6 2
	77
	78 14628G1 FASTON TAB 2
	79 24605G1 WIRE HARNESS (BRAKE LIGHT) 1
	80 17618G1 WIRE TIE 4
	81
	82 70998G01 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 84 - 92, 94 - 95) 1
	83 70998G02 BRAKE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 84 - 91, 93 - 95) 1
	84 70794G01 BRAKE SHOE KIT (INCLUDES ITEM 85) 2
	85 * BRAKE SHOE 2
	86 27944G01 BRAKE SPRING KIT (INCLUDES ITEMS 87 - 91) 2
	87 * UPPER SPRING 1
	88 * LOWER SPRING 1
	89 * PIN 2
	90 * CUP AND SPRING 2
	91 * ADJUSTER SPRING 1
	92 72582G01 BRAKE ADJUSTER KIT (DRIVER SIDE) (INCLUDES ITEMS 94 - 95) 1
	93 72582G02 BRAKE ADJUSTER KIT (PASSENGER SIDE) (INCL. ITEMS 94 - 95) 1
	94 * ADJUSTER 1
	95 * TEFLON WASHER 2
	96 17083G2 BOLT, 5/16 - 24 X 1" LG 8
	97 15126G1 LOCK NUT, 5/16 - 24 8
	98 21809G1 INNER BRAKE DRUM WASHER, 1 5/16" OD X 1" ID X 1/32" 2
	99
	100 21807G2 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 101 - 102) 2
	101 * BRAKE DRUM 1
	102 19862G2 LUG BOLT, 1/2 - 20 X 1 3/16" LG 4
	103
	104
	105 606945 OUTER BRAKE DRUM WASHER 2
	106 606403 SLOTTED NUT, M22 X 1.5 2
	107 10387G1 COTTER PIN, 1/8" X 1 1/2" LG 2
	108 74175G01 SPINDLE CAP 2
	109
	110 608200 BRAKE CABLE BRACKET (PASSENGER SIDE) 1
	111 608201 BRAKE CABLE BRACKET (DRIVER SIDE) 1
	112 612558 COMPENSATOR ASSEMBLY (INCLUDES ITEMS 113 - 121) 1
	113 00532G4 HEX NUT 2
	114 629486 HEX NUT, 5/16 - 24 UNF 1
	115 15121G1 FLAT WASHER (5/16) 2
	116 17979G1 ACCELERATOR ROD BUSHING 1
	117 23061G2 TUBE 1
	118 23463G1 COMPRESSION SPRING 1
	119 27330G01 BRAKE YOKE 1
	120 11098G9 HEX LOCK NUT, 5/16 - 24 UNF - 2B 1
	121 612557 COMPENSATOR LINK ROD 1




